Administrative Package
Cover Page

This file contains the following documents:

1. Summary of application (in plain language)
e English
e Alternative Language (Spanish, Simplified Chinese, Vietnamese)

2. First Notice (NORI-Notice of Receipt of Application and Intent to Obtain a
Permit)

e English
e Alternative Language (Spanish, Simplified Chinese, Vietnamese)

3. Application materials

Portada de Paquete
Administrativo

Este archivo contiene los siguientes documentos:

1. Resumen en lenguaje sencillo (PLS, por sus siglas en inglés) de la actividad
propuesta

e Inglés
e Idioma alternativo (espafol)
2. Primer aviso (NORI, por sus siglas en inglés)
e Inglés
e Idioma alternativo (espafiol)

3. Solicitud original



] B 470 L
DessauF 7K abF )
1601 Fish Lane, Austin, Texas 78753

CN600135198 RN102077328 TX0097870 WQ0012971001

R4 (Texas MATEGEILY 55 30 w%E 39 THAUME, Texas IR BT 514 1IELE & /KR F
AE TS, RN AR A FE IS DL N L. AR RS BT RS PIE I E R A
FER R A, IXEE B IFA B TR AT BI85 s i PR IR

Austin T (CN600135198) 5 Hi2E# Austin T Austin Water Dessau JZ/KALFE]
(RN102077328) , iXJe— B G IE VS IR IR AR o 2 il 2 1601 Fish Lane, City
of Austin, Travis County, Texas 78753. 1ZW&IFIHEBWIScHEN —& T4, FEERA
Harris Branch, f§#fA Gilleland Creek, f#JA Lower Colorado River WIS 1428 SB
] Colorado River, %[BT Lady Bird Lake/Town Lake [ Nt

ZHE B S AT, PASEE L0015 HER I HE SR AR AR VR IR K, AR B AN 99
Jint.

IZBEHE R K P L H s AR TR A& (CBOD5) « MBI (TSS) . 2%\ (NH3-N)
KT« BTG IRACK AL G s T ig e T 23 T ab 3, b3 B o FENIME I . Bt &
Tl TS5 YRR A S e At



Plain Language Summary
Dessau Wastewater Treatment Plant
1601 Fish Lane, Austin, Texas 78753

CN600135198 RN102077328 TX0097870 WQ0012971001

The following summary is provided for this pending water quality permit application being reviewed by
the Texas Commission on Environmental Quality as required by 30 Texas Administrative Code Chapter
39. The information provided in this summary may change during the technical review of the
application and are not federal enforceable representations of the permit application.

The City of Austin (CN600135198) owns and operates the City of Austin-Austin Water Dessau
Wastewater Treatment Plant (RN102077328), a conventional activated sludge wastewater treatment
plant. The facility is located at 1601 Fish Lane in the City of Austin, Travis County, Texas 78753. The
facility discharges to an unnamed tributary, thence to Harris Branch, thence to Gilleland Creek, thence
to Colorado River below Lady Bird Lake/Town Lake in segment No. 1428 of the Colorado River Basin.

This application is for a renewal to discharge at an annual average flow of not to exceed 990,000 gallons
per day of treated domestic wastewater via Outfall 001.

Discharges from the facility are expected to contain five-day carbonaceous biochemical oxygen demand
(CBOD5), total suspended solids (TSS), ammonia nitrogen (NH3-N), and Escherichia coli. Domestic
wastewater is treated by a conventional activated sludge process with the following treatment units: a
mechanical bar screens, an aeration basin, a final clarifier, a sludge holding tank, and a chlorine contact
basin.



Resumen en lenguaje sencillo
Planta de Tratamiento de Aguas Residuales de Dessau
1601 Fish Lane, Austin, Texas 78753

CN600135198 RN102077328 TX0097870 WQ0012971001

Se provee el siguiente resumen de esta solicitud pendiente de permiso de calidad de agua que la
Comisién de Calidad Ambiental de Texas esta revisando segun lo requerido por el Capitulo 39 del Cédigo
Administrativo de Texas 30. La informacién proporcionada en este resumen puede cambiar durante la
revision técnica de la solicitud y no son declaraciones federales ejecutables de la solicitud de permiso.

La Ciudad de Austin (CN600135198) es propietaria y opera la Planta de Tratamiento de Aguas Residuales
de Dessau Austin de la Ciudad de Austin (RN102077328), una planta de tratamiento de aguas residuales
convencional con lodos activados. La planta esta ubicada en 1601 Fish Lane, en la Ciudad de Austin,
Condado de Travis, Texas 78753. La planta se descarga en un afluente sin nombre, desde ahi va a Harris
Branch, desde ahi va al arroyo Gilleland, desde alli va al Rio Colorado por debajo del Lago Lady Bird/Lago
Town en el segmento numero 1428 de la cuenca del Rio Colorado.

Esta solicitud es para una renovacion para descargar a un caudal promedio anual que no exceda de
990,000 galones por dia de agua residual doméstica tratada a través del Desaglie 001.

Se espera que las descargas de la planta tengan demanda bioquimica de oxigeno carbonoso a cinco dias
(CBOD 5), sdlidos suspendidos totales (TSS), nitrdgeno amoniacal (NH3-N) y Escherichia coli. El agua
residual doméstica se trata mediante un proceso convencional de lodo activado con las siguientes
unidades de tratamiento: unas cribas de barras mecanicas, una cuenca de aireacion, un aclarador final,
un tanque contenedor de lodo y una cuenca de contacto con cloro.



Tém Tat Bang Ngdn Ngit Pon Gian
Nha May X& Ly Nudc Thai Dessau
1601 Fish Lane, Austin, Texas 78753

CN600135198 RN102077328 TX0097870 WQ0012971001

Ban todm tat sau day dwoc cung cap cho don xin gidy phép chat lugng nudc dang chd x{r ly nay dang
duwoc CJy ban Chat lvgng Moi truding Texas xem xét theo yéu cau cla 30 Bo luat Hanh chanh Texas
Chuong 39. Thong tin cung cap trong ban tédm tat nay cé thé thay déi trong qua trinh duyét xét chuyén
mon doi vai don dang ky va khéng phai la thong tin dai dién cé hiéu lyc thi hanh cla lién bang déi véi
don xin gidy phép.

Thanh phd Austin (CN600135198) s& hitu va van hanh nha may x{ ly nwdc thai Dessau thudc Thiy Cuc
Austin clia Thanh Phé Austin (RN102077328), m6t nha mdy xt ly nwdc thai bang bun hoat tinh thong
thuwong. Co s& x{r ly dwgc dat tai 1601 Fish Lane trong Thanh phé Austin, Quan Travis, Texas 78753. Co
s@ xa thai ra mot nhanh séng khéng tén, sau d6 dén nhanh Harris, réi dé€n séng Gilleland Creek, cudi
cung dé vao séng Colorado & ha lru hé Lady Bird/Town Lake, thudc phan doan s& 1428 cua luwu vuc sdng
Colorado.

Don xin ndy nhdm muc dich gia han hoat ddng xa nudc thai sinh hoat da qua xt Iy véi luu lugng trung
binh hang ndm khéng quéd 990,000 gallon mdi ngay thong qua Clra xa 001.

Chat thai tir co s& nay du kién s& bao gdm nhu cau oxy sinh hda cacbon (CBOD5) trong 5 ngay, tong chat
ran lo lirng (TSS), nito amoniac (NH3-N), va Escherichia coli. Nwéc thai sinh hoat dwoc x{r ly bang quy
trinh bun hoat tinh truyén théng vdi cdc cong doan xir ly sau: song chan rac co hoc, bé suc khi, bé lang
cudi, bé chira bun va bé tiép xuc clo.



TEXAS COMMISSION ON ENVIRONMENTAIL QUALITY

NOTICE OF RECEIPT OF APPLICATION AND
INTENT TO OBTAIN WATER QUALITY PERMIT
RENEWAL

PERMIT NO. WQ0012971001

APPLICATION. City of Austin, 625 East 10th Street, Suite 800, Austin, Texas 78701, has
applied to the Texas Commission on Environmental Quality (TCEQ) to renew Texas Pollutant
Discharge Elimination System (TPDES) Permit No. WQ0012971001 (EPA LD. No. TX0097870)
to authorize the discharge of treated wastewater at a volume not to exceed a daily average
flow of 990,000 gallons per day. The wastewater treatment facility is located at 1601 Fish
Lane, near the city of Austin, in Travis County, Texas 78753. The discharge route is from the
plant site to an unnamed tributary; thence to Harris Branch; thence to Gilleland Creek; thence
to Colorado River Below Lady Bird Lake/Town Lake. TCEQ received this application on
December 20, 2024. The permit application will be available for viewing and copying at Waller
Creek Center, 625 East 10th Street, Suite 315, Austin, in Travis County, Texas prior to the
date this notice is published in the newspaper. The application, including any updates, and
associated notices are available electronically at the following webpage:
https://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-applications. This
link to an electronic map of the site or facility's general location is provided as a public
courtesy and not part of the application or notice. For the exact location, refer to the
application.

https://gisweb.tceq.texas.gov/LocationMapper/?marker=-97.639444,30.405277&level=18

ALTERNATIVE LANGUAGE NOTICE. Alternative language notice in Spanish is available at:
https://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-applications.
El aviso de idioma alternativo en espanol esta disponible en
https://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-applications.
Thong bao bang tiéng Viét c6 tai:

https://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-applications.
FAVEFEA P SCRRARFIE SN, BifE DL N BRI v &5

https://www.tceg.texas.gov/permitting/wastewater/pending-permits/tpdes-applications.

ADDITIONAL NOTICE. TCEQ’s Executive Director has determined the application is
administratively complete and will conduct a technical review of the application. After
technical review of the application is complete, the Executive Director may prepare a draft
permit and will issue a preliminary decision on the application. Notice of the Application
and Preliminary Decision will be published and mailed to those who are on the county-



wide mailing list and to those who are on the mailing list for this application. That notice
will contain the deadline for submitting public comments.

PUBLIC COMMENT / PUBLIC MEETING. You may submit public comments or request a
public meeting on this application. The purpose of a public meeting is to provide the
opportunity to submit comments or to ask questions about the application. TCEQ will hold a
public meeting if the Executive Director determines that there is a significant degree of public
interest in the application or if requested by a local legislator. A public meeting is not a
contested case hearing.

OPPORTUNITY FOR A CONTESTED CASE HEARING. After the deadline for submitting
public comments, the Executive Director will consider all timely comments and prepare a
response to all relevant and material, or significant public comments. Unless the application
is directly referred for a contested case hearing, the response to comments, and the
Executive Director’s decision on the application, will be mailed to everyone who
submitted public comments and to those persons who are on the mailing list for this
application. If comments are received, the mailing will also provide instructions for
requesting reconsideration of the Executive Director’s decision and for requesting a
contested case hearing. A contested case hearing is a legal proceeding similar to a civil trial
in state district court.

TO REQUEST A CONTESTED CASE HEARING, YOU MUST INCLUDE THE FOLLOWING ITEMS
IN YOUR REQUEST: your name, address, phone number; applicant's name and proposed
permit number; the location and distance of your property/activities relative to the
proposed facility; a specific description of how you would be adversely affected by the
facility in a way not common to the general public; a list of all disputed issues of fact that
you submit during the comment period and, the statement "[I/we] request a contested
case hearing." If the request for contested case hearing is filed on behalf of a group or
association, the request must designate the group’s representative for receiving future
correspondence; identify by name and physical address an individual member of the
group who would be adversely affected by the proposed facility or activity; provide the
information discussed above regarding the affected member’s location and distance from
the facility or activity; explain how and why the member would be affected; and explain
how the interests the group seeks to protect are relevant to the group’s purpose.

Following the close of all applicable comment and request periods, the Executive Director will
forward the application and any requests for reconsideration or for a contested case hearing
to the TCEQ Commissioners for their consideration at a scheduled Commission meeting.

The Commission may only grant a request for a contested case hearing on issues the
requestor submitted in their timely comments that were not subsequently withdrawn. If a
hearing is granted, the subject of a hearing will be limited to disputed issues of fact or
mixed questions of fact and law relating to relevant and material water quality concerns
submitted during the comment period.

TCEQ may act on an application to renew a permit for discharge of wastewater without
providing an opportunity for a contested case hearing if certain criteria are met.

MAILING LIST. If you submit public comments, a request for a contested case hearing or a
reconsideration of the Executive Director’s decision, you will be added to the mailing list for



this specific application to receive future public notices mailed by the Office of the Chief
Clerk. In addition, you may request to be placed on: (1) the permanent mailing list for a
specific applicant name and permit number; and/or (2) the mailing list for a specific county.
If you wish to be placed on the permanent and/or the county mailing list, clearly specify
which list(s) and send your request to TCEQ Office of the Chief Clerk at the address below.

INFORMATION AVAILABLE ONLINE. For details about the status of the application, visit the
Commissioners’ Integrated Database at www.tceq.texas.gov/goto/cid. Search the database
using the permit number for this application, which is provided at the top of this notice.

AGENCY CONTACTS AND INFORMATION. All public comments and requests must be
submitted either electronically at https://www14.tceq.texas.gov/epic/eComment/, or in
writing to the Texas Commission on Environmental Quality, Office of the Chief Clerk, MC-105,
P.O. Box 13087, Austin, Texas 78711-3087. Please be aware that any contact information you
provide, including your name, phone number, email address and physical address will
become part of the agency’s public record. For more information about this permit
application or the permitting process, please call the TCEQ Public Education Program, Toll
Free, at 1-800-687-4040 or visit their website at www.tceq.texas.gov/goto/pep. Si desea
informacion en Espafol, puede llamar al 1-800-687-4040.

Further information may also be obtained from City of Austin at the address stated above or
by calling Ms. Tammy West, Wastewater Regulatory Manager, at 512-636-1670.

Issuance Date: February 20, 2025



COMISION DE CALIDAD AMBIENTAL DE TEXAS

AVISO DE RECIBO DE LA SOLICITUD Y DE LA
INTENCION DE OBTENER LA RENOVACION DEL
PERMISO DE CALIDAD DE AGUA

PERMISO NRO. WQ0012971001

SOLICITUD. La Ciudad de Austin, 625 East 10th Street, Suite 800, Austin, Texas 78701, ha
solicitado a la Comision de Calidad Ambiental de Texas (TCEQ) la renovacion del Permiso No.
WQ0012971001 (EPA L.D. No. TX0097870) del Sistema de Eliminacion de Descargas de
Contaminantes de Texas (TPDES), para autorizar la descarga de aguas residuales tratadas a
un flujo diario promedio que no exceda de 990,000 de galones por dia. La planta de
tratamiento de agua residual esta ubicada a 1601 Fish Lane, en la Ciudad de Austin, en el
Condado de Travis, Texas 78753. La ruta de descarga es del sitio de la planta a un afluente
sin nombre; de ahi a Harris Branch; de ahi a Gilleland Creek; de ahi al rio Colorado aguas
abajo del lago Lady Bird/lago Town. La TCEQ recibio6 esta solicitud el 20 de diciembre de
2024. La solicitud del permiso estara disponible para ser leida y copiada en Waller Creek
Center, 625 East 10th Street, Suite 315, Austin, en el Condado de Travis, Texas, antes de la
fecha de publicacion de este aviso en el periodico. La solicitud, incluida toda actualizacion, y
los avisos asociados estan disponibles electronicamente en la siguiente pagina web:
https://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-applications. Este
enlace a un mapa electronico de la ubicacion general del sitio o de la planta es proporcionado
como una cortesia y no es parte de la solicitud ni del aviso. Para la ubicacion exacta, consulte
la solicitud.
https://gisweb.tceq.texas.gov/LocationMapper/?marker=-97.639444,30.405277&level=18

AVISO DE IDIOMA ALTERNATIVO. Aviso en idioma alternativo espafnol disponible en
https://www.tceg.texas.gov/permitting/wastewater/pending-permits/tpdes-applications.
Théng béo bang tiéng Viét co tai:
https://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-applications.
BATESR AL SRR @R, HiAE DL MR R T &
https://www.tceg.texas.gov/permitting/wastewater/pending-permits/tpdes-applications.

AVISO ADICIONAL. El Director Ejecutivo de la TCEQ ha decidido que la solicitud esta
administrativamente completa y procedera con el examen técnico de ella. Después de
completar la revision técnica de la solicitud, el Director Ejecutivo puede preparar un
borrador del permiso y emitira una decision preliminar sobre la solicitud. El aviso de la
solicitud y la decision preliminar seran publicados y enviados a quienes estan en la lista
de correo de todo el condado que desean y a quienes estan en la lista de correo de esta
solicitud. El aviso dara la fecha limite para someter comentarios publicos.



COMENTARIO PUBLICO / REUNION PUBLICA. Usted puede presentar comentarios
publicos o pedir una reunion publica sobre esta solicitud. El proposito de una reunion
publica es dar la oportunidad de presentar comentarios o hacer preguntas acerca de la
solicitud. La TCEQ realiza una reunion publica si el Director Ejecutivo determina que hay un
grado de interés publico suficiente en la solicitud o si un legislador local lo pide. Una reunion
publica no es una audiencia administrativa de lo contencioso.

OPORTUNIDAD DE UNA AUDIENCIA ADMINISTRATIVA DE LO CONTENCIOSO. Después
del plazo para presentar comentarios publicos, el Director Ejecutivo considerara todos los
comentarios apropiados y preparara una respuesta a todos los comentarios publicos
esenciales, pertinentes, o significativos. A menos que la solicitud sea referida directamente
a una audiencia administrativa de lo contencioso, las respuestas a los comentarios y la
decision del Director Ejecutivo sobre la solicitud seran enviadas por correo a todos los
que presentaron un comentario publico y a las personas que estan en la lista de correo de
esta solicitud. Si se reciben comentarios, la correspondencia también proveera
instrucciones para pedir para pedir una reconsideracion de la decision del Director
Ejecutivo y para pedir una audiencia administrativa de lo contencioso. Una audiencia
administrativa de lo contencioso es un procedimiento legal similar a un procedimiento
judicial civil en un tribunal de distrito del estado.

PARA SOLICITAR UNA AUDIENCIA ADMINISTRATIVA DE LO CONTENCIOSO, USTED DEBE
INCLUIR EN SU SOLICITUD LOS SIGUIENTES DATOS: su nombre, direccion, teléfono;
nombre del solicitante y nimero de permiso propuesto; la ubicacion y la distancia de su
propiedad/actividad en relacion con la planta propuesta; una descripcion especifica de la
forma en que usted seria afectado adversamente por la planta, de una manera no comun al
publico en general; una lista de todos los asuntos de hechos en disputa que usted presenta
durante el periodo de comentarios y la declaracion “[Yo/nosotros] solicito/solicitamos una
audiencia administrativa de lo contencioso”. Si presenta el pedido de una audiencia
administrativa de lo contencioso por parte de un grupo o asociacion, debe identificar el
nombre y la direccion de una persona que representa al grupo para recibir
correspondencia en el futuro; debe identificar con nombre y direccioén fisica a un miembro
del grupo que seria afectado adversamente por la planta o la actividad propuesta; debe
proveer la informacion indicada anteriormente con respecto a la ubicacion del miembro
afectado y la distancia de la planta o actividad propuesta; debe explicar como y por qué el
miembro seria afectado y como los intereses que el grupo desea proteger son pertinentes
al proposito del grupo.

Después del cierre del plazo para los pedidos y comentarios, el Director Ejecutivo enviara la
solicitud y los pedidos de reconsideracion o de audiencia administrativa de lo contencioso a
los Comisionados de la TCEQ para su consideracion en una reunion programada de la
Comision.

La Comision solo puede otorgar un pedido de audiencia de lo contencioso para las cuestiones
que el solicitante haya presentado en sus comentarios oportunos que no hayan sido retirados
posteriormente. En caso de otorgarse una audiencia, el tema de la audiencia se limitara a
las cuestiones de hechos en disputa o preguntas mixtas de hechos y asuntos legales
referentes a las preocupaciones esenciales y pertinentes sobre calidad del agua
presentadas durante el periodo para entregar comentarios.

Si se cumplen ciertos criterios, la TCEQ puede actuar sobre una solicitud para renovar un
permiso de descarga de aguas residuales sin otorgar la oportunidad de una audiencia
administrativa de lo contencioso.



LISTA DE CORREQO. Si usted presenta comentarios publicos, o un pedido de audiencia
administrativa de lo contencioso o de reconsideracion de la decision del Director Ejecutivo,
su nombre sera agregado a la lista de correo de esta solicitud especifica para que reciba los
avisos publicos futuros que la Oficina del Secretario Principal enviara por correo. Ademas,
usted puede pedir ser agregado en: (1) la lista de correo permanente para un nombre de
solicitante y numero de permiso especificos y/o (2) la lista de correo de un condado
especifico.

Si desea ser agregado a la lista de correo permanente y/o a la del condado, especifique
claramente cual(es) lista(s) y envie por correo su pedido a la Oficina del Secretario Principal
de la TCEQ a la direccion que aparece abajo.

INFORMACION DISPONIBLE EN INTERNET. Para detalles sobre el estatus de la solicitud,
visite la base de Datos Integrada de los Comisionados en www.tceq.texas.gov/goto/cid.
Busque en la base de datos usando el niumero del permiso para esta solicitud que aparece en
la parte superior de este aviso.

CONTACTOS E INFORMACION DE LA AGENCIA. Todos los comentarios publicos y las
peticiones deben ser dirigidos por internet a través de
https://www1l4.tceq.texas.gov/epic/eComment/ o por correspondencia a Texas
Commission on Environmental Quality, Office of the Chief Clerk, MC-105, P.O. Box 13087,
Austin, Texas 78711-3087. Tenga en cuenta que cualquier informacion de contacto que
provea, incluso su nombre, nimero de teléfono, direccion de correo electréonico y direccion
postal fisica, pasara a integrar el registro publico de la agencia. Si necesita mas informacion
sobre esta solicitud de permiso o sobre el proceso de obtencion de permisos, sirvase llamar a
la linea gratuita 1-800-687-4040 del Programa de Educacion Publica de la TCEQ o visite su
sitio web en www.tceg.texas.gov/goto/pep. Si desea informacion en espaiol, puede llamar al
1-800-687-4040.

También se puede obtener informacion adicional de la Ciudad de Austin en la direccion
indicada arriba o llamando a la Sra. Tammy West, Responsable de Reglamentacion de Aguas
Residuales, al 512-636-1670.

Fecha de emision: 20 de Febrero de 2025



eI R 175 B 3RAT /K BT VT S PR R[] 2 Sl R

YFAES: WQ0012971001

HiE. Austin ™ (625 East 10th Street, Suite 800, Austin, Texas 78701) .7 Texas JN¥FIER
EZFR R4 (Texas Commission on Environmental Quality, &8 TCEQ) HHiFLEIE Texas M5 UL¥HEIK
B4 AR5 (Texas Pollutant Discharge Elimination System, f&#% TPDES) %8 WQ0012971001 “S¥frA]
CEEEZRAELRY R D5 TX0097870) , DIMRZAHEAAALB LK, HIEmEAREL 990,000
o IKAEFR AL T Highway 35 5 West Howard Lane AV ACPAZRFEZ) 2.5 9iHl, East Howard Lane
PAEZ) 350 FijX, Dessau Road PAVEZ) 5009% AL, il &: City of Austin, Travis County,
Texas 78753, HEMESLMN XIEMPE —25 R A B SC; F LS Harris Branch; ZAJ5ZEMHE Lady
Bird Lake/Town Lake Fif#ff] Colorado River. TCEQ - 2024 4 10 A 20 HU®| 7 bk, fEAHE
FNATE WAR Z 8, AV T UE BB Rl RIAESL T Texas M Travis E:ff] Waller Creek Center (Hidil::
625 East 10th Street, Suite 315, Austin) AFMEH|. ZH CRFFARMEFD LI SCIE A B
TR AT ML I M TUREL: https://www. tceq. texas. gov/permitting/wastewater/pending—
permits/tpdes—applications. SEr~ L) BRIt EAARNL B KT B RN T [ A pm ik, FrAEH
15 BOE A A RS 7. RN B G SR R

https://gisweb. tceq. texas. gov/LocationMapper/?marker=-97. 639444, 30. 405277&level=18

ZIETES A RIESN. Aviso en idioma alternativo espariol disponible en

https://www. tceq. texas. gov/permitting/wastewater/pending—permits/tpdes—applications.
Théng béo bang tiéng Viét co tai:

https://www. tceq. texas. gov/permitting/wastewater/pending—permits/tpdes—applications.
FADEFRAE P SCRRAR @A, ATAE DL MR T &R

https://www. tceq. texas. gov/permitting/wastewater/pending—permits/tpdes—applications.

BfAniE&n. £ TCEQ $ATHEHBIN, HIECEBATEH L, BN RBIATEAR S . HEARE TR
Ja, PATE R RESIUE — MV AT H I B IR R g . IEERM AP R AR IR A a4
B4R RN R URABIFRERT AR LA R 2B PR AR A RE LA B,

ARBI/ ATFEW . B UBM A FERT ARELBRIFERBEITATFEW. BT AT H KRN T ik
RN A HL2 A IR A AR 1. BT HEF IOV S BRI A AR 2T, B il
A RFER, M TCEQ F2AT AT 2. ATFRVOFARF R # .



ENSATTFURATE . RS ANERNEE FE)E, PATHEIREE A LR A RE
o IR AR HE R WA B N . BRIER IR EEBTEFURMATH S, B A
T DL R [ S A B AT ZE X F 975 A R S8 ARG IR 7 4 i 1R AE A ARTE L I DA B A B 3 ) B 7 42 B B P BT
AN XNTWEIRRMA AR, BRI PR REMERER, WS ITESZRRERE RN
I LA R IR R AT IR B o SR AFWT o 2 A2 AL T M X3 e B o b ) — v A
¥

WARERAFSWURMTFS, BOFRTUTREE: SRS, thik. 81550 BiEARES R
HIFFATIES s Rk /A& SN S BE 2Z [R] AR AL B S B s B B2 B = T AZE R R AR B A
HIE T ARG EIEHA B, ARVFBOA N BRI ELFUER, URHHRES “ [3/3A1]
BRAFFURMTHES” FFEH. ERAENAERHSTERGTFURAITES, WERZHRE 4
FHRIRABR AT EN S B RIERE N A RAEE RS F A SRS 3 0 52 204 R 22 8 5 K
PSRt AR R A5 B —F, RAEZAG SIS HETE ) Z 8 KA A B R B i
= R BT LR M DA RN 2 BX S s DA R R AR B ARG A 28 S AT SR B Z IR ATk

BXo

s PP S RIBI A A A G, AT HF 2 Bl S 2R R A T S = o = 1
TRAR A TCEQ Z& 01, A E M HIT IR R K e EREATH L

TR AN E LT 26 AR A9 SRAEF AT SR o 2 AR AARVFUOYIN BN i S A 5 el L 4k
BARAHEN. X THFHITHRE S, R URT AU A RIS H KA BB KKK
AR S BB L HE R L.

FEH R FFEAMERITEOL T, TCEQ AU S 3E BOKHEBOF /I 1 AR BUATSI, T EFREATF WM
GRS

BREF A 8o ARG T AR WERATT 4Rt 2B AT H A IUE T AR ROk
ININBNX — 45 G RIIR Ay 4 5, R 8eR IR il B IpA % (0ffice of the Chief Clerk) MEZF KA
Ne HEAh, ROETATAERIIAN: (1) BARIEA B35 AN L ATIES K ABRZF 44 8, A1/Ek (2) BARS
AEL a4 5

AR SR TS / BT A S 25 44 A/ BREL R 27 44 5, V5 TS 28 TR SRS 22 DU R HiBhE i TCEQ
RELAER VNG

AIFER BARIUAOME B ML TR IS, VT R 4R A BUREE (Connissioners’
Integrated Database): www. tceq. texas. gov/goto/cid. ABMIFF LA FEft 1 b HIHHIVFATIES, &
] DA e R 2R Bt I

VB R AKRBRRER . AAE WAERLIUEID LA FATE— 5 s —imd
https://wwwl4. tceq. texas. gov/epic/eComment/ 2% 3235, “RHSZ(EHKZE Texas MHIHHER AL
FILEHAZE (Hihl: Texas Commission on Environmental Quality, Office of the Chief Clerk,
MC-105, P. 0. Box 13087, Austin, Texas 78711-3087) . iEiF &, EIRMHKMTMMEEARGEE, GHEERLE
%~ WIESS . B ER AR A SRR L, R BOZH A A SRR — 8. GnAR TR DSV T HIE
RSB TR S 215 5, WEEUE TCEQ AIL#F MK (Public Education Program) MI#fHiifi 1-
800-687-4040; BYE AT LAV mIABATHI M %S . www. teceq. texas. gov/goto/pep. Si desea informacion
en Espanol, puede llamar al 1-800-687-4040.




WAERECE 2 5 5, BIEvTLARTAE Austin T BifHihl, B fR4T IS 512-972-0143, BXRKKIEE
2 Tammy West 22+,

RATHBA: 2025~ H —~ 1%



UY BAN CHAT LUQNG MOI TRUONG TEXAS

THONG BAO VE VIEC TIEP NHAN PON XIN VA Y
DPINH XIN GIA HAN GIAY PHEP CHAT LUQNG NUOC

SO GIAY PHEP: WQ0012971001

PON XIN. Thanh phé Austin, 625 East 10th Street, Suite 800, Austin, Texas 78701, da nop don 1én Uy ban
Chéat lugng Mai truong Texas (TCEQ) dé xin gia han Hé Théng Loai Bo Chat O Nhiém Texas (TPDES) Gidy
Phép S6 WQ0012971001 (S6 EPA 1.D. TX0097870) dé cho phép xa nudc thai da qua xur ly voi khdi lwong khong
vuot qua luu lugng trung binh hang ngay 1a 990,000 gallon moi ngay. Co s¢ xu ly nude nam & vi tri Khoang 2.5
dim vé phia Péng Nam tir giao 16 dudng cao téc Highway 35 va West Howard Lane, cach 350 feet vé phia béc
ctia East Howard Lane va 500 feet vé phia tay ctia Dessau Road ¢ Quan Travis, trong thanh phd Austin, thudc
Quén Travis, Texas 78753. Tuyén xa thai 1a tir dia diém nha may dén mot nhanh séng khong tén; sau d6 dén
Harris Branch; sau d6 dén Gilleland Creek; sau d6 dén Séng Colorado bén dudi Ho Lady Bird/ Town Lake.
TCEQ di nhan duoc don ndy vao ngay 20 thang Mudi Hai, naim 2024. Pon xin phép sé& c6 sin dé xem va sao
chép tai Trung tam Waller Creek, 625 East 10th Street, Suite 315, Austin, Quan Travis, Texas trudc ngay thong
bao nay dugc cong b trén bao. Pon xin, bao gdm bat ky cip nhat nao, va cac thong bao lién quan cé san truc
tuyén tai trang web sau: https:/www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-applications.
Lién két nay dén ban @6 dién tir vé vi tri chung cua dia diém hoic co s¢ dugc cung ce”ip nhu mot sy uu ai cong
khai va khong phai 1a mot phan ciia don xin hodc théng bao. Dé biét vi tri chinh xéac, hiy tham khao don xin.
https://gisweb.tceq.texas.gov/LocationMapper/?marker=-97.639444,30.405277 &level=18

THONG BAO VE NGON NGU KHAC. Aviso en idioma alternativo espafiol disponible en
https://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-applications.
Thong bao bang tiéng Viét co tai:
https://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-applications.
TABEFRAL P SRR A @A, AT MR &

https://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-applications.

THONG BAO BO SUNG. Giam ddc Piéu hanh cia TCEQ di xéac dinh rang don xin d& hoan thanh vé mit
hanh chinh va s& tién hanh xem xét k¥ thuat don xin. Sau khi hoan thanh viéc xem xét k¥ thuat don xin, Giam
dbc Diéu hanh c6 thé chuan bi du thao gidy phép va s& dua ra quyét dinh so bo vé don xin. Thong bao vé Pon
xin va Quyét dinh So bd sé dwoc cong bd va giri thw cho nhitng ngudi ¢ trong danh sach giri thw toan
quén va cho nhirng ngudi cé trong danh sich giri thu cho don xin nay. Thong bao d6 sé chira thoi han dé
giri y kién déng gép ciia cong chiing.

Y KIEN PONG GOP CUA CONG CHUNG / CUQC HQP CONG KHAL Quy vi c6 thé giri y kién déng
g6p ciia cong chiing hoiic yéu cAu mét cudc hop cong khai vé don xin nay. Muc dich cua cudc hop cong khai
1a dé cung cap co hoi guri ¥ kién hodc dat cau hoi vé don xin. TCEQ sé t6 chirc mot cude hop cong khai néu Giam
d6c Piéu hanh xac dinh ring c6 mot mirc do quan tim dang ké ciia cong ching déi véi don xin hodc néu dugc
yéu cau boi mot nha 1ap phap dia phuong. Cudce hop cong khai khong phai 1a phién diéu tran vu tranh chép.



CO HOI PE CO PHIEN PIEU TRAN VU TRANH CHAP. Sau thoi han ndp y kién dong gop cua cong
chung, Giam dbc Piéu hanh s& xem xét tat ca cac ¥ kién kip thoi va chuan bi phan hoi cho tat ca cacy kién dong
gop hen quan va quan trong hodc dang ké cua cong chung. Trir khi don xin dugc chuyen truc tlep cho phién
diéu trin vu tranh chap, phan héi cho cic y kién va quyet dinh cia Giam déc Piéu hanh vé don xin sé
dworc giri thw cho tit ca nhirng ngwoi da giri y kién dong gop ciia cong chung va cho nhirng ngu’o’l co trong
danh sach gii thu cho don xin nay Néu nhan dwoe y klen, thw gri ciing sé cung cip hu’(rng dan yeu cau
xem xét lai quyet dinh cia Giam dbc Piéu hanh va yéu ciu phién diéu trin vu tranh chap Phién diéu tran
vu tranh chip 1a mot tha tuc phap 1y tuong tu nhu mot phién toa dan sy tai toa an quan tiéu bang.

PE YEU CAU PHIEN PIEU TRAN VU TRANH CHAP, QUY VI PHAI BAO GOM CAC MUC SAU
TRONG YEU CAU CUA QUY VI: tén, dia chi, s0 dién thoai ciia quy vi; tén ngwdoi ngp don va s0 glay phép
duoc dé xuat; vi tri va khoang cach cia tai san/hoat dong ciia quy vi so véi co sé dwoc dé xuit; mé ta cu thé
vé cach quy vi sé bi anh htro'ng bt loi b0'l co s& theo cach khong pho bién ddi véi cong ching néi chung;
danh sach tit ca cac Van dé tranh chap vé sw kién ma quy vi gm trong thoi glan gop y va, tuyén bd

" [T01/chung ti] yéu cau phién diéu tran vu tranh chip." Néu yéu ciu phién diéu trin vu tranh chip dwgc
nop thay mat cho mot nhom hoic hi€p hoi, yeu cau phai chi dinh dai dién ciia nhém dé nhan thu tir trong
tuong lai; xac dinh bang tén va dia chi thuc té mot thanh vién c4 nhén ciia nhém sé€ bi &nh huéng bét lgi béi
co' s¢ hodc hoat ddng dwoc dé xuit; cung cAp thong tin dwoc thao luin & trén lién quan dén vi tri va khoing
cach ciia thanh vién bi anh hwéng tir co sé hodc hoat dong; giai thich nhw thé nao va tai sao thanh vién sé bi
anh hwéng; va giai thich nhw thé nao loi ich ma nhém tim cach béo vé c6 lién quan dén muc dich ciia nhém.

Sau khi két thuc tat ca cac thoi gian gbp y va yéu cau ap dung, Gidm d6c Piéu hanh s& chuyen don xin va bét ky
yéu cau xem xét lai hodc yéu cau phién diéu tran vy tranh chap nao cho cac Uy vién TCEQ dé ho xem xét tai mot
cudc hop Uy ban theo lich trinh.

Uy ban chi ¢6 thé cap yéu cau phién diéu tran vu tranh chip vé cic van dé ma ngudi yéu cau di guri trong cac
kién kip thoi ctia ho ma sau d6 khong bi rat lai. Néu phién diéu trin dwoc phé chuin, chit dé ciia phién diéu
tran sé dwoc giéi han & cac vin dé tranh chép vé sy kién hoic cac cau hoi hdn hop vé su kién va luit lién
quan dén cac méi quan tim vé chat lwgng nwéce lién quan va quan trong dwoc giri trong thoi gian gép y.

TCEQ co thé hanh dong dm voi don xin gia han glay phép xa nwéc thai ma khong cin tao co hdi cho phién
diéu trin vu tranh chap néu dap dng cac tiéu chi nhét dinh.

DANH SACH GUI THU Néu quy vi gui y kién doéng gop cua cong chung, yéu cau phién diéu tran vu tranh
chap hodc xem xét lai quyét dinh ciia Giam ddc Diéu hanh, quy vi s& dugc thém vao danh sach giri thu cho don
xin cy thé nay de nhén céac thong bao cong khai trong tuong lai do Van phong Thu ky Chinh giri. Ngoai ra, quy
vi ¢6 thé yéu cau dugc dua vao: (1) danh sach gui thu vinh vién cho tén ngudi ndp don va sb gidy phép cu thé;
va/hodc (2) danh sach giri thu cho mot quén cu thé.

Néu quy vi mudn dugc dua vao danh sach gui thu vinh vién va/hodc danh sach giri thu cta quéan, hay néu rd danh
sach nao va gui yéu cau cua quy vi dén Van phong Thu ky Chinh cia TCEQ theo dia chi bén dudi.

THONG TIN CO SAN TRU'C TUYEN. D¢ biét chi tiét vé trang thai ctia don xin, hdy truy cip Co s¢ dit liéu
Tich hop cua cac Uy vién tai www.tceq.texas.gov/goto/cid. Tim kiém co s¢ dir liéu bang s6 gidy phép cho don
xin nay, dugc cung cap & dau thong bao nay.




LIEN HE VA THONG TIN CUA CO QUAN. Tit ca cac y kién dong gop va yéu cau ciia cong chiing phai
duoc giri bang dién tir tai https:/www14.tceq.texas.gov/epic/eComment/, hoic bang van ban dén Uy ban Chat
luong Moi truong Texas, Van phong Thu ky Chinh, MC-105, P.O. Box 13087, Austin, Texas 78711-3087. Vui
long luu y rang bat ky thong tin lién hé nao quy vi cung cap, bao gom tén, s6 dién thoai, dia chi email va dia chi
thuce té cua quy vi sé trd thanh mot phan ctia ho so cong khai ctia co quan. Dé biét thém thong tin Ve don xin
phép nay hoic quy trinh cip phép, vui long goi Chuong trinh Gido duc Cong ching cia TCEQ, mién phi, theo sb
1-800-687-4040 hodc truy cap trang web cia ho tai www.tceq.texas.gov/goto/pep. Si desea informacion en
Espaiiol, puede llamar al 1-800-687-4040.

Thong tin bd sung clng co thé duoc lay tir Thanh phd Austin theo dia chi néu trén hodc bang cach goi cho Ba
Tammy West, Giam Doc Quan Ly Quy Pinh Nudc Thai, theo s6 512-972-0143.

Ngay ban hanh: Ngay hai muoi thang hai hai ngan hai muoi [am



Jon Niermann, Chairman

Bobby Janecka, Commissioner
Catarina R. Gonzales, Commissioner
Kelly Keel, Executive Director

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY

Protecting Texas by Reducing and Preventing Pollution
December 20, 2024

Re: Confirmation of Submission of the Renewal without changes for Public Domestic Wastewater Authorization.

Dear Applicant:

This is an acknowledgement that you have successfully completed Renewal without changes for the Public Domestic Wastewater
authorization.

ER Account Number: ER079762

Application Reference Number: 686009
Authorization Number: WQ0012971001

Site Name: Dessau WWTP

Regulated Entity: RN102077328 - Dessau WWTP
Customer(s): CN600135198 - City of Austin

Please be aware that TCEQ staff may contact your designated contact for any additional information.

If you have any questions, you may contact the Applications Review and Processing Team by email at WQ-ARPTeam@tceq.texas.gov or by
telephone at (512) 239-4671.

Sincerely,
Applications Review and Processing Team
Water Quality Division

P.O.Box 13087 * Austin, Texas 78711-3087 * 512-239-1000 * tceq.texas.gov

How is our customer service? tceq.texas.gov/customersurvey


mailto:WQ-ARPTeam@tceq.texas.gov
http://www.tceq.texas.gov
http://www.tceq.texas.gov/customersurvey

Texas Commission on Environmental Quality

Update Domestic or Industrial Individual Permit

WQ0012971001

Site Information (Regulated Entity)

What is the name of the site to be authorized?
Does the site have a physical address?
Physical Address

Number and Street

City

State

ZIP

County

Latitude (N) (##.#i#H#HH)

Longitude (W) (-#HHE HHHEHE)

Primary SIC Code

Secondary SIC Code

Primary NAICS Code

Secondary NAICS Code

Regulated Entity Site Information

What is the Regulated Entity's Number (RN)?
What is the name of the Regulated Entity (RE)?
Does the RE site have a physical address?
Physical Address

Because there is no physical address, describe how to locate this site:

City

State

ZIP

County

Latitude (N) (##.#HHHH)
Longitude (W) (-##H HHH#H#HHE)
Facility NAICS Code

What is the primary business of this entity?

City of-Customer (Applicant) Information (Owner)

How is this applicant associated with this site?
What is the applicant's Customer Number (CN)?
Type of Customer

Full legal name of the applicant:

Legal Name

Texas SOS Filing Number

Federal Tax ID

DESSAU WWTP
Yes

1601 FISH LN
AUSTIN

X

78753
TRAVIS
30.405277
-97.639444
4952

221320

RN102077328
DESSAU WWTP
No

APPROX 2.5 Ml SE FROM THE
INTERSECTION OF IH 35 AND WEST
HOWARD LN 350 FT NORTH OF
EAST HOWARD LN AND 500 FT
WEST OF DESSAU RD IN TRAVIS
COUNTY

PFLUGERVILLE
X

78660

TRAVIS
30.404722
-97.638888

DOMESTIC

Owner
CN600135198
City Government

City of Austin

746000085



State Franchise Tax ID

State Sales Tax ID

Local Tax ID

DUNS Number

Number of Employees

Independently Owned and Operated?

| certify that the full legal name of the entity applying for this permit has
been provided and is legally authorized to do business in Texas.

Responsible Authority Contact
Organization Name

Prefix

First

Middle

Last

Suffix

Credentials

Title

Responsible Authority Mailing Address
Enter new address or copy one from list:
Address Type

Mailing Address (include Suite or Bldg. here, if applicable)
Routing (such as Mail Code, Dept., or Attn:)
City

State

ZIP

Phone (###-#iHt-#HH)

Extension

Alternate Phone (###-HiH#-HiHHE)

Fax (HH#-#H#-HiHAE)

E-mail

Billing Contact

Responsible contact for receiving billing statements:
Select the permittee that is responsible for payment of the annual fee.
Organization Name

Prefix

First

Middle

Last

Suffix

Credentials

Title

Enter new address or copy one from list:

Mailing Address

Address Type

Mailing Address (include Suite or Bldg. here, if applicable)
Routing (such as Mail Code, Dept., or Attn:)

66432683
501+

No

Yes

City of Austin
MS

SHAY
RALLS
ROALSON

PE
DIRECTOR

Domestic

625 E 10TH ST
SUITE 800
AUSTIN

X

78701
5129720108

SHAY.ROALSON@AUSTINTEXAS.GO
Vv

CN600135198, City of Austin
CITY OF AUSTIN

Tammy

Yates
West

Wastewater Regulatory Manager

Domestic
625 E 10TH ST STE 315



City

State

ZIP

Phone (H##-#HiHi-#HE)
Extension

Alternate Phone (##H#-#HH-#iHHE)
Fax (HHH-HHH-1HHHE)

E-mail

Application Contact

Person TCEQ should contact for questions about this application:

Same as another contact?

Organization Name

Prefix

First

Middle

Last

Suffix

Credentials

Title

Enter new address or copy one from list:
Mailing Address

Address Type

Mailing Address (include Suite or Bldg. here, if applicable)
Routing (such as Mail Code, Dept., or Attn:)
City

State

ZIP

Phone (###-#H-#HHHE)

Extension

Alternate Phone (##H#-#HHH-#iHHE)

Fax (FHH-HHH-HHHHE)

E-mail

Technical Contact

Person TCEQ should contact for questions about this application:

Same as another contact?
Organization Name

Prefix

First

Middle

Last

Suffix

Credentials

Title

Enter new address or copy one from list:
Mailing Address

AUSTIN

X

78701
5129720143

tammy.yates.west@austintexas.gov

Billing Contact
CITY OF AUSTIN-Austin Water

Tammy
Yates
West

Wastewater Regulatory Manager

Domestic
625 E 10TH ST STE 315

AUSTIN

X

78701
5129720143

tammy.yates.west@austintexas.gov

CITY OF AUSTIN
MR
Agmed

Weber

OPERATIONS MANAGER



Address Type

Mailing Address (include Suite or Bldg. here, if applicable)
Routing (such as Mail Code, Dept., or Attn:)
City

State

ZIP

Phone (H#HE-#HHE-HEHE)

Extension

Alternate Phone (#HE-HHE-HHEHE)

Fax (HH-HHH-HHAE)

E-mail

DMR Contact

Person responsible for submitting Discharge Monitoring Report

Forms:

Same as another contact?

Organization Name

Prefix

First

Middle

Last

Suffix

Credentials

Title

Enter new address or copy one from list:
Mailing Address:

Address Type

Mailing Address (include Suite or Bldg. here, if applicable)
Routing (such as Mail Code, Dept., or Attn:)
City

State

ZIP

Phone (#HH#-#HiH#-##H#)

Extension

Alternate Phone (##H#-#HHE-HiHHE)

Fax (HiH-HHH#-HHAE)

E-mail

Section 1# Permit Contact

Permit Contact#: 1

Person TCEQ should contact throughout the permit term.

1) Same as another contact?
2) Organization Name

3) Prefix

4) First

5) Middle

6) Last

Domestic
7113 FM 969 RD

AUSTIN

X

78724
5129721428

agmed.weber@austintexas.gov

City of Austin-Austin Water
MS

Tammy

Yates

West

Wastewater Regulatory Manager

Domestic
625 E 10TH ST STE 315

AUSTIN

X

78701
5126361670

tammy.yates.west@austintexas.gov

DMR Contact

City of Austin-Austin Water
MS

Tammy

Yates

West



7) Suffix

8) Credentials

9) Title

Mailing Address

10) Enter new address or copy one from list

11) Address Type

11.1) Mailing Address (include Suite or Bldg. here, if applicable)
11.2) Routing (such as Mail Code, Dept., or Attn:)
11.3) City

11.4) State

11.5) ZIP

12) Phone (##-H#HH-#HEHE)

13) Extension

14) Alternate Phone (#H-#HiH-HHHE)

15) Fax (HH-#t-1HHEE)

16) E-mail

Section 2# Permit Contact

Permit Contact#: 2
Person TCEQ should contact throughout the permit term.
1) Same as another contact?
2) Organization Name

3) Prefix

4) First

5) Middle

6) Last

7) Suffix

8) Credentials

9) Title

Mailing Address

10) Enter new address or copy one from list

11) Address Type

11.1) Mailing Address (include Suite or Bldg. here, if applicable)
11.2) Routing (such as Mail Code, Dept., or Attn:)
11.3) City

11.4) State

11.5) ZIP

12) Phone (###-#HH-#HEHE)

13) Extension

14) Alternate Phone (##H#-#H-#HHH)

15) Fax (HHH#-#H-#HHHE)

16) E-mail

Owner Information

Owner of Treatment Facility
1) Prefix

Wastewater Regulatory Manager

Domestic
625 E 10TH ST STE 315

AUSTIN

X

78701
5129720143

tammy.yates.west@austintexas.gov

Technical Contact

City of Austin-Austin Water
MR

Agmed

Weber

WASTEWATER OPERATIONS
MANAGER

Domestic
7113 FM 969 RD

AUSTIN

X

78724
5129721428

agmed.weber@austintexas.gov



2) First and Last Name

3) Organization Name

4) Mailing Address

5) City

6) State

7) Zip Code

8) Phone (H#H#-HiH#-H#HH)
9) Extension

10) Email

11) What is ownership of the treatment facility?
Owner of Land (where treatment facility is or will be)
12) Prefix

13) First and Last Name
14) Organization Name
15) Mailing Address

16) City

17) State

18) Zip Code

19) Phone (##H#-#iH-H#H##)
20) Extension

21) Email

22) Is the landowner the same person as the facility owner or co-
applicant?

General Information Renewal-Amendment

1) Current authorization expiration date:
2) Current Facility operational status:

3) Is the facility located on or does the treated effluent cross American
Indian Land?

4) What is the application type that you are seeking?

5) Current Authorization type:

5.1) What is the proposed total flow in MGD discharged at the facility?
5.2) Select the applicable fee

6) What is the classification for your authorization?

6.1) What is the EPA Identification Number?

6.2) Is the wastewater treatment facility location in the existing permit
accurate?

6.3) Are the point(s) of discharge and the discharge route(s) in the
existing permit correct?

6.4) City nearest the outfall(s):

6.5) County where the outfalls are located:

6.6) Is or will the treated wastewater discharge to a city, county, or state

highway right-of-way, or a flood control district drainage ditch?
6.6.1) What is your right-of-way authorization status?
6.7) Is the daily average discharge at your facility of 5 MGD or more?

7) Did any person formerly employed by the TCEQ represent your
company and get paid for service regarding this application?

Public Notice Information

Shay Ralls Roalson

City of Austin-Austin Water
625 E 10th St, Ste 800
Austin

TX

78701

5129720108

shay.roalson@austintexas.gov
Public

Shay Ralls Roalson

City of Austin

625 East 10th St., Ste 800
Austin

TX

78701

5129720108

shay.roalson@austintexas.gov
Yes

09/09/2025
Active
No

Renewal without changes

Public Domestic Wastewater

0.99

>= 50 & < 1.0 MGD - Renewal - $1,615
TPDES

TX0097870

Yes

Yes

Austin
TRAVIS
Yes

Authorization Granted
No
No



Individual Publishing the Notices
1) Prefix

2) First and Last Name

3) Credential

4) Title

5) Organization Name

6) Mailing Address

7) Address Line 2

8) City

9) State

10) Zip Code

11) Phone (#HH{-HH-#HitHH#)

12) Extension

13) Fax (H##H-HitH-H#HHHE)

14) Email

Contact person to be listed in the Notices
15) Prefix

16) First and Last Name

17) Credential

18) Title

19) Organization Name

20) Phone (##Ht-#H1-#HHE)

21) Fax (HH-HH-HHHE)

22) Email

Bilingual Notice Requirements

23) Is a bilingual education program required by the Texas Education
Code at the elementary or middle school nearest to the facility or
proposed facility?

23.1) Are the students who attend either the elementary school or the
middle school enrolled in a bilingual education program at that school?

23.2) Do the students at these schools attend a bilingual education
program at another location?

23.3) Would the school be required to provide a bilingual education
program but the school has waived out of this requirement under 19
TAC 89.1205(g)?

23.4) Which language is required by the bilingual program?

Section 1# Public Viewing Information

County#: 1

1) County

2) Public building name

3) Location within the building

4) Physical Address of Building

5) City

6) Contact Name

7) Phone (HH-#Hi#-#HiHE)

8) Extension

9) Is the location open to the public?

MS
Tammy Y West

Wastewater Regulatory Manager
City of Austin-Austin Water
625 E 10TH ST STE 315

AUSTIN

X

78701
5129720143

tammy.yates.west@austintexas.gov

MS
Tammy Y West

Wastewater Regulatory Manager
City of Austin-Austin Water
5126361670

tammy.yates.west@austintexas.gov

Yes

Yes
No

No

Spanish, Simplified Chinese,
Vietnamese

TRAVIS

Waller Creek Center
Suite 315

625 East 10th St Ste 315
Austin

Tammy Yates West
5129720143

Yes



Plain Language

1) Plain Language
[File Properties]
File Name

Hash

MIME-Type

[File Properties]
File Name

Hash
MIME-Type

[File Properties]
File Name

Hash
MIME-Type

[File Properties]
File Name

Hash
MIME-Type

LANG_Dessau Plain Language Summary.docx
674E957BB57A53686AA491F00424512C0E7DCD75267BEG63ECA108DBAOFC97E39

application/vnd.openxmlformats-
officedocument.wordprocessingml.document

LANG_Dessau Plain Language
Summary_Viethamese.pdf

CD8B41A1F7E7BD8C3AES5DF79869427B7FA82BE9FB4B7EE2FF5B5SEASEBEAGS0DE
application/pdf

LANG_Dessau Plain Language
Summary_Spanish.pdf

85BEE56E0F5D4E49FDOB0AS85EE34D98493078A941DCD6522B5BA9107FA7TDAS7
application/pdf

LANG_227224 Dessau Plain Language
Summary_Simplified_Chinese.pdf

8E6C5E519192A3081CC3BB42442B5EA21BA96E67467AB929D6BBFB9390FF767B
application/pdf

Supplemental Permit Information Form

1) Supplemental Permit Information Form (SPIF)

[File Properties]
File Name
Hash
MIME-Type

Domestic Attachments

SPIF_Dessau SPIF.pdf
EEA2D086A1F5D44601601B43F9A1E73FODD7BA09293E688FCD9D651BOFF07421
application/pdf

1) Attach an 8.5"x11", reproduced portion of the most current and original USGS Topographic Quadrangle Map(s) that meets

the 1:24,000 scale.
[File Properties]

File Name MAP_Dessau_WWTP_Permit_Renewal_Topo.pdf
Hash C7D868B4290DFE01C4D4C674669B5C39B40911094A108BD96739F02B3B4C8028
MIME-Type application/pdf
2) | confirm that all required sections of Technical Report 1.0 are Yes

complete and will be included in the Technical Attachment.

2.1) I confirm that Worksheet 2.0 (Receiving Waters) is complete and Yes

included in the Technical Attachment.

2.2) Are you planning to include Worksheet 2.1 (Stream Physical No
Characteristics) in the Technical Attachment?



2.3) Are you planning to include Worksheet 4.0 (Pollutant Analyses No
Requirements) in the Technical Attachment?

2.4) Are you planning to include Worksheet 5.0 (Toxicity Testing No
Requirements) in the Technical Attachment?
2.5) | confirm that Worksheet 6.0 (Industrial Waste Contribution) is Yes

complete and included in the Technical Attachment.

2.6) Are you planning to include Worksheet 7.0 (Class V Injection Well No
Inventory/Authorization Form) in the Technical Attachment?

2.7) Technical Attachment
[File Properties]

File Name

Hash

MIME-Type

3) Buffer Zone Map
[File Properties]
File Name

Hash

MIME-Type

4) Flow Diagram
[File Properties]
File Name

Hash
MIME-Type

5) Site Drawing
[File Properties]
File Name
Hash
MIME-Type

6) Design Calculations
[File Properties]
File Name

Hash
MIME-Type

7) Solids Management Plan
[File Properties]

File Name

Hash

MIME-Type

8) Water Balance
[File Properties]
File Name

Hash
MIME-Type

TECH_10054_Technical Report_updated.pdf
B98060C8634674A4099121A33D25DDD507B85B09E2AFEB638D88208D2B96D65C
application/pdf

BUFF_ZM_DES Buffer Zone Map.pdf
9461D21CC6A360DD4CEF241FFEEFFB8A4C059E803B83FDF3AF7D3936917F28D5
application/pdf

FLDIA_DES 2024 TCEQ PFDs.pdf
0352ABECBOFAABCE4B3ADD13DAFE586BCA7DC3137B29D5B4CB475B81CFC1A2BA
application/pdf

SITEDR_Dessau_WWTP_Site Diagram.pdf
347C2CDC2571ACF1F6F2880F6563E77FCC566755AC1ED613C8EG8FB3347F7E3A
application/pdf

DES_CAL_Dessau_Attachment Not
Required.docx

0606CE541F8542FA47E2E7A3DD12E81D4AFOE4354EC50767B81EFC1B20C7796D

application/vnd.openxmlformats-
officedocument.wordprocessingml.document

SMP_Dessau_SOLIDS MANAGEMENT PLAN.pdf
70C51BOE7BFC41CCFD3A4FF5C02AB2ADDD2E856D59BF9DE152E4E923A753E3C4
application/pdf

WB_Dessau_Attachment Not Required.docx
0606CE541F8542FA47E2E7A3DD12E81D4AFOE4354EC50767B81EFC1B20C7796D

application/vnd.openxmlformats-
officedocument.wordprocessingml.document



9) Other Attachments
Certification

| certify that | am authorized under 30 Texas Administrative Code 305.44 to sign this document and can provide documentation
in proof of such authorization upon request.

| certify under penalty of law that this document and all attachments were prepared under my direction or supervision in
accordance with a system designed to assure that qualified personnel properly gather and evaluate the information submitted.
Based on my inquiry of the person or persons who manage the system, or those persons directly responsible for gathering the
information, the information submitted is, to the best of my knowledge and belief, true, accurate, and complete. | am aware
there are significant penalties for submitting false information, including the possibility of fine and imprisonment for knowing

violations.
1. 1 am Shay Roalson, the owner of the STEERS account ER097509.
2. | have the authority to sign this data on behalf of the applicant named above.
3. I have personally examined the foregoing and am familiar with its content and the content of any attachments, and

based upon my personal knowledge and/or inquiry of any individual responsible for information contained herein, that
this information is true, accurate, and complete.

. | further certify that | have not violated any term in my TCEQ STEERS participation agreement and that | have no

reason to believe that the confidentiality or use of my password has been compromised at any time.

. I understand that use of my password constitutes an electronic signature legally equivalent to my written signature.
. | also understand that the attestations of fact contained herein pertain to the implementation, oversight and enforcement

of a state and/or federal environmental program and must be true and complete to the best of my knowledge.

. I am aware that criminal penalties may be imposed for statements or omissions that | know or have reason to believe

are untrue or misleading.

. 'am knowingly and intentionally signing Update Domestic or Industrial Individual Permit WQ0012971001.
. My signature indicates that | am in agreement with the information on this form, and authorize its submittal to the TCEQ.

OWNER Signature: Shay Roalson OWNER

Customer Number:
Legal Name:
Account Number:
Signature IP Address:
Signature Date:
Signature Hash:

Form Hash Code at time of
Signature:

Fee Payment
Transaction by:
Paid by:

Fee Amount:
Paid Date:

Transaction/Voucher number:

Submission

Reference Number:
Submitted by:

Submitted Timestamp:
Submitted From:

Confirmation Number:

CN600135198
City of Austin
ER097509
162.89.100.61
2024-12-18

0C50F05D77A015A2AE67DA25EA0041539A258B58A9E4C95873E7BE33DB2A03C7
8CDC669705BA3925F8D5B1DB495E9D8985CB85D5E2129197F43FBC33B77EDB82

The application fee payment transaction was
made by SANDRA ZUNIGA

The application fee was paid by SANDRA
ZUNIGA

$1600.00
The application fee was paid on 2024-10-15

The transaction number is 582EA000629850 and
the voucher number is 726049

The application reference number is 686009

The application was submitted by
ER079762/Tammy Y West

The application was submitted on 2024-12-20 at
09:59:32 CST

The application was submitted from IP address
162.89.100.61

The confirmation number is 604060



Steers Version: The STEERS version is 6.84
Permit Number: The permit number is WQ0012971001

Additional Information

Application Creator: This account was created by Tammy Y West



TEXAS COMMISSION ON ENVIRONMENTAL QUALITY

DOMESTIC WASTEWATER PERMIT APPLICATION
TECHNICAL REPORT 1.0

For any questions about this form, please contact the Domestic Wastewater Permitting Team
at 512-239-4671.

The following information is required for all renewal, new, and amendment applications.

Section 1. Permitted or Proposed Flows (Instructions Page 43)

A. Existing/Interim I Phase
Design Flow (MGD): 0.50 MGD
2-Hr Peak Flow (MGD): 1.872 MGD
Estimated construction start date: existing

Estimated waste disposal start date: existing

B. Interim II Phase
Design Flow (MGD): n/a
2-Hr Peak Flow (MGD): n/a
Estimated construction start date: n/a

Estimated waste disposal start date: n/a

C. Final Phase
Design Flow (MGD): 0.99 MGD
2-Hr Peak Flow (MGD): 3.960 MGD
Estimated construction start date: TBD

Estimated waste disposal start date: TBD

D. Current Operating Phase
Provide the startup date of the facility: 1986

Section 2. Treatment Process (Instructions Page 43)

A. Current Operating Phase

Provide a detailed description of the treatment process. Include the type of treatment
plant, mode of operation, and all treatment units. Start with the plant’s head works and

TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 1 of 66



finish with the point of discharge. Include all sludge processing and drying units. If more
than one phase exists or is proposed, a description of each phase must be provided.

Attachment 1_Process Description Narrative

B. Treatment Units

In Table 1.0(1), provide the treatment unit type, the number of units, and dimensions
(length, width, depth) of each treatment unit, accounting for all phases of operation.

Table 1.0(1) - Treatment Units

Treatment Unit Type Number of Units Dimensions (L x W x D)
See Attachment 2

C. Process Flow Diagram
Provide flow diagrams for the existing facilities and each proposed phase of construction.
Attachment: 3

Section 3. Site Information and Drawing (Instructions Page 44)

Provide the TPDES discharge outfall latitude and longitude. Enter N/A if not applicable.

« Latitude: 30.404489
« Longitude: -97.639769
Provide the TLAP disposal site latitude and longitude. Enter N/A if not applicable.
e Latitude: n/a
e Longitude: n/a
Provide a site drawing for the facility that shows the following:
« The boundaries of the treatment facility;
« The boundaries of the area served by the treatment facility;

« If land disposal of effluent, the boundaries of the disposal site and all storage/holding
ponds; and

« If sludge disposal is authorized in the permit, the boundaries of the land application or
disposal site.

Attachment: 4

TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 2 of 66



Provide the name and a description of the area served by the treatment facility.

The service includes Dessau, Harris Ridge and Cantarra Neighborhoods, Bridge at Tech Crossing
Apartments, and Fort Dessau neighborhood within the City of Austin

Collection System Information for wastewater TPDES permits only: Provide information for
each uniquely owned collection system, existing and new, served by this facility, including
satellite collection systems. Please see the instructions for a detailed explanation and
examples.

Collection System Information

Collection System Name | Owner Name Owner Type Population Served

n/a Choose an item.

Choose an item.

Choose an item.

Choose an item.

Section 4. Unbuilt Phases (Instructions Page 45)

Is the application for a renewal of a permit that contains an unbuilt phase or phases?
Yes O No

If yes, does the existing permit contain a phase that has not been constructed within five
years of being authorized by the TCEQ?

Yes O No

If yes, provide a detailed discussion regarding the continued need for the unbuilt phase.
Failure to provide sufficient justification may result in the Executive Director
recommending denial of the unbuilt phase or phases.

See Attachment 5_Unbuilt Phases

Section 5. Closure Plans (Instructions Page 45)

Have any treatment units been taken out of service permanently, or will any units be taken
out of service in the next five years?

O Yes No

TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 3 of 66



If yes, was a closure plan submitted to the TCEQ?
O Yes O No

If yes, provide a brief description of the closure and the date of plan approval.

n/a

Section 6. Permit Specific Requirements (Instructions Page 45)

For applicants with an existing permit, check the Other Requirements or Special
Provisions of the permit.
A. Summary transmittal

Have plans and specifications been approved for the existing facilities and each proposed
phase?

O  Yes No
If yes, provide the date(s) of approval for each phase: n/a

Provide information, including dates, on any actions taken to meet a requirement or
provision pertaining to the submission of a summary transmittal letter. Provide a copy of
an approval letter from the TCEQ, if applicable.

n/a

B. Buffer zones
Have the buffer zone requirements been met?
Yes O No

Provide information below, including dates, on any actions taken to meet the conditions of
the buffer zone. If available, provide any new documentation relevant to maintaining the
buffer zones.

See Attachment 6

TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 4 of 66



C. Other actions required by the current permit

Does the Other Requirements or Special Provisions section in the existing permit require
submission of any other information or other required actions? Examples include
Notification of Completion, progress reports, soil monitoring data, etc.

Yes O No

If yes, provide information below on the status of any actions taken to meet the
conditions of an Other Requirement or Special Provision.

Submit transmittal letter prior to construction of final phase stating how treatment system will
meet permitted effluent limitations. Region and Applications Review team must be notified at least
45 days prior to completion of the final phase on Notification of completion form 20007.

D. Grit and grease treatment
1. Acceptance of grit and grease waste

Does the facility have a grit and/or grease processing facility onsite that treats and
decants or accepts transported loads of grit and grease waste that are discharged
directly to the wastewater treatment plant prior to any treatment?

O Yes No
If No, stop here and continue with Subsection E. Stormwater Management.
2. Grit and grease processing

Describe below how the grit and grease waste is treated at the facility. In your
description, include how and where the grit and grease is introduced to the treatment
works and how it is separated or processed. Provide a flow diagram showing how grit
and grease is processed at the facility.

n/a

3. Grit disposal

Does the facility have a Municipal Solid Waste (MSW) registration or permit for grit
disposal?

O Yes O No

If No, contact the TCEQ Municipal Solid Waste team at 512-239-2335. Note: A
registration or permit is required for grit disposal. Grit shall not be combined with
treatment plant sludge. See the instruction booklet for additional information on grit
disposal requirements and restrictions.

TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 5 of 66



Describe the method of grit disposal.

Click to enter text.

4. Grease and decanted liquid disposal

Note: A registration or permit is required for grease disposal. Grease shall not be
combined with treatment plant sludge. For more information, contact the TCEQ
Municipal Solid Waste team at 512-239-2335.

Describe how the decant and grease are treated and disposed of after grit separation.

Click to enter text.

E. Stormwater management
1. Applicability
Does the facility have a design flow of 1.0 MGD or greater in any phase?
O Yes No
Does the facility have an approved pretreatment program, under 40 CFR Part 4037
O Yes No
If no to both of the above, then skip to Subsection F, Other Wastes Received.
2. MSGP coverage

Is the stormwater runoff from the WWTP and dedicated lands for sewage disposal
currently permitted under the TPDES Multi-Sector General Permit (MSGP), TXR0500007?

O Yes O No

If yes, please provide MSGP Authorization Number and skip to Subsection F, Other
Wastes Received:

TXRO5 Click to enter text. or TXRNE Click to enter text.
If no, do you intend to seek coverage under TXR0500007
O Yes O No

3. Conditional exclusion

Alternatively, do you intend to apply for a conditional exclusion from permitting based
TXR0O50000 (Multi Sector General Permit) Part II B.2 or TXR050000 (Multi Sector
General Permit) Part V, Sector T 3(b)?

O Yes O No

TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 6 of 66



If yes, please explain below then proceed to Subsection F, Other Wastes Received:

Click to enter text.

4. Existing coverage in individual permit

Is your stormwater discharge currently permitted through this individual TPDES or
TLAP permit?

O Yes O No

If yes, provide a description of stormwater runoff management practices at the site
that are authorized in the wastewater permit then skip to Subsection F, Other Wastes
Received.

Click to enter text.

5. Zero stormwater discharge

Do you intend to have no discharge of stormwater via use of evaporation or other
means?

O Yes O No
If yes, explain below then skip to Subsection F. Other Wastes Received.

Click to enter text.

Note: If there is a potential to discharge any stormwater to surface water in the state as
the result of any storm event, then permit coverage is required under the MSGP or an
individual discharge permit. This requirement applies to all areas of facilities with
treatment plants or systems that treat, store, recycle, or reclaim domestic sewage,
wastewater or sewage sludge (including dedicated lands for sewage sludge disposal
located within the onsite property boundaries) that meet the applicability criteria of
above. You have the option of obtaining coverage under the MSGP for direct
discharges, (recommended), or obtaining coverage under this individual permit.

6. Request for coverage in individual permit

Are you requesting coverage of stormwater discharges associated with your treatment
plant under this individual permit?

O Yes O No

If yes, provide a description of stormwater runoff management practices at the site for
which you are requesting authorization in this individual wastewater permit and
describe whether you intend to comingle this discharge with your treated effluent or
discharge it via a separate dedicated stormwater outfall. Please also indicate if you

TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 7 of 66



intend to divert stormwater to the treatment plant headworks and indirectly discharge
it to water in the state.

Click to enter text.

Note: Direct stormwater discharges to waters in the state authorized through this
individual permit will require the development and implementation of a stormwater
pollution prevention plan (SWPPP) and will be subject to additional monitoring and
reporting requirements. Indirect discharges of stormwater via headworks recycling will
require compliance with all individual permit requirements including 2-hour peak flow
limitations. All stormwater discharge authorization requests will require additional
information during the technical review of your application.

F. Discharges to the Lake Houston Watershed
Does the facility discharge in the Lake Houston watershed?
O Yes No
If yes, attach a Sewage Sludge Solids Management Plan. See Example 5 in the instructions.
n/a
G. Other wastes received including sludge from other WWTPs and septic waste
1. Acceptance of sludge from other WWTPs
Does or will the facility accept sludge from other treatment plants at the facility site?
O Yes No
If yes, attach sewage sludge solids management plan. See Example 5 of instructions.

In addition, provide the date the plant started or is anticipated to start accepting
sludge, an estimate of monthly sludge acceptance (gallons or millions of gallons), an

estimate of the BODs concentration of the sludge, and the design BODs concentration
of the influent from the collection system. Also note if this information has or has not
changed since the last permit action.

n/a

Note: Permits that accept sludge from other wastewater treatment plants may be
required to have influent flow and organic loading monitoring.

2. Acceptance of septic waste
Is the facility accepting or will it accept septic waste?
O Yes No
If yes, does the facility have a Type V processing unit?
O Yes No
If yes, does the unit have a Municipal Solid Waste permit?
O Yes No

TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 8 of 66



If yes to any of the above, provide the date the plant started or is anticipated to start
accepting septic waste, an estimate of monthly septic waste acceptance (gallons or
millions of gallons), an estimate of the BOD; concentration of the septic waste, and the

design BODs concentration of the influent from the collection system. Also note if this
information has or has not changed since the last permit action.

n/a

Note: Permits that accept sludge from other wastewater treatment plants may be
required to have influent flow and organic loading monitoring.

3. Acceptance of other wastes (not including septic, grease, grit, or RCRA, CERCLA or
as discharged by 1Us listed in Worksheet 6)

Is or will the facility accept wastes that are not domestic in nature excluding the
categories listed above?

O Yes No

If yes, provide the date that the plant started accepting the waste, an estimate how
much waste is accepted on a monthly basis (gallons or millions of gallons), a
description of the entities generating the waste, and any distinguishing chemical or
other physical characteristic of the waste. Also note if this information has or has not
changed since the last permit action.

n/a

Section 7. Pollutant Analysis of Treated Effluent (Instructions Page
50)

Is the facility in operation?
Yes O No

If no, this section is not applicable. Proceed to Section 8.

See Attachment 7

If yes, provide effluent analysis data for the listed pollutants. Wastewater treatment
facilities complete Table 1.0(2). Water treatment facilities discharging filter backwash water,
complete Table 1.0(3). Provide copies of the laboratory results sheets. These tables are not
applicable for a minor amendment without renewal. See the instructions for guidance.

Note: The sample date must be within 1 year of application submission.

TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 9 of 66


WestT
Text Box
See Attachment 7


Tablel.0(2) - Pollutant Analysis for Wastewater Treatment Facilities

Pollutant Average | Max No. of Sample | Sample
Conc. Conc. Samples | Type Date/Time
Compo | 01/01/2024-
CBODs, mg/1 <23 > 38 site 09//22//2024
. Compo | 01/01/2024-
Total Suspended Solids, mg/1 <2.61 12.00 39 site 09,22 /2024
01/01/2024
Ammonia Nitrogen, mg/1 < 0.28 1.20 39 Coptlpo -
site 09/22/2024
10/14/2024
Nitrate Nitrogen, mg/] 46.7 49.9 4 Cor{‘po i
site 11/03/2024
10/14/2024
Total Kjeldahl Nitrogen, mg/1 1.70 2.05 4 Copspo -
Site 11/03/2024
10/14/2024
Sulfate, mg/1 60.6 60.9 4 COTPO —
site 11/03/2024
10/14/2024
Chloride, mg/1 139 145 4 COTPO -
site 11/03/2024
10/14/2024
Total Phosphorus, mg/1 5.23 5.34 4 Copspo -
Site 11/03/2024
01/01/2024
pH, standard units 7.641 8.110 276 Grab |-
10/02/2024
01/01/2024
Dissolved Oxygen*, mg/1 7.20 8.55 276 Grab -
10/02/2024
01/01/2024
Chlorine Residual, mg/1 2.58 4.00 276 Grab -
10/02/2024
03/18/2024
E.coli (CFU/100ml) freshwater <1 <1 3 Grab -
09,/04/2024
Entercocci (CFU/100ml)
saltwater N/A N/A N/A N/A N/A
10/14/2024
Total Dissolved Solids, mg/1 759 776 4 COTPO -
site 11/03/2024
Electrical Conductivity,
umohs/cm, + N/A N/A N/A N/A N/A
Oil & Grease, mg/1 N/A N/A N/A N/A N/A
01/01/2024
Alkalinity (CaCO.)*, mg/1 1771 | 263.0 39 COI.TtlpO -
site 09/22/2024

*TPDES permits only

TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report

Page 10 of 66




TTLAP permits only

Tablel.0(3) - Pollutant Analysis for Water Treatment Facilities

Average |Max No. of Sample |Sample

Pollutant Conc. Conc. |Samples |Type |Date/Time

Total Suspended Solids, mg/1
Total Dissolved Solids, mg/1
pH, standard units

Fluoride, mg/1

Aluminum, mg/1

Alkalinity (CaCO3), mg/1

Section 8. Facility Operator (Instructions Page 50)

Facility Operator Name: Darrell Devooght
Facility Operator's License Classification and Level: WW Class A See Attachment 8

Facility Operator's License Number: WWo0062004

Section 9. Sludge and Biosolids Management and Disposal

(Instructions Page 51)

A. WWTP’s Biosolids Management Facility Type
Check all that apply. See instructions for guidance
Design flow>= 1 MGD

X

Serves >= 10,000 people

Class I Sludge Management Facility (per 40 CFR § 503.9)
Biosolids generator

Biosolids end user - land application (onsite)

Biosolids end user - surface disposal (onsite)

O 0Oooo0oao0oao

Biosolids end user - incinerator (onsite)

B. WWTP’s Biosolids Treatment Process
Check all that apply. See instructions for guidance.
Aerobic Digestion
Air Drying (or sludge drying beds)
Lower Temperature Composting
Lime Stabilization
Higher Temperature Composting

Heat Drying

O 0O 0o0o0ao0oao

Thermophilic Aerobic Digestion

TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 11 of 66


WestT
Text Box
See Attachment 8


O 0Ooooo0ooooaad

X

Beta Ray Irradiation
Gamma Ray Irradiation

Pasteurization

Sludge Lagoon

C. Biosolids Management

Temporary Storage (< 2 years)
Long Term Storage (>= 2 years)

Methane or Biogas Recovery

Preliminary Operation (e.g. grinding, de-gritting, blending)

Other Treatment Process: Hauled to Walnut Creek WWTP, WQ0010543011

Thickening (e.g. gravity thickening, centrifugation, filter press, vacuum filter)

Provide information on the intended biosolids management practice. Do not enter every
management practice that you want authorized in the permit, as the permit will authorize
all biosolids management practices listed in the instructions. Rather indicate the
management practice the facility plans to use.

Biosolids Management

Handler or Pathogen Vector .
Management Bulk or Bag Amount (dry . Attraction
: Preparer . . Reduction .
Practice Container metric tons) . Reduction
Type Options .
Option
Other Choose an Choose an Choose an Choose an
item. item. item. item.
Choose an Choose an Choose an Choose an Choose an
item. item. item. item. item.
Choose an Choose an Choose an Choose an Choose an
item. item. item. item. item.

If “Other” is selected for Management Practice, please explain (e.g. monofill or transport to
another WWTP): See Attachment 9

D. Disposal site

Disposal site name: Walnut Creek WWTP

TCEQ permit or registration number: WQo0010543011

County where disposal site is located: 7113 FM 969, Austin, Texas 78724

E. Transportation method

Method of transportation (truck, train, pipe, other): truck

Name of the hauler: City of Austin

Hauler registration number: 22083

Sludge is transported as a:

See Attachment 10

TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report

Page 12 of 66



WestT
Text Box
See Attachment 10


Liquid semi-liquid O semi-solid O solid O

Section 10. Permit Authorization for Sewage Sludge Disposal
(Instructions Page 53)

A. Beneficial use authorization

Does the existing permit include authorization for land application of sewage sludge for
beneficial use?

O Yes No

If yes, are you requesting to continue this authorization to land apply sewage sludge for
beneficial use?

O Yes O No

If yes, is the completed Application for Permit for Beneficial Land Use of Sewage Sludge
(TCEQ Form No. 10451) attached to this permit application (see the instructions for
details)?

O Yes O No

B. Sludge processing authorization

Does the existing permit include authorization for any of the following sludge processing,
storage or disposal options?

Sludge Composting O Yes No
Marketing and Distribution of sludge O Yes No
Sludge Surface Disposal or Sludge Monofill O Yes No
Temporary storage in sludge lagoons O Yes No

If yes to any of the above sludge options and the applicant is requesting to continue this
authorization, is the completed Domestic Wastewater Permit Application: Sewage Sludge
Technical Report (TCEQ Form No. 10056) attached to this permit application?

O Yes O No

Section 11. Sewage Sludge Lagoons (Instructions Page 53)

Does this facility include sewage sludge lagoons?
O  Yes No

If yes, complete the remainder of this section. If no, proceed to Section 12.

A. Location information

The following maps are required to be submitted as part of the application. For each map,
provide the Attachment Number.

e Original General Highway (County) Map:
Attachment: Click to enter text.

e USDA Natural Resources Conservation Service Soil Map:
Attachment: Click to enter text.

TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 13 of 66



e Federal Emergency Management Map:
Attachment: Click to enter text.

» Site map:
Attachment: Click to enter text.

Discuss in a description if any of the following exist within the lagoon area. Check all that
apply.

Overlap a designated 100-year frequency flood plain
Soils with flooding classification

Overlap an unstable area

Wetlands

Located less than 60 meters from a fault

O 0Oooo0oao0oao

None of the above
Attachment: Click to enter text.

If a portion of the lagoon(s) is located within the 100-year frequency flood plain, provide
the protective measures to be utilized including type and size of protective structures:

Click to enter text.

B. Temporary storage information

Provide the results for the pollutant screening of sludge lagoons. These results are in
addition to pollutant results in Section 7 of Technical Report 1.0.

Nitrate Nitrogen, mg/kg: Click to enter text.
Total Kjeldahl Nitrogen, mg/kg: Click to enter text.

Total Nitrogen (=nitrate nitrogen + TKN), mg/kg: Click to enter text.

Phosphorus, mg/kg: Click to enter text.

Potassium, mg/kg: Click to enter text.

pH, standard units: Click to enter text.

Ammonia Nitrogen mg/kg: Click to enter text.

Arsenic: Click to enter text.

Cadmium: Click to enter text.

Chromium: Click to enter text.

Copper: Click to enter text.
Lead: Click to enter text.

Mercury: Click to enter text.

Molybdenum: Click to enter text.
Nickel: Click to enter text.

TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 14 of 66



Selenium: Click to enter text.

Zinc: Click to enter text.
Total PCBs: Click to enter text.

Provide the following information:

Volume and frequency of sludge to the lagoon(s): Click to enter text.

Total dry tons stored in the lagoons(s) per 365-day period: Click to enter text.

Total dry tons stored in the lagoons(s) over the life of the unit: Click to enter text.

C. Liner information

Does the active/proposed sludge lagoon(s) have a liner with a maximum hydraulic
conductivity of 1x107 cm/sec?

O Yes O No

If yes, describe the liner below. Please note that a liner is required.

Click to enter text.

D. Site development plan

Provide a detailed description of the methods used to deposit sludge in the lagoon(s):

Click to enter text.

Attach the following documents to the application.
« Plan view and cross-section of the sludge lagoon(s)
Attachment: Click to enter text.

« Copy of the closure plan
Attachment: Click to enter text.

« Copy of deed recordation for the site
Attachment: Click to enter text.

« Size of the sludge lagoon(s) in surface acres and capacity in cubic feet and gallons
Attachment: Click to enter text.

» Description of the method of controlling infiltration of groundwater and surface
water from entering the site

Attachment: Click to enter text.

TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 15 of 66



e Procedures to prevent the occurrence of nuisance conditions
Attachment: Click to enter text.

E. Groundwater monitoring

Is groundwater monitoring currently conducted at this site, or are any wells available for
groundwater monitoring, or are groundwater monitoring data otherwise available for the
sludge lagoon(s)?

O Yes O No

If groundwater monitoring data are available, provide a copy. Provide a profile of soil
types encountered down to the groundwater table and the depth to the shallowest
groundwater as a separate attachment.

Attachment: Click to enter text.

Section 12. Authorizations/Compliance/Enforcement (Instructions
Page 55)

A. Additional authorizations

Does the permittee have additional authorizations for this facility, such as reuse
authorization, sludge permit, etc?

O Yes No

If yes, provide the TCEQ authorization number and description of the authorization:

n/a

B. Permittee enforcement status
Is the permittee currently under enforcement for this facility?
O Yes No

Is the permittee required to meet an implementation schedule for compliance or
enforcement?

O Yes No

If yes to either question, provide a brief summary of the enforcement, the implementation
schedule, and the current status:

TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 16 of 66



| :
~~
Qo

Section 13. RCRA/CERCLA Wastes (Instructions Page 55)

A. RCRA hazardous wastes

Has the facility received in the past three years, does it currently receive, or will it receive
RCRA hazardous waste?

O Yes No

B. Remediation activity wastewater

Has the facility received in the past three years, does it currently receive, or will it receive
CERCLA wastewater, RCRA remediation/corrective action wastewater or other remediation
activity wastewater?

O Yes No

C. Details about wastes received

If yes to either Subsection A or B above, provide detailed information concerning these
wastes with the application.

Attachment: n/a

TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 17 of 66



Section 14. Laboratory Accreditation (Instructions Page 56)

All laboratory tests performed must meet the requirements of 30 TAC Chapter 25,
Environmental Testing Laboratory Accreditation and Certification, which includes the
following general exemptions from National Environmental Laboratory Accreditation Program
(NELAP) certification requirements:

e The laboratory is an in-house laboratory and is:
o periodically inspected by the TCEQ; or
o located in another state and is accredited or inspected by that state; or
o performing work for another company with a unit located in the same site; or

o performing pro bono work for a governmental agency or charitable
organization.

e The laboratory is accredited under federal law.

« The data are needed for emergency-response activities, and a laboratory accredited
under the Texas Laboratory Accreditation Program is not available.

e The laboratory supplies data for which the TCEQ does not offer accreditation.
The applicant should review 30 TAC Chapter 25 for specific requirements.

The following certification statement shall be signed and submitted with every application.
See the Signature Page section in the Instructions, for a list of designated representatives who
may sign the certification.

CERTIFICATION:

I certify that all laboratory tests submitted with this application meet the requirements
of 30 TAC Chapter 25, Environmental Testing Laboratory Accreditation and
Certification.

Printed Name: Shay Ralls Roalson,P.E.
Title: Director, Austin Water

Signature: _ . —
Date: _ —— -

TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 18 of 66


WestT
Text Box
,P.E.


DOMESTIC WASTEWATER PERMIT APPLICATION
WORKSHEET 2.0: RECEIVING WATERS

The following information is required for all TPDES permit applications.

Section 1. Domestic Drinking Water Supply (Instructions Page 64)

Is there a surface water intake for domestic drinking water supply located within 5 miles
downstream from the point or proposed point of discharge?

O Yes No
If no, proceed it Section 2. If yes, provide the following:

Owner of the drinking water supply: Click to enter text.

Distance and direction to the intake: Click to enter text.
Attach a USGS map that identifies the location of the intake.
Attachment: Click to enter text.

Section 2. Discharge into Tidally Affected Waters (Instructions Page
64)

Does the facility discharge into tidally affected waters?
O Yes No

If no, proceed to Section 3. If yes, complete the remainder of this section. If no, proceed to
Section 3.

A. Receiving water outfall

Width of the receiving water at the outfall, in feet: Click to enter text.

B. Ovyster waters
Are there oyster waters in the vicinity of the discharge?
O Yes O No

If yes, provide the distance and direction from outfall(s).

Click to enter text.

C. Sea grasses
Are there any sea grasses within the vicinity of the point of discharge?
O Yes O No

If yes, provide the distance and direction from the outfall(s).

Click to enter text.

TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 25 of 66



Section 3. Classified Segments (Instructions Page 64)

Is the discharge directly into (or within 300 feet of) a classified segment?
O Yes No

If yes, this Worksheet is complete.

If no, complete Sections 4 and 5 of this Worksheet.

Section 4. Description of Immediate Receiving Waters (Instructions

Page 65)
Name of the immediate receiving waters: unnamed tributary

A. Receiving water type
Identify the appropriate description of the receiving waters.

(] Stream
O Freshwater Swamp or Marsh
O Lake or Pond
Surface area, in acres: Click to enter text.
Average depth of the entire water body, in feet: Click to enter text.

Average depth of water body within a 500-foot radius of discharge point, in feet:
Click to enter text.

Man-made Channel or Ditch

X

Open Bay

Tidal Stream, Bayou, or Marsh

O 0O O

Other, specify: Click to enter text.

B. Flow characteristics

If a stream, man-made channel or ditch was checked above, provide the following. For
existing discharges, check one of the following that best characterizes the area upstream
of the discharge. For new discharges, characterize the area downstream of the discharge

(check one).

Intermittent - dry for at least one week during most years

O Intermittent with Perennial Pools - enduring pools with sufficient habitat to
maintain significant aquatic life uses

O Perennial - normally flowing
Check the method used to characterize the area upstream (or downstream for new

dischargers).
O USGS flow records
O Historical observation by adjacent landowners

Personal observation

O X

Other, specify: Click to enter text.

TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 26 of 66



C. Downstream perennial confluences

List the names of all perennial streams that join the receiving water within three miles
downstream of the discharge point.

Harris Branch Creek, Gilleland Creek

D. Downstream characteristics

Do the receiving water characteristics change within three miles downstream of the
discharge (e.g., natural or man-made dams, ponds, reservoirs, etc.)?

Yes O No

If yes, discuss how.

Confluence with Harris Branch Creek

E. Normal dry weather characteristics

Provide general observations of the water body during normal dry weather conditions.

Typical urban creek affected by runoff, water slightly discolored, banks covered with
vegetation

Date and time of observation: November 14, 2024

Was the water body influenced by stormwater runoff during observations?
O Yes No

Section 5. General Characteristics of the Waterbody (Instructions
Page 66)

A. Upstream influences

Is the immediate receiving water upstream of the discharge or proposed discharge site
influenced by any of the following? Check all that apply.

O Oil field activities Urban runoff
O Upstream discharges O Agricultural runoff
O Septic tanks O Other(s), specify: Click to enter text.

TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 27 of 66



B. Waterbody uses
Observed or evidences of the following uses. Check all that apply.

O Livestock watering Contact recreation

O Irrigation withdrawal Non-contact recreation
O Fishing Navigation

O Domestic water supply Industrial water supply

O OooOooao

O Park activities Other(s), specify: Click to enter text.

C. Waterbody aesthetics

Check one of the following that best describes the aesthetics of the receiving water and
the surrounding area.

O Wilderness: outstanding natural beauty; usually wooded or unpastured area; water
clarity exceptional

O Natural Area: trees and/or native vegetation; some development evident (from
fields, pastures, dwellings); water clarity discolored

Common Setting: not offensive; developed but uncluttered; water may be colored
or turbid

O Offensive: stream does not enhance aesthetics; cluttered; highly developed;
dumping areas; water discolored

TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 28 of 66



DOMESTIC WASTEWATER PERMIT APPLICATION
WORKSHEET 6.0: INDUSTRIAL WASTE CONTRIBUTION

The following is required for all publicly owned treatment works.

Section 1. All POTWs (Instructions Page 89)

A. Industrial users (IUs)

Provide the number of each of the following types of industrial users (IUs) that discharge
to your POTW and the daily flows from each user. See the Instructions for definitions of
Categorical IUs, Significant IUs - non-categorical, and Other IUs.

If there are no users, enter 0 (zero).
Categorical IUs:
Number of IUs: 0.
Average Daily Flows, in MGD:

Significant IUs - non-categorical:

Number of IUs: 0.

Average Daily Flows, in MGD:
Other IUs:

Number of IUs: 9.

Average Daily Flows, in MGD: 0.0108.

B. Treatment plant interference

In the past three years, has your POTW experienced treatment plant interference (see
instructions)?

O Yes 12( No

If yes, identify the dates, duration, description of interference, and probable cause(s) and
possible source(s) of each interference event. Include the names of the IUs that may have
caused the interference.

NA.

TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 58 of 66



C. Treatment plant pass through
In the past three years, has your POTW experienced pass through (see instructions)?
O Yes Q’ No

If yes, identify the dates, duration, a description of the pollutants passing through the
treatment plant, and probable cause(s) and possible source(s) of each pass through event.
Include the names of the IUs that may have caused pass through.

NA.

D. Pretreatment program
Does your POTW have an approved pretreatment program?
Q/ Yes O No
If yes, complete Section 2 only of this Worksheet.
Is your POTW required to develop an approved pretreatment program?
O Yes & No
If yes, complete Section 2.c. and 2.d. only, and skip Section 3.

If no to either question above, skip Section 2 and complete Section 3 for each significant
industrial user and categorical industrial user.

Section 2. POTWs with Approved Programs or Those Required to

Develop a Program (Instructions Page 90)

A. Substantial modifications

Have there been any substantial modifications to the approved pretreatment program
that have not been submitted to the TCEQ for approval according to 40 CFR §403.18?

0 Yes Q( No

If yes, identify the modifications that have not been submitted to TCEQ, including the
purpose of the modification.

NA.

TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 59 of 66



B. Non-substantial modifications

Have there been any non-substantial modifications to the approved pretreatment
program that have not been submitted to TCEQ for review and acceptance?

O Yes B’ No

If yes, identify all non-substantial modifications that have not been submitted to TCEQ,
including the purpose of the modification.

NA.

C. Effluent parameters above the MAL

In Table 6.0(1), list all parameters measured above the MAL in the POTW’s effluent
monitoring during the last three years. Submit an attachment if necessary.

Table 6.0(1) — Parameters Above the MAL

Pollutant Concentration MAL Units Date

D. Industrial user interruptions

Has any SIU, CIU, or other IU caused or contributed to any problems (excluding
interferences or pass throughs) at your POTW in the past three years?

O Yes N/ No

If yes, identify the industry, describe each episode, including dates, duration, description
of the problems, and probable pollutants.

NA.

TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 60 of 66



Section 3. Significant Industrial User (SIU) Information and

Categorical Industrial User (CIU) (Instructions Page 90)

A. General information
Company Name: Click to enter text.
SIC Code: Click to enter text.

Contact name: Click to enter text.
Address: Click to enter text.
City, State, and Zip Code: Click to enter text.

Telephone number: Click to enter text.

Email address: Click to enter text.

B. Process information

Describe the industrial processes or other activities that affect or contribute to the SIU(s)
or CIU(s) discharge (i.e., process and non-process wastewater).

Click to enter text.

C. Product and service information
Provide a description of the principal product(s) or services performed.

Click to enter text.

D. Flow rate information
See the Instructions for definitions of “process” and “non-process wastewater.”
Process Wastewater:
Discharge, in gallons/day: Click to enter text.

Discharge Type: O Continuous O Batch O Intermittent
Non-Process Wastewater:
Discharge, in gallons/day: Click to enter text.

Discharge Type: O Continuous O Batch O Intermittent

TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 61 of 66



E. Pretreatment standards
Is the SIU or CIU subject to technically based local limits as defined in the mstructions?
O Yes O No

Is the SIU or CIU subject to categorical pretreatment standards found in 40 CFR Parts 405-
4717

O Yes O No

If subject to categorical pretreatment standards, indicate the applicable category and
subcategory for each categorical process.

Category: Subcategories: Click to enter text.

Click or tap here to enter text. Click to enter text.

Category: Click to enter text.

Subcategories: Click to enter text.

Category: Click to enter text.

Subcategories: Click to enter text.

Category: Click to enter text.

Subcategories: Click to enter text.

Category: Click to enter text.

Subcategories: Click to enter text.

F. Industrial user interruptions

Has the SIU or CIU caused or contributed to any problems (e.g., interferences, pass
through, odors, corrosion, blockages) at your POTW in the past three years?

O Yes O No

If yes, identify the SIU, describe each episode, including dates, duration, description of
problems, and probable pollutants.

Click to enter text.

TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 62 of 66



CITY OF AUSTIN-AUSTIN WATER
DESSAU WASTEWATER TREATMENT PLANT
PERMIT RENEWAL APPLICATION
TECHNICAL REPORT
CN600135198 RN 102077328 TX0097870 WQ0012971001

ATTACHMENT 1
TREATMENT PROCESS DESCRIPTION



CITY OF AUSTIN-AUSTIN WATER

DESSAU WASTEWATER TREATMENT PLANT

PERMIT RENEWAL APPLICATION
TECHNICAL REPORT

CN600135198 RN 102077328 TX0097870 WQ0012971001

Treatment Process Description

Existing

The existing Dessau WWTP has one transfer step and four treatment steps at the site. These steps
are described as follows in the order of occurrence:

Diversion Lift Station

Preliminary treatment
(Headworks)

Secondary treatment
(Activated Sludge
Complexes)

Disinfection
(Chlorine Contact Basin)

Sludge Holding Tank

Influent that flows by gravity onto the site is intercepted in the
Diversion Lift Station and pumped offsite to another collection
system for treatment. The existing onsite lift station remains as
a backup to the Diversion lift station.

Influent is pumped from an offsite lift station into elevated
mechanical bar screens with screenings collected and disposed
at offsite landfill.

Plug-flow activated sludge process using fine bubble diffusers in
the annular ring of bullseye style treatment basin.
Final clarification and scum removal in a circular clarifier.

Sodium hypochlorite solution is dosed into the chlorine contact
chamber. The chlorine contact basin effluent then flows
southeast approximately 250 ft in an effluent line terminating with
discharge into a tributary of Harris Branch.

Secondary sludge and scum are lifted with an airlift pump into an
aerobic digester/sludge holding tank (segment of annular ring).
Sludge and scum are aerated while stored in the holding tank,
which is drained to the Diversion Lift Station on a biweekly basis
where along with the influent that flows by gravity onto the site, it
is pumped to another collection for offsite treatment.

Page 1 of 2



CITY OF AUSTIN-AUSTIN WATER
DESSAU WASTEWATER TREATMENT PLANT
PERMIT RENEWAL APPLICATION
TECHNICAL REPORT
CN600135198 RN 102077328 TX0097870 WQ0012971001

Proposed Final Phase

A project to improve the treatment and reliability of the plant at its existing 0.5 MGD capacity is
currently in design. Flows greater 0.5 MGD will be diverted either to the existing Diversion Lift
Station or an interceptor project currently in progress. The improved Dessau WWTP will have
the above treatment steps plus two additional treatment steps (filtration and odor control) that
will be added during the final phase. Details of changes in the steps are as follows in the order
of occurrence:

Preliminary treatment New, enclosed mechanical bar screens with washer compactor
(Headworks) will be added.

Tertiary treatment Cloth disk filtration will be added to filter clarifier effluent

(Cloth Disk Filtration) continuously (with intermittent backwash) prior to disinfection.
Odor Control Unit A blower will remove odorous air from the lift station headspace
(Biotrickling Filter) and the headworks screen enclosure for treatment in a

biotrickling filter with intermittent or continuous recirculation of the
treated effluent over the biologically active fixed film plastic
media.

Page 2 of 2



CITY OF AUSTIN-AUSTIN WATER
DESSAU WASTEWATER TREATMENT PLANT
PERMIT RENEWAL APPLICATION
TECHNICAL REPORT
CN600135198 RN 102077328 TX0097870 WQ0012971001

ATTACHMENT 2
TREATMENT UNITS



CITY OF AUSTIN-AUSTIN WATER
DESSAU WASTEWATER TREATMENT PLANT
PERMIT RENEWAL APPLICATION
TECHNICAL REPORT
CN600135198 RN 102077328 TX0097870 WQ0012971001

Treatment Units

Existing Phase

Treatment Unit Type Number of Units Dimensions (L x W x D)

Elevated Mechanical Bar Screens 2 1/4” bar spacings

265° annular ring, OD= 73 ft,

Aeration Basin 1

ID=50 ft, 15.3 ft SWD
Final Settling (Clarifier) 1 50-ft dia. x 13 ft SWD
Chlorine Contact Basin 1 30 ft x 30 ft x 12 ft SWD

Aerobic Digester/Sludge Holding 95° annular ring, OD= 73 ft,
Tank ID= 50 ft, 15 ft SWD

Proposed Final Phase
(Additional treatment units that will be added during the final phase)

Treatment Unit Type Number of Units Dimensions
Elevated Mechanical Bar Screens 2 1/4” bar spacings
with Washer/Compactors 1 P &
Cloth Disk Filter 1 3 MGD Average daily flow

Odor Control System

(Biotrickling Filter) 1 4720 cfm




CITY OF AUSTIN-AUSTIN WATER
DESSAU WASTEWATER TREATMENT PLANT
PERMIT RENEWAL APPLICATION
TECHNICAL REPORT
CN600135198 RN 102077328 TX0097870 WQ0012971001

ATTACHMENT 3
PROCESS FLOW DIAGRAM



TO WALNUT CREEK WWTP

COLLECTION SYSTEM A

MAGNESIUM
HYDROXIDE

INFLUENT <—a

—>

DIVERSION
LIFT STATION

_BLOWERS

CITY OF AUSTIN | AUSTIN WATER
DESSAU WASTEWATER TREATMENT PLANT

TPDES Permit No. WQ00129710001

1

|||<

|
]
|
|
|
|
|
|
|
|
|
|
| A
|
|
|
|
|
|
|
|
|
|
|
|

|
WASTE SLUDGE & SCUM |
(To Off-site Treatment) e y.o

o

AVAVA

DIGESTER/
SLUDGE
HOLDING TANK
Coarse Bubble
Diffusers, Typ.

FINAL CLARIFIER

; V-Notch Weir

PERMIT RENEWAL APPLICATION INFLUENT
Process Flow Diagram
Existing Phase
FT. DESSAU
MAGNESIUM MECHANICAL LIFT STATION
HYDROXIDE BARSCREEN
[M[wm] i
-« =
SCREENINGS
(To Landfill)
A
N . SODIUM  [—=————+
° HYPOCHLORITE @@ |
|
Y | vV
I_I_ ) |2
[Q1 Vv \V4 —
Eva
00y o =
AERATION CHLORINE CONTACT BASIN
BASIN

Fine Bubble Tube Type

Diffusers, Typ.

TO PLANT NPW
DISTRIBUTION

EFFLUENT
(To a Tributary
of Harris Branch)



TO WALNUT CREEK WWTP

CITY OF AUSTIN | AUSTIN WATER
COLLECTION SYSTEM ¥ A

DESSAU WASTEWATER TREATMENT PLANT
TPDES Permit No. WQ00129710001
PERMIT RENEWAL APPLICATION INFLUENT
T Process Flow Diagram
Improvements Phase
MAGNESIUM ODOR
HYDROXIDE »  CONTROL |« A FT. DESSAU
SYSTEM LIFT STATION
MAGNESIUM MECHANICAL
| — HYDROXIDE BARSCREEN
Fy o
[M[m]
Y p—
INFLUENT — =
WASHER/
COMPACTOR
i SCREENINGS
: XY (7o Landfill)
DIVERSION : R e R
LIFTSTATION « SODIUM '
: HYPOCHLORITE @@ |
_ BLOWERS ¢ |
RAS ~ _ ~
A
11T RS ALVARTER A 4 :
_'J; -1, CLOTH DISK V-Notch Weir
T|( » FILTER \ V4 —~
Z =
WASTE SLUDGE & SCUM ol { m @ .Y ¥.0
(To Off-site Treatment) —<L L N YL N °
DIGESTER/ FINAL CLARIFIER AERATION
SLUDGE BASIN
HOLDING TANK Fine Bubble Tube Type
Coarse Bubble
Diffusers, Typ.

Diffusers, Typ.

CHLORINE CONTACT BASIN

EFFLUENT
TO PLANT NPW (To a Tributary
DISTRIBUTION of Harris Branch)



CITY OF AUSTIN-AUSTIN WATER
DESSAU WASTEWATER TREATMENT PLANT
PERMIT RENEWAL APPLICATION
TECHNICAL REPORT
CN600135198 RN 102077328 TX0097870 WQ0012971001

ATTACHMENT 4
SITE DIAGRAM



et M LRI
. I‘\

— 7

Wastewater Treatment Plant

D Treatment Plant Boundary

0 500 1,000 2,000
I:I WWTP Area Served S S—

This product is for informational purposes and may not have been prepared for or be suitable for legal, engineering,
or surveying purposes. It does not represent an on-the-ground survey and represents only the approximate relative
location of property boundaries. This product has been produced by Austin Water for the sole purpose of
geographic reference. No warranty is made by the City of Austin regarding specific accuracy or completeness.

City of Austin  Austin
Austin Water w

October 2024

Dessau WWTP
Produced by GIS Services [8099]




CITY OF AUSTIN-AUSTIN WATER
DESSAU WASTEWATER TREATMENT PLANT
PERMIT RENEWAL APPLICATION
TECHNICAL REPORT
CN600135198 RN 102077328 TX0097870 WQ0012971001

ATTACHMENT 5
UNBUILT PHASES



CITY OF AUSTIN-AUSTIN WATER
DESSAU WASTEWATER TREATMENT PLANT
PERMIT RENEWAL APPLICATION
TECHNICAL REPORT
CN600135198 RN 102077328 TX0097870 WQ0012971001

Unbuilt Phases

A project to improve the treatment and reliability of the plant is currently in design. The improved
Dessau WWTP will include two additional treatment steps (filtration and odor control) in addition

to the existing treatment steps.

+ Preliminary Treatment (Headworks): New, enclosed mechanical barscreens with washer
compactor will be added.

» Tertiary Treatment (Cloth Disk Filtration): Cloth disk filtration will be added to filter clarifier
effluent continuously (with intermittent backwash) prior to disinfection.

» Odor Control Unit (Biotrickling Filter): A blower will remove odorous air from the lift station
headspace and the headworks screen enclosure for treatment in a biotrickling filter with
intermittent or continuous recirculation of the treated effluent over the biologically active
fixed film plastic media.




CITY OF AUSTIN-AUSTIN WATER
DESSAU WASTEWATER TREATMENT PLANT
PERMIT RENEWAL APPLICATION
TECHNICAL REPORT
CN600135198 RN 102077328 TX0097870 WQ0012971001

ATTACHMENT 6
BUFFER ZONE MAP



CITY OF AUSTIN | AUSTIN WATER
DESSAU WASTEWATER TREATMENT PLANT
TPDES Permit No. WQ0012971001

RENEWAL PERMIT APPLICATION

Buffer Zone Map

{ Treatment
Unit 1



WestT
Text Box

WestT
Text Box

WestT
Text Box
        RENEWAL PERMIT APPLICATION


CITY OF AUSTIN-AUSTIN WATER
DESSAU WASTEWATER TREATMENT PLANT
PERMIT RENEWAL APPLICATION
TECHNICAL REPORT
CN600135198 RN 102077328 TX0097870 WQ0012971001

ATTACHMENT 7
LABORATORY ANALYSIS



City of Austin - Austin Water

Dessau WWTP

TCEQ Permit - WQ0012971001
Application for Domestic WWTP

Austin Water Laboratory-Environmental Analytical Services
7113 FM 9696
Pollutant Analysis of Treated Effluent

CBOD SM 5210 B

Austin, TX 78724

Horizon Analyte
Sample Nbr. Collect Date (Abbrev.) Final Result Units
50723701 01/01/2024 CBOD 2 mg/L
50810401 01/07/2024 CBOD <2 mg/L
50988801 01/17/2024 CBOD 2.1 mg/L
51055001 01/22/2024 CBOD 5.1 mg/L
51151901 01/29/2024 CBOD 2.3 mg/L
51288801 02/06/2024 CBOD <2 mg/L
51359201 02/11/2024 CBOD 3.5 mg/L
51502201 02/20/2024 CBOD 2.4 mg/L
51572001 02/25/2024 CBOD 2.3 mg/L
51671501  03/03/2024 CBOD 2.1 mg/L
51774701 03/10/2024 CBOD <2 mg/L
51877401  03/17/2024 CBOD 3.6 mg/L
52001201 03/24/2024 CBOD <2 mg/L
52108501 03/31/2024 CBOD <2 mg/L
52240501 04/08/2024 CBOD 2.2 mg/L
52341701 04/14/2024 CBOD 2 mg/L
52464001 04/22/2024 CBOD 2.3 mg/L
52596401 05/01/2024 CBOD 2.8 mg/L
52666701 05/06/2024 CBOD 2 mg/L
52839501 05/17/2024 CBOD 3 mg/L
52978001 05/27/2024 CBOD <2 mg/L
53068101 06/02/2024 CBOD <2 mg/L
53203701 06/10/2024 CBOD <2 mg/L
53307601 06/17/2024 CBOD <2 mg/L
53393901 06/23/2024 CBOD <2 mg/L
53517701 07/01/2024 CBOD <2 mg/L
53608201 07/07/2024 CBOD <2 mg/L
53724801 07/14/2024 CBOD <2 mg/L
53860001 07/22/2024 CBOD <2 mg/L
53956901 07/28/2024 CBOD <2 mg/L
54091401 08/05/2024 CBOD <2 mg/L
54177701  08/11/2024 CBOD <2 mg/L
54300101 08/18/2024 CBOD <2 mg/L
54432001 08/25/2024 CBOD <2 mg/L
54594301 09/03/2024 CBOD <2 mg/L
54728901 09/10/2024 CBOD 3.9 mg/L

Page 1 of 2



City of Austin - Austin Water
Dessau WWTP
TCEQ Permit - WQ0012971001
Application for Domestic WWTP

Austin Water Laboratory-Environmental Analytical Services

7113 FM 9696 Austin, TX 78724
Pollutant Analysis of Treated Effluent
CBOD SM 5210B
Horizon Analyte
Sample Nbr. Collect Date (Abbrev.) Final Result Units
54848201 09/17/2024 CBOD <2 mg/L
54931801 09/22/2024 CBOD <2 mg/L
Average Concentration= <23
Maximum= 5.1
# of samples= 38

Sample Type= Composite

Page 2 of 2



City of Austin - Austin Water

Dessau WWTP

TCEQ Permit - WQ0012971001
Application for Domestic WWTP

Austin Water Laboratory-Environmental Analytical Services

7113 FM 9696

Austin, TX 78724

Pollutant Analysis of Treated Effluent
Total Suspended Soilds SM 2540 D

Horizon Analyte
Sample Nbr. Collect Date (Abbrev.) Final Result Units
50723701 01/01/2024 TSS 1.5 mg/L
50810401 01/07/2024 TSS 2.8 mg/L
50988801 01/17/2024 TSS 5.3 mg/L
51055001 01/22/2024 TSS 2.4 mg/L
51151901 01/29/2024 TSS 2.6 mg/L
51288801 02/06/2024 TSS 2.4 mg/L
51359201 02/11/2024 TSS 3.3 mg/L
51502201 02/20/2024 TSS 1.3 mg/L
51572001 02/25/2024 TSS 1.0 mg/L
51671501  03/03/2024 TSS 1.4 mg/L
51774701 03/10/2024 TSS 1.2 mg/L
51877401  03/17/2024 TSS 5.0 mg/L
52001201 03/24/2024 TSS 2.5 mg/L
52108501 03/31/2024 TSS 1.0 mg/L
52240501 04/08/2024 TSS 1.6 mg/L
52341701 04/14/2024 TSS 4.5 mg/L
52464001 04/22/2024 TSS 2.4 mg/L
52596401 05/01/2024 TSS 3.8 mg/L
52666701 05/06/2024 TSS 2.3 mg/L
52839501 05/17/2024 TSS 8.6 mg/L
52882101 05/20/2024 TSS 3.1 mg/L
52978001  05/27/2024 TSS 1.4 mg/L
53068101 06/02/2024 TSS 1.2 mg/L
53203701 06/10/2024 TSS 1.2 mg/L
53307601 06/17/2024 TSS 1.9 mg/L
53393901 06/23/2024 TSS 2.8 mg/L
53517701 07/01/2024 TSS 6.7 mg/L
53608201 07/07/2024 TSS 1.0 mg/L
53724801 07/14/2024 TSS 0.6 mg/L
53860001 07/22/2024 TSS 0.8 mg/L
53956901 07/28/2024 TSS 0.5 mg/L
54091401 08/05/2024 TSS 2.5 mg/L
54177701 08/11/2024 TSS 2.8 mg/L
54300101 08/18/2024 TSS 0.6 mg/L
54432001 08/25/2024 TSS <0.50 mg/L
54594301  09/03/2024 TSS 1.6 mg/L

Page 1 of 2



City of Austin - Austin Water
Dessau WWTP
TCEQ Permit - WQ0012971001
Application for Domestic WWTP

Austin Water Laboratory-Environmental Analytical Services
7113 FM 9696 Austin, TX 78724
Pollutant Analysis of Treated Effluent
Total Suspended Soilds SM 2540 D

Horizon Analyte

Sample Nbr. Collect Date (Abbrev.) Final Result Units
54728901 09/10/2024 TSS 1.8 mg/L
54848201 09/17/2024 TSS 1.8 mg/L
54931801 09/22/2024 TSS 12.0 mg/L

Average Concentration=  <2.61

Maximum=  12.00

# of samples= 39

Sample Type= Composite

Page 2 of 2



City of Austin - Austin Water

Dessau WWTP

TCEQ Permit - WQ0012971001
Application for Domestic WWTP

Austin Water Laboratory-Environmental Analytical Services

7113 FM 9696

Austin, TX 78724

Pollutant Analysis of Treated Effluent
Ammonia SM 4500-NH3 D

Horizon Analyte
Sample Nbr. Collect Date (Abbrev.) Final Result Units
50723701 01/01/2024 NH3-N 0.22 mg/L
50810401 01/07/2024  NH3-N 0.21 mg/L
50988801 01/17/2024 NH3-N 0.14 mg/L
51055001 01/22/2024  NH3-N 0.14 mg/L
51151901 01/29/2024 NH3-N 0.11 mg/L
51288801 02/06/2024  NH3-N 0.14 mg/L
51359201 02/11/2024 NH3-N 0.35 mg/L
51502201 02/20/2024  NH3-N 0.16 mg/L
51572001 02/25/2024 NH3-N <0.1 mg/L
51671501  03/03/2024  NH3-N 0.12 mg/L
51774701 03/10/2024 NH3-N 0.17 mg/L
51877401  03/17/2024  NH3-N 0.29 mg/L
52001201 03/24/2024 NH3-N 0.61 mg/L
52108501 03/31/2024  NH3-N 0.39 mg/L
52240501 04/08/2024 NH3-N 0.26 mg/L
52341701 04/14/2024  NH3-N 0.18 mg/L
52464001 04/22/2024 NH3-N 0.12 mg/L
52596401  05/01/2024  NH3-N 1.15 mg/L
52666701 05/06/2024 NH3-N 0.14 mg/L
52839501 05/17/2024  NH3-N 1.20 mg/L
52882101 05/20/2024 NH3-N 0.53 mg/L
52978001  05/27/2024  NH3-N 0.14 mg/L
53068101 06/02/2024 NH3-N 0.18 mg/L
53203701 06/10/2024  NH3-N <0.1 mg/L
53307601 06/17/2024 NH3-N 0.15 mg/L
53393901 06/23/2024  NH3-N 0.26 mg/L
53517701 07/01/2024 NH3-N 0.10 mg/L
53608201 07/07/2024  NH3-N <0.1 mg/L
53724801 07/14/2024 NH3-N 0.11 mg/L
53860001 07/22/2024  NH3-N 0.16 mg/L
53956901 07/28/2024 NH3-N 1.02 mg/L
54091401 08/05/2024  NH3-N 0.13 mg/L
54177701 08/11/2024 NH3-N 0.12 mg/L
54300101 08/18/2024  NH3-N 0.19 mg/L
54432001 08/25/2024 NH3-N 0.18 mg/L
54594301  09/03/2024  NH3-N 0.34 mg/L

Page 1 of 2



City of Austin - Austin Water
Dessau WWTP
TCEQ Permit - WQ0012971001
Application for Domestic WWTP

Austin Water Laboratory-Environmental Analytical Services
7113 FM 9696 Austin, TX 78724
Pollutant Analysis of Treated Effluent
Ammonia SM 4500-NH3 D

Horizon Analyte
Sample Nbr. Collect Date (Abbrev.) Final Result Units
54728901 09/10/2024 NH3-N 0.12 mg/L
54848201 09/17/2024 NH3-N 0.54 mg/L
54931801 09/22/2024 NH3-N 0.14 mg/L
Average Concentration=  <0.28
Maximum= 1.20
# of samples= 39

Sample Type= Composite

Page 2 of 2



City of Austin - Austin
Dessau WWTP

Water

TCEQ Permit - WQ0012971001
Application for Domestic WWTP

Austin Water Laboratory-Environmental Analytical Services

7113 FM 9696 Austin, TX 78724

Pollutant Analysis of Treated Effluent
Nitrate SM 4500-NO3 D

Horizon Analyte
Sample Nbr. Collect Date (Abbrev.) Final Result Units
55303005  10/14/2024 NO3-N 49.9 mg/L
55450201  10/22/2024 NO3-N 42.1 mg/L
55554201  10/28/2024 NO3-N 46.9 mg/L
55656701  11/03/2024 NO3-N 47.7 mg/L
Average Concentration= 46.7
Maximums= 49.9
# of samples= 4
Sample Type= Composite

Page 1 of 1



City of Austin - Austin
Dessau WWTP

Water

TCEQ Permit - WQ0012971001
Application for Domestic WWTP

Austin Water Laboratory-Environmental Analytical Services

7113 FM 9696 Austin, TX 78724

Pollutant Analysis of Treated Effluent

TKN EPA 351.2

Horizon Analyte
Sample Nbr. Collect Date (Abbrev.) Final Result Units
55303005  10/14/2024  TKN 1.77 mg/L
55450201  10/22/2024  TKN 1.52 mg/L
55554201  10/28/2024  TKN 1.44 mg/L
55656701  11/03/2024  TKN 2.05 mg/L
Average Concentration= 1.70
Maximum= 2.05
# of samples= 4
Sample Type= Composite

Page 1 of 1



City of Austin - Austin
Dessau WWTP

Water

TCEQ Permit - WQ0012971001
Application for Domestic WWTP

Austin Water Laboratory-Environmental Analytical Services

7113 FM 9696 Austin, TX 78724

Pollutant Analysis of Treated Effluent

Sulfate EPA Method 300.0
Horizon Analyte
Sample Nbr. Collect Date (Abbrev.) Final Result Units
55303005 10/14/2024 S04 60.9 mg/L
55450201 10/22/2024 S04 60.3 mg/L
55554201 10/28/2024 S04 60.6 mg/L
55656701 11/03/2024 S04 60.6 mg/L
Average Concentration= 60.6
Maximums= 60.9
# of samples= 4
Sample Type= Composite

Page 1 of 1



City of Austin - Austin
Dessau WWTP

Water

TCEQ Permit - WQ0012971001
Application for Domestic WWTP

Austin Water Laboratory-Environmental Analytical Services

7113 FM 9696 Austin, TX 78724

Pollutant Analysis of Treated Effluent
Chloride EPA Method 300.0

Horizon Analyte
Sample Nbr. Collect Date (Abbrev.) Final Result Units
55303005 10/14/2024 CL 145 mg/L
55450201 10/22/2024 CL 137 mg/L
55554201 10/28/2024 CL 144 mg/L
55656701 11/03/2024 CL 131 mg/L
Average Concentration= 139
Maximums= 145
# of samples= 4
Sample Type= Composite

Page 1 of 1



City of Austin - Austin Water
Dessau WWTP
TCEQ Permit - WQ0012971001
Application for Domestic WWTP

Austin Water Laboratory-Environmental Analytical Services

7113 FM 9696
Pollutant Analysis of Treated Effluent

Austin, TX 78724

Phosphorus (T) SM 4500-P BH

Horizon Analyte
Sample Nbr. Collect Date (Abbrev.) Final Result Units
55303005 10/14/2024 TP 5.28 mg/L
55450201 10/22/2024 TP 5.34 mg/L
55554201 10/28/2024 TP 5.06 mg/L
55656701 11/03/2024 TP 5.23 mg/L
Average Concentration= 5.23
Maximums= 5.34
# of samples= 4
Sample Type= Composite

Page 1 of 1



City of Austin - Austin Water

Dessau WWTP

TCEQ Permit - WQ0012971001
Application for Domestic WWTP

Pollutant Analysis of Treated Effluent
Field Measurements of pH

Date Analyte Result CoII.ection Analysis Time
Time
1/1/2024 pH 7.65 9:50 AM 10:00 AM
1/2/2024 pH 7.65 7:00 AM 7:10 AM
1/3/2024 pH 7.58 7:00 AM 7:10 AM
1/4/2024 pH 7.66 7:00 AM 7:10 AM
1/5/2024 pH 7.57 7:00 AM 7:10 AM
1/6/2024 pH 7.63 10:30 AM 10:40 AM
1/7/2024 pH 7.65 10:20 AM 10:30 AM
1/8/2024 pH 7.66 7:00 AM 7:10 AM
1/9/2024 pH 7.55 7:00 AM 7:10 AM
1/10/2024 pH 7.17 7:00 AM 7:10 AM
1/11/2024 pH 7.29 7:00 AM 7:10 AM
1/12/2024 pH 7.42 7:00 AM 7:10 AM
1/13/2024 pH 7.46 7:00 AM 7:10 AM
1/14/2024 pH 7.59 7:00 AM 7:10 AM
1/15/2024 pH 6.88 8:00 AM 8:10 AM
1/16/2024 pH 6.43 9:30 AM 9:45 AM
1/17/2024 pH 7.03 7:00 AM 7:10 AM
1/18/2024 pH 7.39 7:00 AM 7:10 AM
1/19/2024 pH 7.66 10:00 AM 10:05 AM
1/20/2024 pH 7.69 12:20 PM 12:30 PM
1/21/2024 pH 7.806 10:35 AM 10:45 AM
1/22/2024 pH 7.36 9:00 AM 9:10 AM
1/23/2024 pH 6.94 7:00 AM 7:10 AM
1/24/2024 pH 6.84 7:00 AM 7:10 AM
1/25/2024 pH 6.91 7:00 AM 7:10 AM
1/26/2024 pH 6.8 7:00 AM 7:10 AM
1/27/2024 pH 6.98 10:00 AM 10:10 AM
1/28/2024 pH 7.57 12:00 PM 12:10 PM
1/29/2024 pH 7.6 7:00 AM 7:10 AM
1/30/2024 pH 7.38 7:00 AM 7:10 AM
1/31/2024 pH 7.17 7:00 AM 7:10 AM
2/1/2024 pH 7.45 7:00 AM 7:10 AM
2/2/2024 pH 7 7:00 AM 7:10 AM
2/3/2024 pH 7.37 6:30 AM 6:35 AM
2/4/2024 pH 7.36 6:20 AM 6:25 AM
2/5/2024 pH 7.767 7:00 AM 7:15 AM
2/6/2024 pH 7.5 7:30 AM 7:35 AM
2/7/2024 pH 7.33 7:20 AM 7:30 AM
2/8/2024 pH 7.27 7:00 AM 7:10 AM

Page 10of 8




City of Austin - Austin Water

Dessau WWTP

TCEQ Permit - WQ0012971001
Application for Domestic WWTP

Pollutant Analysis of Treated Effluent
Field Measurements of pH

Date Analyte Result CoII.ection Analysis Time
Time
2/9/2024 pH 7.11 7:15 AM 7:25 AM
2/10/2024 pH 7.24 7:30 AM 7:35 AM
2/11/2024 pH 7.15 7:30 AM 7:35 AM
2/12/2024 pH 7.23 7:00 AM 7:10 AM
2/13/2024 pH 7.29 7:15 AM 7:25 AM
2/14/2024 pH 7.4 7:15 AM 7:25 AM
2/15/2024 pH 7.46 6:30 AM 6:40 AM
2/16/2024 pH 6.98 6:45 AM 6:50 AM
2/17/2024 pH 7.46 6:35 AM 6:40 AM
2/18/2024 pH 7.4 6:40 AM 6:45 AM
2/19/2024 pH 7.41 6:45 AM 6:50 AM
2/20/2024 pH 7.29 7:00 AM 7:05 AM
2/21/2024 pH 7.46 7:00 AM 7:05 AM
2/22/2024 pH 7.42 7:00 AM 7:05 AM
2/23/2024 pH 7.29 7:00 AM 7:05 AM
2/24/2024 pH 7.16 12:30 PM 12:40 PM
2/25/2024 pH 6.81 6:30 AM 6:40 AM
2/26/2024 pH 7.24 6:35 AM 6:45 AM
2/27/2024 pH 7.32 6:25 AM 6:35 AM
2/28/2024 pH 7.35 6:40 AM 6:50 AM
2/29/2024 pH 7.4 6:45 AM 6:55 AM
3/1/2024 pH 7 6:20 AM 6:30 AM
3/2/2024 pH 7.41 7:00 AM 7:10 AM
3/3/2024 pH 7.4 7:00 AM 7:10 AM
3/4/2024 pH 7.29 8:00 AM 8:10 AM
3/5/2024 pH 7.24 7:30 AM 7:40 AM
3/6/2024 pH 7.35 12:30 PM 12:40 PM
3/7/2024 pH 7.31 12:30 PM 12:40 PM
3/8/2024 pH 7.28 7:00 AM 7:05 AM
3/9/2024 pH 7.533 8:30 AM 8:35 AM
3/10/2024 pH 7.124 8:30 AM 8:40 AM
3/11/2024 pH 7.42 12:30 PM 12:40 PM
3/12/2024 pH 7.228 12:30 PM 12:40 PM
3/13/2024 pH 7.378 12:30 PM 12:40 PM
3/14/2024 pH 7.233 12:30 PM 12:40 PM
3/15/2024 pH 7.398 12:30 PM 12:40 PM
3/16/2024 pH 7.197 7:00 AM 7:10 AM
3/17/2024 pH 7.399 7:30 AM 7:40 AM
3/18/2024 pH 7.236 12:30 PM 12:40 PM

Page 2 of 8




City of Austin - Austin Water

Dessau WWTP

TCEQ Permit - WQ0012971001
Application for Domestic WWTP

Pollutant Analysis of Treated Effluent
Field Measurements of pH

Date Analyte Result CoII.ection Analysis Time
Time
3/19/2024 pH 7.425 6:30 AM 6:40 AM
3/20/2024 pH 7.401 6:00 AM 6:10 AM
3/21/2024 pH 7.247 6:00 AM 6:10 AM
3/22/2024 pH 7.419 7:00 AM 7:10 AM
3/23/2024 pH 7.51 1:40 AM 1:50 AM
3/24/2024 pH 7.172 2:20 AM 2:30 AM
3/25/2024 pH 7.404 7:00 AM 7:10 AM
3/26/2024 pH 7.708 7:00 AM 7:10 AM
3/27/2024 pH 7.588 7:30 AM 7:40 AM
3/28/2024 pH 7.903 7:30 AM 7:40 AM
3/29/2024 pH 7.716 7:30 AM 7:40 AM
3/30/2024 pH 7.405 6:45 AM 6:55 AM
3/31/2024 pH 7.096 6:45 AM 6:55 AM
4/1/2024 pH 7.402 7:00 AM 7:10 AM
4/2/2024 pH 7.664 7:20 AM 7:30 AM
4/3/2024 pH 7.774 7:25 AM 7:35 AM
4/4/2024 pH 7.616 7:30 AM 7:40 AM
4/5/2024 pH 7.791 7:40 AM 7:50 AM
4/6/2024 pH 7.75 7:15 AM 7:25 AM
4/7/2024 pH 7.914 7:20 AM 7:30 AM
4/8/2024 pH 7.79 7:30 AM 7:40 AM
4/9/2024 pH 7.696 6:40 AM 6:50 AM
4/10/2024 pH 7.671 8:00 AM 8:10 AM
4/11/2024 pH 7.819 7:00 AM 7:10 AM
4/12/2024 pH 7.73 7:30 AM 7:40 AM
4/13/2024 pH 7.976 10:20 AM 10:30 AM
4/14/2024 pH 7.863 10:30 AM 10:40 AM
4/15/2024 pH 7.68 7:40 AM 7:50 AM
4/16/2024 pH 7.78 7:30 AM 7:40 AM
4/17/2024 pH 7.69 7:20 AM 7:30 AM
4/18/2024 pH 7.82 7:20 AM 7:30 AM
4/19/2024 pH 7.91 7:20 AM 7:30 AM
4/20/2024 pH 7.93 12:30 PM 12:40 PM
4/21/2024 pH 7.78 12:00 PM 12:15 PM
4/22/2024 pH 7.93 7:30 AM 7:40 AM
4/23/2024 pH 7.83 7:30 AM 7:40 AM
4/24/2024 pH 7.74 7:05 AM 7:15 AM
4/25/2024 pH 7.75 7:15 AM 7:25 AM
4/26/2024 pH 7.55 7:05 AM 7:15 AM

Page 3 0of 8




City of Austin - Austin Water

Dessau WWTP

TCEQ Permit - WQ0012971001
Application for Domestic WWTP

Pollutant Analysis of Treated Effluent
Field Measurements of pH

Date Analyte Result CoII.ection Analysis Time
Time
4/27/2024 pH 7.622 12:30 PM 12:38 PM
4/28/2024 pH 7.722 12:30 PM 12:40 PM
4/29/2024 pH 7.782 7:30 AM 7:40 AM
4/30/2024 pH 7.52 7:00 AM 7:10 AM
5/1/2024 pH 7.47 7:25 AM 7:33 AM
5/2/2024 pH 7.537 7:00 AM 7:10 AM
5/3/2024 pH 7.534 6:40 AM 6:50 AM
5/4/2024 pH 7.667 1:.07 AM 1:18 AM
5/5/2024 pH 7.495 7:00 AM 7:05 AM
5/6/2024 pH 7.57 6:50 AM 7:00 AM
5/7/2024 pH 7.622 6:50 AM 7:03 AM
5/8/2024 pH 7.52 7:11 AM 7:19 AM
5/9/2024 pH 7.59 6:42 AM 6:51 AM
5/10/2024 pH 7.691 7:45 AM 7:55 AM
5/11/2024 pH 7.65 6:52 AM 7:02 AM
5/12/2024 pH 7.48 6:50 AM 6:57 AM
5/13/2024 pH 7.469 6:47 AM 6:56 AM
5/14/2024 pH 7.464 6:53 AM 7:05 AM
5/15/2024 pH 7.547 7:04 AM 7:11 AM
5/16/2024 pH 7.53 12:28 PM 12:37 PM
5/17/2024 pH 7.56 10:42 AM 10:53 AM
5/18/2024 pH 7.649 9:50 AM 9:55 AM
5/19/2024 pH 7.663 9:25 AM 9:30 AM
5/20/2024 pH 7.67 8:10 AM 8:19 AM
5/21/2024 pH 7.61 7:04 AM 7:15 AM
5/22/2024 pH 7.49 7:11 AM 7:21 AM
5/23/2024 pH 7.52 6:51 AM 7:00 AM
5/24/2024 pH 7.63 7:05 AM 7:13 AM
5/25/2024 pH 7.8 10:30 AM 10:40 AM
5/26/2024 pH 7.802 10:35 AM 10:45 AM
5/27/2024 pH 7.888 6:45 AM 6:50 AM
5/28/2024 pH 7.9 7:00 AM 7:15 AM
5/29/2024 pH 8.052 7:40 AM 7:50 AM
5/30/2024 pH 8.044 7:30 AM 7:40 AM
5/31/2024 pH 8.046 7:30 AM 7:35 AM
6/1/2024 pH 7.998 9:40 AM 9:45 AM
6/2/2024 pH 7.974 9:10 AM 9:15 AM
6/3/2024 pH 7.97 8:45 AM 8:54 AM
6/4/2024 pH 7.99 8:11 AM 8:19 AM

Page 4 of 8




City of Austin - Austin Water

Dessau WWTP

TCEQ Permit - WQ0012971001
Application for Domestic WWTP

Pollutant Analysis of Treated Effluent
Field Measurements of pH

Date Analyte Result CoII.ection Analysis Time
Time
6/5/2024 pH 7.96 7:51 AM 8:00 AM
6/6/2024 pH 7.86 6:55 AM 7:04 AM
6/7/2024 pH 7.89 7:12 AM 7:20 AM
6/8/2024 pH 7.978 8:30 AM 8:40 AM
6/9/2024 pH 7.988 8:38 AM 8:45 AM
6/10/2024 pH 7.882 6:55 AM 7:02 AM
6/11/2024 pH 7.871 6:50 AM 7:00 AM
6/12/2024 pH 7.83 6:55 AM 7:00 AM
6/13/2024 pH 7.814 7:00 AM 7:06 AM
6/14/2024 pH 7.766 7:00 AM 7:07 AM
6/15/2024 pH 7.68 6:45 AM 6:53 AM
6/16/2024 pH 7.75 7:08 AM 7:14 AM
6/17/2024 pH 7.74 7:02 AM 7:10 AM
6/18/2024 pH 7.77 6:32 AM 6:40 AM
6/19/2024 pH 7.921 12:45 PM 12:53 PM
6/20/2024 pH 7.88 6:33 AM 6:41 AM
6/21/2024 pH 7.6 6:27 AM 6:39 AM
6/22/2024 pH 7.6 12:25 PM 12:30 PM
6/23/2024 pH 7.7 11:35 AM 11:40 AM
6/24/2024 pH 7.8 7:25 AM 7:34 AM
6/25/2024 pH 7.6 6:53 AM 7:00 AM
6/26/2024 pH 7.7 7:12 AM 7:19 AM
6/27/2024 pH 7.8 7:15 AM 7:24 AM
6/28/2024 pH 7.7 7:08 AM 7:17 AM
6/29/2024 pH 7.6 10:30 AM 10:40 AM
6/30/2024 pH 7.8 10:20 AM 10:30 AM
7/1/2024 pH 7.8 7:51 AM 8:00 AM
7/2/2024 pH 7.79 7:15 AM 7:22 AM
7/3/2024 pH 7.76 2:45 AM 2:52 AM
7/4/2024 pH 7.8 9:20 AM 9:30 AM
7/5/2024 pH 7.94 9:33 AM 9:40 AM
7/6/2024 pH 7.9 8:35 AM 8:45 AM
7/7/2024 pH 7.92 11:15 AM 11:25 AM
7/8/2024 pH 7.95 6:42 AM 6:52 AM
7/9/2024 pH 7.89 6:56 AM 7:05 AM
7/10/2024 pH 7.81 6:54 AM 7:02 AM
7/11/2024 pH 7.79 8:15 AM 8:23 AM
7/12/2024 pH 7.85 6:59 AM 7:07 AM
7/13/2024 pH 7.88 6:42 AM 6:49 AM

Page 5 of 8




City of Austin - Austin Water

Dessau WWTP

TCEQ Permit - WQ0012971001
Application for Domestic WWTP

Pollutant Analysis of Treated Effluent
Field Measurements of pH

Date Analyte Result CoII.ection Analysis Time
Time
7/14/2024 pH 7.93 7:05 AM 7:13 AM
7/15/2024 pH 7.96 7:29 AM 7:38 AM
7/16/2024 pH 7.95 6:52 AM 7:00 AM
7/17/2024 pH 7.89 10:29 AM 10:37 AM
7/18/2024 pH 7.83 6:41 AM 6:47 AM
7/19/2024 pH 7.84 7:01 AM 7:11 AM
7/20/2024 pH 7.775 4:20 AM 4:25 AM
7/21/2024 pH 7.895 6:40 AM 6:50 AM
7/22/2024 pH 7.92 7:07 AM 7:19 AM
7/23/2024 pH 7.96 6:46 AM 6:55 AM
7/24/2024 pH 7.94 6:50 AM 7:00 AM
7/25/2024 pH 7.96 6:36 AM 6:42 AM
7/26/2024 pH 7.96 6:54 AM 7:03 AM
7/27/2024 pH 7.87 12:35 PM 12:41 PM
7/28/2024 pH 7.81 1:10 AM 1:17 AM
7/29/2024 pH 7.99 7:35 AM 7:45 AM
7/30/2024 pH 8.11 7:03 AM 7:09 AM
7/31/2024 pH 7.96 6:56 AM 7:05 AM
8/1/2024 pH 7.89 6:45 AM 6:52 AM
8/2/2024 pH 7.89 7:04 AM 7:14 AM
8/3/2024 pH 7.802 2:00 AM 2:13 AM
8/4/2024 pH 7.859 12:00 PM 12:15 PM
8/5/2024 pH 7.92 8:41 AM 8:50 AM
8/6/2024 pH 7.99 11:55 AM 12:02 PM
8/7/2024 pH 7.93 10:36 AM 10:45 AM
8/8/2024 pH 7.8 11:44 AM 11:51 AM
8/9/2024 pH 8.02 8:52 AM 9:00 AM
8/10/2024 pH 7.87 11:30 AM 11:40 AM
8/11/2024 pH 7.855 1:45 AM 1:50 AM
8/12/2024 pH 7.92 7:49 AM 8:00 AM
8/13/2024 pH 7.92 6:41 AM 6:50 AM
8/14/2024 pH 7.86 6:32 AM 6:40 AM
8/15/2024 pH 7.9 6:55 AM 7:03 AM
8/16/2024 pH 7.9 12:25 PM 12:32 PM
8/17/2024 pH 7.82 1:49 PM 1:.57 PM
8/18/2024 pH 7.95 6:55 AM 7:04 AM
8/19/2024 pH 7.87 6:51 AM 6:59 AM
8/20/2024 pH 7.88 6:50 AM 6:57 AM
8/21/2024 pH 7.9 11:50 AM 12:00 PM

Page 6 of 8




City of Austin - Austin Water

Dessau WWTP

TCEQ Permit - WQ0012971001
Application for Domestic WWTP

Pollutant Analysis of Treated Effluent
Field Measurements of pH

Date Analyte Result CoII.ection Analysis Time
Time
8/22/2024 pH 7.94 11:10 AM 11:17 AM
8/23/2024 pH 7.82 9:54 AM 10:03 AM
8/24/2024 pH 7.776 7:10 AM 7:15 AM
8/25/2024 pH 7.824 11:00 AM 11:05 AM
8/26/2024 pH 7.81 7:43 AM 7:53 AM
8/27/2024 pH 7.85 7:19 AM 7:27 AM
8/28/2024 pH 7.83 7:16 AM 7:25 AM
8/29/2024 pH 7.86 7:20 AM 7:27 AM
8/30/2024 pH 7.86 8:45 AM 8:53 AM
8/31/2024 pH 7.803 9:25 AM 9:30 AM
9/1/2024 pH 7.823 9:00 AM 9:05 AM
9/2/2024 pH 7.85 10:30 AM 10:35 AM
9/3/2024 pH 7.9 12:43 PM 12:50 PM
9/4/2024 pH 7.83 6:37 AM 6:45 AM
9/5/2024 pH 7.79 6:35 AM 6:42 AM
9/6/2024 pH 7.72 8:44 AM 8:53 AM
9/7/2024 pH 7.63 8:30 AM 8:37 AM
9/8/2024 pH 7.89 5:30 AM 5:37 AM
9/9/2024 pH 7.87 10:47 AM 10:55 AM
9/10/2024 pH 7.88 6:28 AM 6:36 AM
9/11/2024 pH 7.83 7:40 AM 7:50 AM
9/12/2024 pH 7.8 12:05 PM 12:15 PM
9/13/2024 pH 7.74 7:43 AM 7:53 AM
9/14/2024 pH 7.827 11:30 AM 11:33 AM
9/15/2024 pH 7.827 8:35 AM 8:39 AM
9/16/2024 pH 7.73 12:35 PM 12:40 PM
9/17/2024 pH 7.81 1:.05 AM 1:10 AM
9/18/2024 pH 7.45 9:35 AM 9:41 AM
9/19/2024 pH 7.71 7:26 AM 7:35 AM
9/20/2024 pH 7.75 7:10 AM 7:20 AM
9/21/2024 pH 7.66 6:36 AM 6:45 AM
9/22/2024 pH 7.75 6:41 AM 6:50 AM
9/23/2024 pH 7.74 7:41 AM 7:51 AM
9/24/2024 pH 7.63 6:58 AM 7:07 AM
9/25/2024 pH 7.26 7:45 AM 7:54 AM
9/26/2024 pH 7.7 7:15 AM 7:23 AM
9/27/2024 pH 7.6 6:57 AM 7:06 AM
9/28/2024 pH 7.799 9:10 AM 9:15 AM
9/29/2024 pH 7.78 7:05 AM 7:10 AM

Page 7 of 8




City of Austin - Austin Water

Dessau WWTP

TCEQ Permit - WQ0012971001
Application for Domestic WWTP

Pollutant Analysis of Treated Effluent
Field Measurements of pH

Date Analyte Result CoII.ection Analysis Time
Time
9/30/2024 pH 7.75 6:55 AM 7:03 AM
10/1/2024 pH 7.7 7:33 AM 7:40 AM
10/2/2024 pH 7.76 12:43 PM 12:53 PM
Average Concentration= 7.641
Maximum= 8.110
# of samples= 276
Sample Type= Grab

Page 8 of 8




City of Austin - Austin Water

Dessau WWTP

TCEQ Permit - WQ0012971001
Application for Domestic WWTP

Pollutant Analysis of Treated Effluent
Field Measurements of Dissolved Oxygen

Date Analyte Result CoII.ection Analysis Time
Time
1/1/2024 DO 7.5 9:50 AM 10:00 AM
1/2/2024 DO 7.68 7:00 AM 7:10 AM
1/3/2024 DO 7.51 7:00 AM 7:10 AM
1/4/2024 DO 7.66 7:00 AM 7:10 AM
1/5/2024 DO 7.48 7:00 AM 7:10 AM
1/6/2024 DO 7.66 10:30 AM 10:40 AM
1/7/2024 DO 7.87 10:20 AM 10:30 AM
1/8/2024 DO 7.51 7:00 AM 7:10 AM
1/9/2024 DO 7.82 7:00 AM 7:10 AM
1/10/2024 DO 7.88 7:00 AM 7:10 AM
1/11/2024 DO 7.42 7:00 AM 7:10 AM
1/12/2024 DO 7.27 7:00 AM 7:10 AM
1/13/2024 DO 7.87 7:00 AM 7:10 AM
1/14/2024 DO 7.68 7:00 AM 7:10 AM
1/15/2024 DO 7.98 8:00 AM 8:10 AM
1/16/2024 DO 8.21 9:30 AM 9:45 AM
1/17/2024 DO 7.86 7:00 AM 7:10 AM
1/18/2024 DO 7.76 7:00 AM 7:10 AM
1/19/2024 DO 7.71 10:00 AM 10:05 AM
1/20/2024 DO 8.03 12:20 PM 12:30 PM
1/21/2024 DO 7.93 10:35 AM 10:45 AM
1/22/2024 DO 7.34 9:00 AM 9:10 AM
1/23/2024 DO 7.71 7:00 AM 7:10 AM
1/24/2024 DO 7.55 7:00 AM 7:10 AM
1/25/2024 DO 7.6 7:00 AM 7:10 AM
1/26/2024 DO 7.57 7:00 AM 7:10 AM
1/27/2024 DO 7.84 10:00 AM 10:10 AM
1/28/2024 DO 7.82 12:00 PM 12:10 PM
1/29/2024 DO 7.75 7:00 AM 7:10 AM
1/30/2024 DO 7.75 7:00 AM 7:10 AM
1/31/2024 DO 7.78 7:00 AM 7:10 AM
2/1/2024 DO 7.55 7:00 AM 7:10 AM
2/2/2024 DO 7.47 7:00 AM 7:10 AM
2/3/2024 DO 6.38 6:30 AM 6:35 AM
2/4/2024 DO 6.97 6:20 AM 6:25 AM
2/5/2024 DO 7.63 7:00 AM 7:15 AM
2/6/2024 DO 7.64 7:30 AM 7:35 AM
2/7/2024 DO 7.71 7:20 AM 7:30 AM
2/8/2024 DO 7.48 7:00 AM 7:10 AM

Page 10of 8




City of Austin - Austin Water

Dessau WWTP

TCEQ Permit - WQ0012971001
Application for Domestic WWTP

Pollutant Analysis of Treated Effluent
Field Measurements of Dissolved Oxygen

Date Analyte Result CoII.ection Analysis Time
Time
2/9/2024 DO 7.49 7:15 AM 7:25 AM
2/10/2024 DO 7.29 7:30 AM 7:35 AM
2/11/2024 DO 7.84 7:30 AM 7:35 AM
2/12/2024 DO 7.71 7:00 AM 7:10 AM
2/13/2024 DO 7.74 7:15 AM 7:25 AM
2/14/2024 DO 7.71 7:15 AM 7:25 AM
2/15/2024 DO 7.52 6:30 AM 6:40 AM
2/16/2024 DO 7.13 6:45 AM 6:50 AM
2/17/2024 DO 7.54 6:35 AM 6:40 AM
2/18/2024 DO 7.71 6:40 AM 6:45 AM
2/19/2024 DO 7.87 6:45 AM 6:50 AM
2/20/2024 DO 7.58 7:00 AM 7:05 AM
2/21/2024 DO 7.11 7:00 AM 7:05 AM
2/22/2024 DO 7.24 7:00 AM 7:05 AM
2/23/2024 DO 7.09 7:00 AM 7:05 AM
2/24/2024 DO 7.43 12:30 PM 12:40 PM
2/25/2024 DO 7.46 6:30 AM 6:40 AM
2/26/2024 DO 7.25 6:35 AM 6:45 AM
2/27/2024 DO 6.93 6:25 AM 6:35 AM
2/28/2024 DO 7.27 6:40 AM 6:50 AM
2/29/2024 DO 7.56 6:45 AM 6:55 AM
3/1/2024 DO 7.69 6:20 AM 6:30 AM
3/2/2024 DO 7.62 7:00 AM 7:10 AM
3/3/2024 DO 7.21 7:00 AM 7:10 AM
3/4/2024 DO 7.09 8:00 AM 8:10 AM
3/5/2024 DO 7.03 7:30 AM 7:40 AM
3/6/2024 DO 8.26 12:30 PM 12:40 PM
3/7/2024 DO 7.04 12:30 PM 12:40 PM
3/8/2024 DO 6.87 7:00 AM 7:05 AM
3/9/2024 DO 7.15 8:30 AM 8:35 AM
3/10/2024 DO 8.55 8:30 AM 8:40 AM
3/11/2024 DO 7.43 12:30 PM 12:40 PM
3/12/2024 DO 7.45 12:30 PM 12:40 PM
3/13/2024 DO 7.92 12:30 PM 12:40 PM
3/14/2024 DO 7.07 12:30 PM 12:40 PM
3/15/2024 DO 6.71 12:30 PM 12:40 PM
3/16/2024 DO 6.72 7:00 AM 7:10 AM
3/17/2024 DO 6.52 7:30 AM 7:40 AM
3/18/2024 DO 7.19 12:30 PM 12:40 PM

Page 2 of 8




City of Austin - Austin Water

Dessau WWTP

TCEQ Permit - WQ0012971001
Application for Domestic WWTP

Pollutant Analysis of Treated Effluent
Field Measurements of Dissolved Oxygen

Date Analyte Result CoII.ection Analysis Time
Time
3/19/2024 DO 7.42 6:30 AM 6:40 AM
3/20/2024 DO 7.29 6:00 AM 6:10 AM
3/21/2024 DO 7.54 6:00 AM 6:10 AM
3/22/2024 DO 7.08 7:00 AM 7:10 AM
3/23/2024 DO 7.75 1:40 AM 1:50 AM
3/24/2024 DO 7.73 2:20 AM 2:30 AM
3/25/2024 DO 7.861 7:00 AM 7:10 AM
3/26/2024 DO 8.01 7:00 AM 7:10 AM
3/27/2024 DO 8.1 7:30 AM 7:40 AM
3/28/2024 DO 8.19 7:30 AM 7:40 AM
3/29/2024 DO 8.5 7:30 AM 7:40 AM
3/30/2024 DO 7.29 6:45 AM 6:55 AM
3/31/2024 DO 8.26 6:45 AM 6:55 AM
4/1/2024 DO 7.44 7:00 AM 7:10 AM
4/2/2024 DO 7.63 7:20 AM 7:30 AM
4/3/2024 DO 7.8 7:25 AM 7:35 AM
4/4/2024 DO 7.81 7:30 AM 7:40 AM
4/5/2024 DO 7.68 7:40 AM 7:50 AM
4/6/2024 DO 7.61 7:15 AM 7:25 AM
4/7/2024 DO 7.62 7:20 AM 7:30 AM
4/8/2024 DO 7.49 7:30 AM 7:40 AM
4/9/2024 DO 7.28 6:40 AM 6:50 AM
4/10/2024 DO 7.43 8:00 AM 8:10 AM
4/11/2024 DO 7.43 7:00 AM 7:10 AM
4/12/2024 DO 7.79 7:30 AM 7:40 AM
4/13/2024 DO 7.74 10:20 AM 10:30 AM
4/14/2024 DO 7.66 10:30 AM 10:40 AM
4/15/2024 DO 7.47 7:40 AM 7:50 AM
4/16/2024 DO 7.52 7:30 AM 7:40 AM
4/17/2024 DO 7.31 7:20 AM 7:30 AM
4/18/2024 DO 7.32 7:20 AM 7:30 AM
4/19/2024 DO 7.35 7:20 AM 7:30 AM
4/20/2024 DO 7.48 12:30 PM 12:40 PM
4/21/2024 DO 7.92 12:00 PM 12:15 PM
4/22/2024 DO 7.92 7:30 AM 7:40 AM
4/23/2024 DO 7.72 7:30 AM 7:40 AM
4/24/2024 DO 7.59 7:05 AM 7:15 AM
4/25/2024 DO 7.5 7:15 AM 7:25 AM
4/26/2024 DO 7.62 7:05 AM 7:15 AM

Page 3 0of 8




City of Austin - Austin Water

Dessau WWTP

TCEQ Permit - WQ0012971001
Application for Domestic WWTP

Pollutant Analysis of Treated Effluent
Field Measurements of Dissolved Oxygen

Date Analyte Result CoII.ection Analysis Time
Time
4/27/2024 DO 7.23 12:30 PM 12:38 PM
4/28/2024 DO 7.27 12:30 PM 12:40 PM
4/29/2024 DO 7.37 7:30 AM 7:40 AM
4/30/2024 DO 7.32 7:00 AM 7:10 AM
5/1/2024 DO 7.29 7:25 AM 7:33 AM
5/2/2024 DO 7.13 7:00 AM 7:10 AM
5/3/2024 DO 7.25 6:40 AM 6:50 AM
5/4/2024 DO 7.34 1:.07 AM 1:18 AM
5/5/2024 DO 7.29 7:00 AM 7:05 AM
5/6/2024 DO 6.21 6:50 AM 7:00 AM
5/7/2024 DO 7.18 6:50 AM 7:03 AM
5/8/2024 DO 7.1 7:11 AM 7:19 AM
5/9/2024 DO 7.02 6:42 AM 6:51 AM
5/10/2024 DO 7.35 7:45 AM 7:55 AM
5/11/2024 DO 7.84 6:52 AM 7:02 AM
5/12/2024 DO 7.26 6:50 AM 6:57 AM
5/13/2024 DO 7.39 6:47 AM 6:56 AM
5/14/2024 DO 7.34 6:53 AM 7:05 AM
5/15/2024 DO 7.03 7:04 AM 7:11 AM
5/16/2024 DO 6.92 12:28 PM 12:37 PM
5/17/2024 DO 7.11 10:42 AM 10:53 AM
5/18/2024 DO 7.11 9:50 AM 9:55 AM
5/19/2024 DO 6.93 9:25 AM 9:30 AM
5/20/2024 DO 6.88 8:10 AM 8:19 AM
5/21/2024 DO 6.76 7:04 AM 7:15 AM
5/22/2024 DO 6.76 7:11 AM 7:21 AM
5/23/2024 DO 6.75 6:51 AM 7:00 AM
5/24/2024 DO 6.79 7:05 AM 7:13 AM
5/25/2024 DO 7.13 10:30 AM 10:40 AM
5/26/2024 DO 6.1 10:35 AM 10:45 AM
5/27/2024 DO 6.97 6:45 AM 6:50 AM
5/28/2024 DO 6.67 7:00 AM 7:15 AM
5/29/2024 DO 7.33 7:40 AM 7:50 AM
5/30/2024 DO 7.02 7:30 AM 7:40 AM
5/31/2024 DO 7.4 7:30 AM 7:35 AM
6/1/2024 DO 7.3 9:40 AM 9:45 AM
6/2/2024 DO 7.19 9:10 AM 9:15 AM
6/3/2024 DO 7.1 8:45 AM 8:54 AM
6/4/2024 DO 7.01 8:11 AM 8:19 AM

Page 4 of 8




City of Austin - Austin Water

Dessau WWTP

TCEQ Permit - WQ0012971001
Application for Domestic WWTP

Pollutant Analysis of Treated Effluent
Field Measurements of Dissolved Oxygen

Date Analyte Result CoII.ection Analysis Time
Time
6/5/2024 DO 6.92 7:51 AM 8:00 AM
6/6/2024 DO 7.03 6:55 AM 7:04 AM
6/7/2024 DO 7 7:12 AM 7:20 AM
6/8/2024 DO 7.2 8:30 AM 8:40 AM
6/9/2024 DO 7.05 8:38 AM 8:45 AM
6/10/2024 DO 6.99 6:55 AM 7:02 AM
6/11/2024 DO 6.94 6:50 AM 7:00 AM
6/12/2024 DO 7.07 6:55 AM 7:00 AM
6/13/2024 DO 6.95 7:00 AM 7:06 AM
6/14/2024 DO 6.87 7:00 AM 7:07 AM
6/15/2024 DO 7.08 6:45 AM 6:53 AM
6/16/2024 DO 7.1 7:08 AM 7:14 AM
6/17/2024 DO 6.85 7:02 AM 7:10 AM
6/18/2024 DO 6.93 6:32 AM 6:40 AM
6/19/2024 DO 7.13 12:45 PM 12:53 PM
6/20/2024 DO 7.08 6:33 AM 6:41 AM
6/21/2024 DO 7.05 6:27 AM 6:39 AM
6/22/2024 DO 6.94 12:25 PM 12:30 PM
6/23/2024 DO 6.1 11:35 AM 11:40 AM
6/24/2024 DO 6.79 7:25 AM 7:34 AM
6/25/2024 DO 6.76 6:53 AM 7:00 AM
6/26/2024 DO 6.72 7:12 AM 7:19 AM
6/27/2024 DO 7.11 7:15 AM 7:24 AM
6/28/2024 DO 6.69 7:08 AM 7:17 AM
6/29/2024 DO 6.89 10:30 AM 10:40 AM
6/30/2024 DO 6.98 10:20 AM 10:30 AM
7/1/2024 DO 6.84 7:51 AM 8:00 AM
7/2/2024 DO 6.78 7:15 AM 7:22 AM
7/3/2024 DO 6.68 2:45 AM 2:52 AM
7/4/2024 DO 6.79 9:20 AM 9:30 AM
7/5/2024 DO 6.72 9:33 AM 9:40 AM
7/6/2024 DO 6.78 8:35 AM 8:45 AM
7/7/2024 DO 6.85 11:15 AM 11:25 AM
7/8/2024 DO 6.82 6:42 AM 6:52 AM
7/9/2024 DO 6.92 6:56 AM 7:05 AM
7/10/2024 DO 7.1 6:54 AM 7:02 AM
7/11/2024 DO 6.93 8:15 AM 8:23 AM
7/12/2024 DO 6.84 6:59 AM 7:07 AM
7/13/2024 DO 7.3 6:42 AM 6:49 AM

Page 5 of 8




City of Austin - Austin Water

Dessau WWTP

TCEQ Permit - WQ0012971001
Application for Domestic WWTP

Pollutant Analysis of Treated Effluent
Field Measurements of Dissolved Oxygen

Date Analyte Result CoII.ection Analysis Time
Time
7/14/2024 DO 7.18 7:05 AM 7:13 AM
7/15/2024 DO 6.99 7:29 AM 7:38 AM
7/16/2024 DO 6.95 6:52 AM 7:00 AM
7/17/2024 DO 6.94 10:29 AM 10:37 AM
7/18/2024 DO 6.86 6:41 AM 6:47 AM
7/19/2024 DO 6.93 7:01 AM 7:11 AM
7/20/2024 DO 6.96 4:20 AM 4:25 AM
7/21/2024 DO 6.96 6:40 AM 6:50 AM
7/22/2024 DO 6.95 7:07 AM 7:19 AM
7/23/2024 DO 7.02 6:46 AM 6:55 AM
7/24/2024 DO 7.07 6:50 AM 7:00 AM
7/25/2024 DO 7.06 6:36 AM 6:42 AM
7/26/2024 DO 7.11 6:54 AM 7:03 AM
7/27/2024 DO 7.27 12:35 PM 12:41 PM
7/28/2024 DO 7.13 1:10 AM 1:17 AM
7/29/2024 DO 6.99 7:35 AM 7:45 AM
7/30/2024 DO 7.01 7:03 AM 7:09 AM
7/31/2024 DO 6.98 6:56 AM 7:05 AM
8/1/2024 DO 6.91 6:45 AM 6:52 AM
8/2/2024 DO 6.95 7:04 AM 7:14 AM
8/3/2024 DO 6.89 2:00 AM 2:13 AM
8/4/2024 DO 6.93 12:00 PM 12:15 PM
8/5/2024 DO 6.8 8:41 AM 8:50 AM
8/6/2024 DO 6.89 11:55 AM 12:02 PM
8/7/2024 DO 6.85 10:36 AM 10:45 AM
8/8/2024 DO 6.71 11:44 AM 11:51 AM
8/9/2024 DO 6.69 8:52 AM 9:00 AM
8/10/2024 DO 6.87 11:30 AM 11:40 AM
8/11/2024 DO 6.83 1:45 AM 1:50 AM
8/12/2024 DO 6.89 7:49 AM 8:00 AM
8/13/2024 DO 6.77 6:41 AM 6:50 AM
8/14/2024 DO 6.81 6:32 AM 6:40 AM
8/15/2024 DO 6.82 6:55 AM 7:03 AM
8/16/2024 DO 6.72 12:25 PM 12:32 PM
8/17/2024 DO 6.89 1:49 PM 1:.57 PM
8/18/2024 DO 6.72 6:55 AM 7:04 AM
8/19/2024 DO 6.76 6:51 AM 6:59 AM
8/20/2024 DO 6.69 6:50 AM 6:57 AM
8/21/2024 DO 6.64 11:50 AM 12:00 PM

Page 6 of 8




City of Austin - Austin Water

Dessau WWTP

TCEQ Permit - WQ0012971001
Application for Domestic WWTP

Pollutant Analysis of Treated Effluent
Field Measurements of Dissolved Oxygen

Date Analyte Result CoII.ection Analysis Time
Time
8/22/2024 DO 6.67 11:10 AM 11:17 AM
8/23/2024 DO 6.7 9:54 AM 10:03 AM
8/24/2024 DO 6.93 7:10 AM 7:15 AM
8/25/2024 DO 6.91 11:00 AM 11:05 AM
8/26/2024 DO 6.71 7:43 AM 7:53 AM
8/27/2024 DO 6.82 7:19 AM 7:27 AM
8/28/2024 DO 6.83 7:16 AM 7:25 AM
8/29/2024 DO 6.95 7:20 AM 7:27 AM
8/30/2024 DO 6.86 8:45 AM 8:53 AM
8/31/2024 DO 7.22 9:25 AM 9:30 AM
9/1/2024 DO 6.98 9:00 AM 9:05 AM
9/2/2024 DO 7.02 10:30 AM 10:35 AM
9/3/2024 DO 6.81 12:43 PM 12:50 PM
9/4/2024 DO 7.17 6:37 AM 6:45 AM
9/5/2024 DO 6.99 6:35 AM 6:42 AM
9/6/2024 DO 6.96 8:44 AM 8:53 AM
9/7/2024 DO 6.92 8:30 AM 8:37 AM
9/8/2024 DO 6.6 5:30 AM 5:37 AM
9/9/2024 DO 7.04 10:47 AM 10:55 AM
9/10/2024 DO 7.53 6:28 AM 6:36 AM
9/11/2024 DO 7.03 7:40 AM 7:50 AM
9/12/2024 DO 6.83 12:05 PM 12:15 PM
9/13/2024 DO 6.91 7:43 AM 7:53 AM
9/14/2024 DO 6.78 11:30 AM 11:33 AM
9/15/2024 DO 6.73 8:35 AM 8:39 AM
9/16/2024 DO 6.7 12:35 PM 12:40 PM
9/17/2024 DO 6.78 1:.05 AM 1:10 AM
9/18/2024 DO 6.65 9:35 AM 9:41 AM
9/19/2024 DO 6.64 7:26 AM 7:35 AM
9/20/2024 DO 6.65 7:10 AM 7:20 AM
9/21/2024 DO 7.11 6:36 AM 6:45 AM
9/22/2024 DO 6.74 6:41 AM 6:50 AM
9/23/2024 DO 6.74 7:41 AM 7:51 AM
9/24/2024 DO 6.62 6:58 AM 7:07 AM
9/25/2024 DO 6.65 7:45 AM 7:54 AM
9/26/2024 DO 6.86 7:15 AM 7:23 AM
9/27/2024 DO 6.98 6:57 AM 7:06 AM
9/28/2024 DO 7.04 9:10 AM 9:15 AM
9/29/2024 DO 7.07 7:05 AM 7:10 AM

Page 7 of 8




City of Austin - Austin Water

Dessau WWTP

TCEQ Permit - WQ0012971001
Application for Domestic WWTP

Pollutant Analysis of Treated Effluent
Field Measurements of Dissolved Oxygen

Date Analyte Result CoII.ection Analysis Time
Time
9/30/2024 DO 6.93 6:55 AM 7:03 AM
10/1/2024 DO 6.83 7:33 AM 7:40 AM
10/2/2024 DO 6.98 12:43 PM 12:53 PM
Average Concentration=  7.20
Maximum=  8.55
# of samples= 276
Sample Type= Grab

Page 8 of 8




City of Austin - Austin Water

Dessau WWTP

TCEQ Permit - WQ0012971001
Application for Domestic WWTP

Pollutant Analysis of Treated Effluent
Field Measurements of Chlorine Residuals

Date Analyte Result CoII.ection Analysis Time
Time
1/1/2024 CL2 1.4 9:50 AM 10:00 AM
1/2/2024 CL2 1.48 7:00 AM 7:10 AM
1/3/2024 CL2 1.8 7:00 AM 7:10 AM
1/4/2024 CL2 2.6 7:00 AM 7:10 AM
1/5/2024 CL2 3.1 7:00 AM 7:10 AM
1/6/2024 CL2 3.1 10:30 AM 10:40 AM
1/7/2024 CL2 2.7 10:20 AM 10:30 AM
1/8/2024 CL2 3 7:00 AM 7:10 AM
1/9/2024 CL2 2.9 7:00 AM 7:10 AM
1/10/2024 CL2 3.1 7:00 AM 7:10 AM
1/11/2024 CL2 2.5 7:00 AM 7:10 AM
1/12/2024 CL2 3.2 7:00 AM 7:10 AM
1/13/2024 CL2 2.4 7:00 AM 7:10 AM
1/14/2024 CL2 1.8 7:00 AM 7:10 AM
1/15/2024 CL2 2.9 8:00 AM 8:10 AM
1/16/2024 CL2 3.7 9:30 AM 9:45 AM
1/17/2024 CL2 2.7 7:00 AM 7:10 AM
1/18/2024 CL2 3.6 7:00 AM 7:10 AM
1/19/2024 CL2 2.8 10:00 AM 10:05 AM
1/20/2024 CL2 1.7 12:20 PM 12:30 PM
1/21/2024 CL2 3.3 10:35 AM 10:45 AM
1/22/2024 CL2 2.6 9:00 AM 9:10 AM
1/23/2024 CL2 4 7:00 AM 7:10 AM
1/24/2024 CL2 2.8 7:00 AM 7:10 AM
1/25/2024 CL2 3.6 7:00 AM 7:10 AM
1/26/2024 CL2 3.8 7:00 AM 7:10 AM
1/27/2024 CL2 3.1 10:00 AM 10:10 AM
1/28/2024 CL2 1.17 12:00 PM 12:10 PM
1/29/2024 CL2 2.5 7:00 AM 7:10 AM
1/30/2024 CL2 2.2 7:00 AM 7:10 AM
1/31/2024 CL2 2 7:00 AM 7:10 AM
2/1/2024 CL2 2.1 7:00 AM 7:10 AM
2/2/2024 CL2 1.9 7:00 AM 7:10 AM
2/3/2024 CL2 1.9 6:30 AM 6:35 AM
2/4/2024 CL2 2.1 6:20 AM 6:25 AM
2/5/2024 CL2 1.86 7:00 AM 7:15 AM
2/6/2024 CL2 2.3 7:30 AM 7:35 AM
2/7/2024 CL2 2.8 7:20 AM 7:30 AM
2/8/2024 CL2 2.8 7:00 AM 7:10 AM

Page 10of 8




City of Austin - Austin Water

Dessau WWTP

TCEQ Permit - WQ0012971001
Application for Domestic WWTP

Pollutant Analysis of Treated Effluent
Field Measurements of Chlorine Residuals

Date Analyte Result CoII.ection Analysis Time
Time
2/9/2024 CL2 2.3 7:15 AM 7:25 AM
2/10/2024 CL2 2.3 7:30 AM 7:35 AM
2/11/2024 CL2 3.2 7:30 AM 7:35 AM
2/12/2024 CL2 1.7 7:00 AM 7:10 AM
2/13/2024 CL2 2.6 7:15 AM 7:25 AM
2/14/2024 CL2 2.4 7:15 AM 7:25 AM
2/15/2024 CL2 1.4 6:30 AM 6:40 AM
2/16/2024 CL2 1.66 6:45 AM 6:50 AM
2/17/2024 CL2 1.76 6:35 AM 6:40 AM
2/18/2024 CL2 2.2 6:40 AM 6:45 AM
2/19/2024 CL2 3.7 6:45 AM 6:50 AM
2/20/2024 CL2 2.4 7:00 AM 7:05 AM
2/21/2024 CL2 2.9 7:00 AM 7:05 AM
2/22/2024 CL2 2.6 7:00 AM 7:05 AM
2/23/2024 CL2 2.6 7:00 AM 7:05 AM
2/24/2024 CL2 1.6 12:30 PM 12:40 PM
2/25/2024 CL2 2.2 6:30 AM 6:40 AM
2/26/2024 CL2 1.69 6:35 AM 6:45 AM
2/27/2024 CL2 2.9 6:25 AM 6:35 AM
2/28/2024 CL2 3 6:40 AM 6:50 AM
2/29/2024 CL2 2.2 6:45 AM 6:55 AM
3/1/2024 CL2 2.1 6:20 AM 6:30 AM
3/2/2024 CL2 2.3 7:00 AM 7:10 AM
3/3/2024 CL2 1.9 7:00 AM 7:10 AM
3/4/2024 CL2 2.6 8:00 AM 8:10 AM
3/5/2024 CL2 2.1 7:30 AM 7:40 AM
3/6/2024 CL2 2.7 12:30 PM 12:40 PM
3/7/2024 CL2 3 12:30 PM 12:40 PM
3/8/2024 CL2 3.4 7:00 AM 7:05 AM
3/9/2024 CL2 3.9 8:30 AM 8:35 AM
3/10/2024 CL2 2.5 8:30 AM 8:40 AM
3/11/2024 CL2 1.83 12:30 PM 12:40 PM
3/12/2024 CL2 3 12:30 PM 12:40 PM
3/13/2024 CL2 2.3 12:30 PM 12:40 PM
3/14/2024 CL2 2.1 12:30 PM 12:40 PM
3/15/2024 CL2 2 12:30 PM 12:40 PM
3/16/2024 CL2 2.2 7:00 AM 7:10 AM
3/17/2024 CL2 1.45 7:30 AM 7:40 AM
3/18/2024 CL2 1.9 12:30 PM 12:40 PM

Page 2 of 8




City of Austin - Austin Water

Dessau WWTP

TCEQ Permit - WQ0012971001
Application for Domestic WWTP

Pollutant Analysis of Treated Effluent
Field Measurements of Chlorine Residuals

Date Analyte Result CoII.ection Analysis Time
Time
3/19/2024 CL2 2 6:30 AM 6:40 AM
3/20/2024 CL2 2.3 6:00 AM 6:10 AM
3/21/2024 CL2 2.01 6:00 AM 6:10 AM
3/22/2024 CL2 2.1 7:00 AM 7:10 AM
3/23/2024 CL2 1.81 1:40 AM 1:50 AM
3/24/2024 CL2 3.1 2:20 AM 2:30 AM
3/25/2024 CL2 3 7:00 AM 7:10 AM
3/26/2024 CL2 2.4 7:00 AM 7:10 AM
3/27/2024 CL2 2.5 7:30 AM 7:40 AM
3/28/2024 CL2 34 7:30 AM 7:40 AM
3/29/2024 CL2 3.1 7:30 AM 7:40 AM
3/30/2024 CL2 2.8 6:45 AM 6:55 AM
3/31/2024 CL2 1.5 6:45 AM 6:55 AM
4/1/2024 CL2 1.67 7:00 AM 7:10 AM
4/2/2024 CL2 1.9 7:20 AM 7:30 AM
4/3/2024 CL2 3.6 7:25 AM 7:35 AM
4/4/2024 CL2 4 7:30 AM 7:40 AM
4/5/2024 CL2 3.3 7:40 AM 7:50 AM
4/6/2024 CL2 3.4 7:15 AM 7:25 AM
4/7/2024 CL2 2.6 7:20 AM 7:30 AM
4/8/2024 CL2 2.7 7:30 AM 7:40 AM
4/9/2024 CL2 2.5 6:40 AM 6:50 AM
4/10/2024 CL2 2.3 8:00 AM 8:10 AM
4/11/2024 CL2 3.9 7:00 AM 7:10 AM
4/12/2024 CL2 3.5 7:30 AM 7:40 AM
4/13/2024 CL2 3.5 10:20 AM 10:30 AM
4/14/2024 CL2 3.6 10:30 AM 10:40 AM
4/15/2024 CL2 1.15 7:40 AM 7:50 AM
4/16/2024 CL2 2.1 7:30 AM 7:40 AM
4/17/2024 CL2 1.15 7:20 AM 7:30 AM
4/18/2024 CL2 1.39 7:20 AM 7:30 AM
4/19/2024 CL2 1.9 7:20 AM 7:30 AM
4/20/2024 CL2 3 12:30 PM 12:40 PM
4/21/2024 CL2 2.2 12:00 PM 12:15 PM
4/22/2024 CL2 2.9 7:30 AM 7:40 AM
4/23/2024 CL2 1.28 7:30 AM 7:40 AM
4/24/2024 CL2 1.07 7:05 AM 7:15 AM
4/25/2024 CL2 1.23 7:15 AM 7:25 AM
4/26/2024 CL2 2.3 7:05 AM 7:15 AM

Page 3 0of 8




City of Austin - Austin Water

Dessau WWTP

TCEQ Permit - WQ0012971001
Application for Domestic WWTP

Pollutant Analysis of Treated Effluent
Field Measurements of Chlorine Residuals

Date Analyte Result CoII.ection Analysis Time
Time
4/27/2024 CL2 2.4 12:30 PM 12:38 PM
4/28/2024 CL2 34 12:30 PM 12:40 PM
4/29/2024 CL2 2.3 7:30 AM 7:40 AM
4/30/2024 CL2 2.1 7:00 AM 7:10 AM
5/1/2024 CL2 2.3 7:25 AM 7:33 AM
5/2/2024 CL2 4 7:00 AM 7:10 AM
5/3/2024 CL2 1.8 6:40 AM 6:50 AM
5/4/2024 CL2 2.3 1:.07 AM 1:18 AM
5/5/2024 CL2 1.8 7:00 AM 7:05 AM
5/6/2024 CL2 1.6 6:50 AM 7:00 AM
5/7/2024 CL2 1.6 6:50 AM 7:03 AM
5/8/2024 CL2 2.2 7:11 AM 7:19 AM
5/9/2024 CL2 2.9 6:42 AM 6:51 AM
5/10/2024 CL2 1.8 7:45 AM 7:55 AM
5/11/2024 CL2 1.42 6:52 AM 7:02 AM
5/12/2024 CL2 2.9 6:50 AM 6:57 AM
5/13/2024 CL2 2.4 6:47 AM 6:56 AM
5/14/2024 CL2 4 6:53 AM 7:05 AM
5/15/2024 CL2 3.9 7:04 AM 7:11 AM
5/16/2024 CL2 3.6 12:28 PM 12:37 PM
5/17/2024 CL2 2.1 10:42 AM 10:53 AM
5/18/2024 CL2 1.7 9:50 AM 9:55 AM
5/19/2024 CL2 2.1 9:25 AM 9:30 AM
5/20/2024 CL2 2.7 8:10 AM 8:19 AM
5/21/2024 CL2 1.76 7:04 AM 7:15 AM
5/22/2024 CL2 1.49 7:11 AM 7:21 AM
5/23/2024 CL2 1.28 6:51 AM 7:00 AM
5/24/2024 CL2 1.9 7:05 AM 7:13 AM
5/25/2024 CL2 2.5 10:30 AM 10:40 AM
5/26/2024 CL2 2.6 10:35 AM 10:45 AM
5/27/2024 CL2 2 6:45 AM 6:50 AM
5/28/2024 CL2 1.65 7:00 AM 7:15 AM
5/29/2024 CL2 3.5 7:40 AM 7:50 AM
5/30/2024 CL2 3.9 7:30 AM 7:40 AM
5/31/2024 CL2 3.6 7:30 AM 7:35 AM
6/1/2024 CL2 3.8 9:40 AM 9:45 AM
6/2/2024 CL2 3.3 9:10 AM 9:15 AM
6/3/2024 CL2 3.1 8:45 AM 8:54 AM
6/4/2024 CL2 1.69 8:11 AM 8:19 AM

Page 4 of 8




City of Austin - Austin Water

Dessau WWTP

TCEQ Permit - WQ0012971001
Application for Domestic WWTP

Pollutant Analysis of Treated Effluent
Field Measurements of Chlorine Residuals

Date Analyte Result CoII.ection Analysis Time
Time
6/5/2024 CL2 3 7:51 AM 8:00 AM
6/6/2024 CL2 2.3 6:55 AM 7:04 AM
6/7/2024 CL2 2.3 7:12 AM 7:20 AM
6/8/2024 CL2 2.5 8:30 AM 8:40 AM
6/9/2024 CL2 2.4 8:38 AM 8:45 AM
6/10/2024 CL2 1.67 6:55 AM 7:02 AM
6/11/2024 CL2 2.2 6:50 AM 7:00 AM
6/12/2024 CL2 2.9 6:55 AM 7:00 AM
6/13/2024 CL2 2.7 7:00 AM 7:06 AM
6/14/2024 CL2 2.2 7:00 AM 7:07 AM
6/15/2024 CL2 3.7 6:45 AM 6:53 AM
6/16/2024 CL2 2.2 7:08 AM 7:14 AM
6/17/2024 CL2 2.5 7:02 AM 7:10 AM
6/18/2024 CL2 2.4 6:32 AM 6:40 AM
6/19/2024 CL2 3.1 12:45 PM 12:53 PM
6/20/2024 CL2 3.2 6:33 AM 6:41 AM
6/21/2024 CL2 3 6:27 AM 6:39 AM
6/22/2024 CL2 1.3 12:25 PM 12:30 PM
6/23/2024 CL2 1.6 11:35 AM 11:40 AM
6/24/2024 CL2 1.02 7:25 AM 7:34 AM
6/25/2024 CL2 1.41 6:53 AM 7:00 AM
6/26/2024 CL2 1.8 7:12 AM 7:19 AM
6/27/2024 CL2 1.31 7:15 AM 7:24 AM
6/28/2024 CL2 3.5 7:08 AM 7:17 AM
6/29/2024 CL2 1.41 10:30 AM 10:40 AM
6/30/2024 CL2 2.7 10:20 AM 10:30 AM
7/1/2024 CL2 2.6 7:51 AM 8:00 AM
7/2/2024 CL2 2.7 7:15 AM 7:22 AM
7/3/2024 CL2 2.1 2:45 AM 2:52 AM
7/4/2024 CL2 1.7 9:20 AM 9:30 AM
7/5/2024 CL2 2.2 9:33 AM 9:40 AM
7/6/2024 CL2 1.51 8:35 AM 8:45 AM
7/7/2024 CL2 1.5 11:15 AM 11:25 AM
7/8/2024 CL2 2.9 6:42 AM 6:52 AM
7/9/2024 CL2 2.7 6:56 AM 7:05 AM
7/10/2024 CL2 2.8 6:54 AM 7:02 AM
7/11/2024 CL2 1.21 8:15 AM 8:23 AM
7/12/2024 CL2 2.5 6:59 AM 7:07 AM
7/13/2024 CL2 3.3 6:42 AM 6:49 AM

Page 5 of 8




City of Austin - Austin Water

Dessau WWTP

TCEQ Permit - WQ0012971001
Application for Domestic WWTP

Pollutant Analysis of Treated Effluent
Field Measurements of Chlorine Residuals

Date Analyte Result CoII.ection Analysis Time
Time
7/14/2024 CL2 3.6 7:05 AM 7:13 AM
7/15/2024 CL2 3 7:29 AM 7:38 AM
7/16/2024 CL2 2.6 6:52 AM 7:00 AM
7/17/2024 CL2 3.5 10:29 AM 10:37 AM
7/18/2024 CL2 2.3 6:41 AM 6:47 AM
7/19/2024 CL2 3.1 7:01 AM 7:11 AM
7/20/2024 CL2 3.5 4:20 AM 4:25 AM
7/21/2024 CL2 3 6:40 AM 6:50 AM
7/22/2024 CL2 3 7:07 AM 7:19 AM
7/23/2024 CL2 3.1 6:46 AM 6:55 AM
7/24/2024 CL2 3.9 6:50 AM 7:00 AM
7/25/2024 CL2 3.9 6:36 AM 6:42 AM
7/26/2024 CL2 4 6:54 AM 7:03 AM
7/27/2024 CL2 3.1 12:35 PM 12:41 PM
7/28/2024 CL2 3.2 1:10 AM 1:17 AM
7/29/2024 CL2 2.9 7:35 AM 7:45 AM
7/30/2024 CL2 3.4 7:03 AM 7:09 AM
7/31/2024 CL2 3.1 6:56 AM 7:05 AM
8/1/2024 CL2 4 6:45 AM 6:52 AM
8/2/2024 CL2 3 7:04 AM 7:14 AM
8/3/2024 CL2 1.3 2:00 AM 2:13 AM
8/4/2024 CL2 1.43 12:00 PM 12:15 PM
8/5/2024 CL2 1.56 8:41 AM 8:50 AM
8/6/2024 CL2 3.7 11:55 AM 12:02 PM
8/7/2024 CL2 4 10:36 AM 10:45 AM
8/8/2024 CL2 3 11:44 AM 11:51 AM
8/9/2024 CL2 3.9 8:52 AM 9:00 AM
8/10/2024 CL2 2.2 11:30 AM 11:40 AM
8/11/2024 CL2 2.2 1:45 AM 1:50 AM
8/12/2024 CL2 3.2 7:49 AM 8:00 AM
8/13/2024 CL2 2.6 6:41 AM 6:50 AM
8/14/2024 CL2 2.7 6:32 AM 6:40 AM
8/15/2024 CL2 2.3 6:55 AM 7:03 AM
8/16/2024 CL2 3.2 12:25 PM 12:32 PM
8/17/2024 CL2 3.5 1:49 PM 1:.57 PM
8/18/2024 CL2 3 6:55 AM 7:04 AM
8/19/2024 CL2 3.6 6:51 AM 6:59 AM
8/20/2024 CL2 3.5 6:50 AM 6:57 AM
8/21/2024 CL2 3.2 11:50 AM 12:00 PM

Page 6 of 8




City of Austin - Austin Water

Dessau WWTP

TCEQ Permit - WQ0012971001
Application for Domestic WWTP

Pollutant Analysis of Treated Effluent
Field Measurements of Chlorine Residuals

Date Analyte Result CoII.ection Analysis Time
Time
8/22/2024 CL2 3.2 11:10 AM 11:17 AM
8/23/2024 CL2 1.57 9:54 AM 10:03 AM
8/24/2024 CL2 3.9 7:10 AM 7:15 AM
8/25/2024 CL2 2.6 11:00 AM 11:05 AM
8/26/2024 CL2 3.2 7:43 AM 7:53 AM
8/27/2024 CL2 3.6 7:19 AM 7:27 AM
8/28/2024 CL2 2.4 7:16 AM 7:25 AM
8/29/2024 CL2 2.7 7:20 AM 7:27 AM
8/30/2024 CL2 2.9 8:45 AM 8:53 AM
8/31/2024 CL2 3.3 9:25 AM 9:30 AM
9/1/2024 CL2 1.3 9:00 AM 9:05 AM
9/2/2024 CL2 1.9 10:30 AM 10:35 AM
9/3/2024 CL2 3.3 12:43 PM 12:50 PM
9/4/2024 CL2 2.5 6:37 AM 6:45 AM
9/5/2024 CL2 3.2 6:35 AM 6:42 AM
9/6/2024 CL2 1.45 8:44 AM 8:53 AM
9/7/2024 CL2 2.2 8:30 AM 8:37 AM
9/8/2024 CL2 3.8 5:30 AM 5:37 AM
9/9/2024 CL2 3.6 10:47 AM 10:55 AM
9/10/2024 CL2 3.7 6:28 AM 6:36 AM
9/11/2024 CL2 1.1 7:40 AM 7:50 AM
9/12/2024 CL2 2.3 12:05 PM 12:15 PM
9/13/2024 CL2 1.64 7:43 AM 7:53 AM
9/14/2024 CL2 3.9 11:30 AM 11:33 AM
9/15/2024 CL2 3 8:35 AM 8:39 AM
9/16/2024 CL2 2.1 12:35 PM 12:40 PM
9/17/2024 CL2 1.5 1:.05 AM 1:10 AM
9/18/2024 CL2 3.8 9:35 AM 9:41 AM
9/19/2024 CL2 2.6 7:26 AM 7:35 AM
9/20/2024 CL2 3.7 7:10 AM 7:20 AM
9/21/2024 CL2 3.4 6:36 AM 6:45 AM
9/22/2024 CL2 3 6:41 AM 6:50 AM
9/23/2024 CL2 3.7 7:41 AM 7:51 AM
9/24/2024 CL2 2.1 6:58 AM 7:07 AM
9/25/2024 CL2 3.5 7:45 AM 7:54 AM
9/26/2024 CL2 3.7 7:15 AM 7:23 AM
9/27/2024 CL2 2.1 6:57 AM 7:06 AM
9/28/2024 CL2 4 9:10 AM 9:15 AM
9/29/2024 CL2 2.9 7:05 AM 7:10 AM

Page 7 of 8




City of Austin - Austin Water

Dessau WWTP

TCEQ Permit - WQ0012971001
Application for Domestic WWTP

Pollutant Analysis of Treated Effluent
Field Measurements of Chlorine Residuals

Date Analyte Result CoII.ection Analysis Time
Time
9/30/2024 CL2 1.5 6:55 AM 7:03 AM
10/1/2024 cL2 2.4 7:33 AM 7:40 AM
10/2/2024 CL2 1.8 12:43 PM 12:53 PM
Average Concentration=  2.58
Maximum=  4.00
# of samples= 276
Sample Type= Grab

Page 8 of 8




City of Austin - Austin Water
Dessau WWTP
TCEQ Permit - WQ0012971001
Application for Domestic WWTP

Austin Water Laboratory-Environmental Analytical Services

7113 FM 9696 Austin, TX 78724
Pollutant Analysis of Treated Effluent
E.Coli SM 9223
Horizon Analyte

Sample Nbr. Collect Date (Abbrev.) Final Result Units
51877402 03/18/2024 E. Coli <1 MPN/100mL
53203702 06/11/2024 E. Coli <1 MPN/100mL
54594305 09/04/2024 E. Coli <1 MPN/100mL

Average Concentration (geomean) = <1

Maximum= <1

# of samples= 3

Sample Type= Grab

Page 1of1



City of Austin - Austin Water
Dessau WWTP
TCEQ Permit - WQ0012971001
Application for Domestic WWTP

Austin Water Laboratory-Environmental Analytical Services

7113 FM 9696

Austin, TX 78724

Pollutant Analysis of Treated Effluent
Total Dissolved Solids SM 2540 C

Horizon Analyte
Sample Nbr. Collect Date (Abbrev.) Final Result Units
55303005 10/14/2024 TDS 762 mg/L
55450201 10/22/2024 TDS 776 mg/L
55554201 10/28/2024 TDS 740 mg/L
55656701 11/03/2024 TDS 758 mg/L
Average Concentration= 759
Maximums= 776
# of samples= 4
Sample Type= Composite

Page 1 of 1



City of Austin - Austin Water

Dessau WWTP

TCEQ Permit - WQ0012971001
Application for Domestic WWTP

Austin Water Laboratory-Environmental Analytical Services

7113 FM 9696

Austin, TX 78724

Pollutant Analysis of Treated Effluent
Alkalinity -SM 2320B

Horizon Analyte
Sample Nbr. Collect Date (Abbrev.) Final Result Units
50723701 01/01/2024 ALK 138 mg/L
50810401 01/07/2024 ALK 100 mg/L
50988801 01/17/2024 ALK 58.2 mg/L
51055001 01/22/2024 ALK 218 mg/L
51151901 01/29/2024 ALK 169 mg/L
51288801 02/06/2024 ALK 148 mg/L
51359201 02/11/2024 ALK 121 mg/L
51502201 02/20/2024 ALK 100 mg/L
51572001 02/25/2024 ALK 59 mg/L
51671501  03/03/2024 ALK 108 mg/L
51774701 03/10/2024 ALK 77.1 mg/L
51877401  03/17/2024 ALK 147 mg/L
52001201 03/24/2024 ALK 66.8 mg/L
52108501 03/31/2024 ALK 89.4 mg/L
52240501 04/08/2024 ALK 184 mg/L
52341701 04/14/2024 ALK 133 mg/L
52464001 04/22/2024 ALK 195 mg/L
52596401 05/01/2024 ALK 44 mg/L
52666701 05/06/2024 ALK 172 mg/L
52839501 05/17/2024 ALK 153 mg/L
52882101 05/20/2024 ALK 191 mg/L
52978001  05/27/2024 ALK 256 mg/L
53068101 06/02/2024 ALK 240 mg/L
53203701 06/10/2024 ALK 224 mg/L
53307601 06/17/2024 ALK 182 mg/L
53393901 06/23/2024 ALK 223 mg/L
53517701 07/01/2024 ALK 205 mg/L
53608201 07/07/2024 ALK 233 mg/L
53724801 07/14/2024 ALK 224 mg/L
53860001 07/22/2024 ALK 245 mg/L
53956901 07/28/2024 ALK 255 mg/L
54091401 08/05/2024 ALK 240 mg/L
54177701 08/11/2024 ALK 223 mg/L
54300101 08/18/2024 ALK 261 mg/L
54432001 08/25/2024 ALK 236 mg/L
54594301  09/03/2024 ALK 253 mg/L

Page 1 of 2



City of Austin - Austin Water
Dessau WWTP
TCEQ Permit - WQ0012971001
Application for Domestic WWTP

Austin Water Laboratory-Environmental Analytical Services
7113 FM 9696 Austin, TX 78724
Pollutant Analysis of Treated Effluent
Alkalinity -SM 2320B

Horizon Analyte

Sample Nbr. Collect Date (Abbrev.) Final Result Units
54728901 09/10/2024 ALK 262 mg/L
54848201 09/17/2024 ALK 263 mg/L
54931801 09/22/2024 ALK 212 mg/L

Average Concentration= 177.1

Maximum=  263.0

# of samples= 39

Sample Type= Composite

Page 2 of 2



CITY OF AUSTIN-AUSTIN WATER
DESSAU WASTEWATER TREATMENT PLANT
PERMIT RENEWAL APPLICATION
TECHNICAL REPORT
CN600135198 RN 102077328 TX0097870 WQ0012971001

ATTACHMENT 8
OPERATOR LICENSE LIST



CITY OF AUSTIN-AUSTIN WATER
DESSAU WASTEWATER TREATMENT PLANT
PERMIT RENEWAL APPLICATION

TECHNICAL REPORT

CN600135198 RN102077328 TX0097870 WQ0012971001
Austin Water
Remote Treatment Facilities
Operator License Number Expiration Date Class

DARRELL DEVOOGHT WWO0062004 4/22/2025 A
MARCUS RUIZ WWO0070108 9/8/2025 A
DON R MILLER WWO0062045 9/18/2025 A
FRANCISCO SILVA WWO0052790 6/23/2024 B
RICHARD REES WWO0070916 11/14/2025 B
DANA LORENZEN WWO0062864 10/25/2025 C
THOMAS JUSTIN BLEDSOE WWO0072156 3/23/2026 C
CARLOS MOORE WWO0066907 10/20/2024 D
CHUKWUNONSO OKPALAEZE WWO0074259 11/10/2026 D
ENRIQUE QUIROZ WW0074118 10/25/2026 D
ELI MENDOZA WWO0074335 12/15/2026 D
TRISTAN SOTO WWO0074261 12/5/2026 D
MARSHALL HARRIS WWO0074383 12/14/2026 D
JOSHUA ARROYO WWO0075028 3/1/2027 D
SAMUEL CALIP WWO0075032 3/1/2027 D



WestT
Text Box
CITY OF AUSTIN-AUSTIN WATER
DESSAU WASTEWATER TREATMENT PLANT
PERMIT RENEWAL APPLICATION
TECHNICAL REPORT
CN600135198                       RN102077328                       TX0097870                      WQ0012971001



CITY OF AUSTIN-AUSTIN WATER
DESSAU WASTEWATER TREATMENT PLANT
PERMIT RENEWAL APPLICATION
TECHNICAL REPORT
CN600135198 RN 102077328 TX0097870 WQ0012971001

ATTACHMENT 9
SLUDGE & BIOSOLIDS MANAGEMENT



CITY OF AUSTIN-AUSTIN WATER
DESSAU WASTEWATER TREATMENT PLANT
PERMIT RENEWAL APPLICATION
TECHNICAL REPORT
CN600135198 RN 102077328 TX0097870 WQ0012971001

SOLIDS MANAGEMENT PLAN

Sludge produced at the Dessau WWTP, an Austin Water Facility, is piped and or transported to Walnut
Creek WWTP, WQ0010543011. The sludge is then transferred via pipeline to Austin Water’s permitted
sludge processing facility, Hornsby Bend Biosolids Management Plant, WQ0003823000.



CITY OF AUSTIN-AUSTIN WATER
DESSAU WASTEWATER TREATMENT PLANT
PERMIT RENEWAL APPLICATION
TECHNICAL REPORT
CN600135198 RN 102077328 TX0097870 WQ0012971001

ATTACHMENT 10
LWH REGISTRATION



Jon Niermann, Chairman

Bobby Janecka, Commissioner
Catarina R. Gonzales, Commissioner
Kelly Keel, Executive Director

@Copy

Texas Commission on Environmental Quality

Protecting Texas by Reducing and Preventing Pollution
August 23, 2024

TAMMY WEST
CITY OF AUSTIN

625 E 10TH ST STE 315
AUSTIN, TX 78701-2612

Re: Sludge Transportation Registration
CITY OF AUSTIN TRANSPORTER
Registration Number: 22083 CNG600135198 RN103157798

Dear Tammy West:

The Section Manager of the Registration and Reporting Section has issued the enclosed registration in
accordance with Title 30 of the Texas Administrative Code (30 TAC) Chapter 312 Subsection (§) 312.147
{(b). This action is taken under authority delegated by the Executive Director of the Texas Commission on
Environmental Quality.

Issuance of this authorization is not an acknowledgment that your operation is in full compliance with
state and federal rules and regulations. Failure to comply with all rules and regulations may result in
enforcement action and/or the revocation of your registration.

Your registration number is required to appear on all tanks and containers used for the collection and
transportation of sewage sludge and similar waste. It should also be used on all correspondence regarding
your sludge registration.

A copy of your sludge transporter registration, a copy of your application for registration and copies of ¢
amendments to this registration must be available at all times and at all locations where business is bein
transacted under this registration, including all motorized vehicles operated under this registration.

If you have any questions or comments, please contact the Sludge Transporter Registration Program at
(312) 239-6413.

Sincerely,

S F

Shannon W. Frazier, Manager
Registration & Reporting Section

Enclosures
CC: TCEQ Region 11, AUSTIN

P.O. Box 13087 - Austin, Texas 78711-3087 - 512-235-1000 - Iceq.texas.gov

How is our customer service? tceq.texas.gov/customersurvey
ponted «i iecyeled papes



o

% Texas Commission on Environmental Quality
T4Z SLUDGE TRANSPORTER %{&d

Registration Number: 22083 CN600135198 RN103157798
Print Date: August 23, 2024 For the Commission
Company: CITY OF AUSTIN Registered Since: February 10, 1995

Expiration Date: August 31, 2026
Regulated Entity: CITY OF AUSTIN AUSTIN WATER Status: ACTIVE

Organization Type: CITY GOVERNMENT

County: TRAVIS TCEQ Region: 11
Transport Waste into Texas: NO Transport Waste out of Texas: NO
Physical Address: Contact Information

625 E 10TH ST Contact: TAMMY WEST

AUSTIN, TX 78701-2612
Phone: 512-972-0143

Fax:

b I NG E L L E-Mail: TAMMY.YATES.WEST@AUSTINTEXAS.GOV

625 E 10TH ST STE 315
AUSTIN, TX 78701-2612

Sticker Numbers Issued and Listed below will expire on August 31, 2026:

01251 01252 01253 01254 01255 01256 01257 01258 01259
01260 01261 01262 01263 01264 01265 01266 01267 01268
01269 01270 01271 01272 01273 01274 01275 01276 01277
01278 01279 01280 01281 01282 01283 01284 01285 01286
01287 01288 01289 01290

This is your registration which reflects the information submitted on your application to the Register or Renew as a Transporter
of Municipal Sludge(s} and Similar Wastes. Requirements for transportation are provided in accordance with 30 TAC Chapter 312.
Issuance of this registration is not acknowtedgement by the TCEQ that your operation is in full compliance with the rules and
regulations of the TCEQ. Changes or additions referred to this notice require written notification to the TCEQ. Please keep a copy
of this registration in every vehicle transporting sludge and all locations where business is being transacted under this registration.
Page 2 of 6



@ Texas Commission on Environmental Quality
%% SLUDGE TRANSPORTER 7(_{ uﬁ

Registration Number: 22083 CN600135198 RN103157798

Print Date: August 23, 2024 For the Commission
Disposal Facility Information

Facili D Waste Type Facility Name Program
730010 WT SHAW LANE WTP SLUDGE APPLICATION SITE SLUDGE
WQ0003823000 wWw HORNSBY BEND SLUDGE FACILITY SLUDGETR
WQ0010543011 DS; PP, WW  WALNUT CREEK WWTP WWPERMIT
WwQ0010543012 DS SOUTH AUSTIN REGIONAL WWTP WWPERMIT
Waste Types
DS - Septic Tank Waste GT - Grit Trap Waste WT - Water Treatment Residuals
GS - Grease Trap Waste PP - Chemical Toilet Waste WW- Sewage Sludge/Biosolids

Page 3 of 6



@ Texas Commission on Environmental Quality
©4% SLUDGE TRANSPORTER

Registration Number: 22083

Print Date: August 23, 2024
Vehicle Information

CN600135198

o TR

For the Commission

License Plate = Year Vehicle Make Sticker Issued Vehicle Capacity
1096009 2010 INTERNATIONAL 07/18/2012 29 CY
1096010 2010 INTERNATIONAL 07/18/2012 29 CY
1096011 2010 INTERNATIONAL 07/18/2012 29 CY
1265581 2008 INTERNATIONAL 07/18/2012 29 CY
1265600 2008 INTERNATIONAL 07/18/2012 29 Cy
1338084 2008 INTERNATIONAL 07/18/2012 29 CY
1220856 2002 STERLING 07/18/2012 29 CY
1257143 2007 INTERNATIONAL 09/04/2014 29 CY
1178356 2015 INTERNATIONAL 10/30/2014 29 CY
1178357 2015 INTERNATIONAL 10/30/2014 29 CY
1338202 2017 INTERNATIONAL 07/16/2018 29 CY
1338335 2017 INTERNATIONAL 07/16/2018 29 CY
1353742 2018 FREIGHTLINER 07/16/2018 29 CY
1353743 2018 FREIGHTLINER 07/16/2018 29 CY
1354295 2019 FREIGHTLINER 08/01/2019 300 GAL
1396017 2019 FREIGHTLINER 06/23/2020 29 Cy
9071733 2000 INTERNATIONAL 06/23/2020 5500 GAL
1265599 2008 INTERNATIONAL 06/23/2020 3CY
864940 2004 INTERNATIONAL 06/23/2020 3CY
1409029 2020 INTERNATIONAL 06/23/2020 29 CY
797833 2001 VOLVO 06/23/2020 9Cy
1279164 2008 INTERNATIONAL 06/23/2020 3CY
1409030 2020 FREIGHTLINER 06/23/2020 29 CY
1001000 2008 INTERNATIONAL 06/23/2020 3Cy
1121302 2008 INTERNATIONAL 06/23/2020 9Cy
1308117 2008 INTERNATIONAL 06/23/2020 9 Cy
1265614 2008 INTERNATIONAL 06/23/2020 3CY
1265611 2008 INTERNATIONAL 06/23/2020 9Cy
1309060 2002 INTERNATIONAL 09/03/2020 29 CY
1178035 2013 NAVISTAR 09/03/2020 3Cy
1108769 2011 INTERNATIONAL 09/05/2020 3Cy
1178692 2005 INTERNATIONAL 09/05/2020 g CY
1216861 2008 INTERNATIONAL 06/25/2024 9Cy
1435613 2020 FREIGHTLINER 06/25/2024 9Cy
1463089 2021 FREIGHTLINER 06/25/2024 29 CY
1430296 2020 FREIGHTLINER 06/25/2024 29 CY
1463090 2021 FREIGHTLINER 06/25/2024 29 Cy
1496995 2023 FREIGHTLINER 06/25/2024

1497103 2023 FREIGHTLINER 06/25/2024

Page 4 of 6



&y, Texas Commission on Environmental Quality

g%; SLUDGE TRANSPORTER ‘«Ld

Registration Number: 22083 CN600135198 RN103157798
Print Date: August 23, 2024 For the Commission
1496948 2023 FREIGHTLINER 06/25/2024

*JOM - Units of Measure

Page 5 of 6



Plain Language Summary
Dessau Wastewater Treatment Plant
1601 Fish Lane, Austin, Texas 78753

CN600135198 RN102077328 TX0097870 WQ0012971001

The following summary is provided for this pending water quality permit application being reviewed by
the Texas Commission on Environmental Quality as required by 30 Texas Administrative Code Chapter
39. The information provided in this summary may change during the technical review of the
application and are not federal enforceable representations of the permit application.

The City of Austin (CN600135198) owns and operates the City of Austin-Austin Water Dessau
Wastewater Treatment Plant (RN102077328), a conventional activated sludge wastewater treatment
plant. The facility is located at 1601 Fish Lane in the City of Austin, Travis County, Texas 78753. The
facility discharges to an unnamed tributary, thence to Harris Branch, thence to Gilleland Creek, thence
to Colorado River below Lady Bird Lake/Town Lake in segment No. 1428 of the Colorado River Basin.

This application is for a renewal to discharge at an annual average flow of not to exceed 990,000 gallons
per day of treated domestic wastewater via Outfall 001.

Discharges from the facility are expected to contain five-day carbonaceous biochemical oxygen demand
(CBODS5), total suspended solids (TSS), ammonia nitrogen (NH3-N), and Escherichia coli. Domestic
wastewater is treated by a conventional activated sludge process with the following treatment units: a
mechanical bar screens, an aeration basin, a final clarifier, a sludge holding tank, and a chlorine contact
basin.



Tém Tat Bang Ngdn Ngit Pon Gian
Nha May Xt Ly Nwédce Thai Dessau
1601 Fish Lane, Austin, Texas 78753

CN600135198 RN102077328 TX0097870 WQ0012971001

Ban tém tat sau day duwoc cung cap cho don xin gidy phép chat luong nwdc dang cho xtr ly nay dang
duwoc ny ban Chat lugng M6i tredng Texas xem xét theo yéu cau cla 30 Bd luat Hanh chanh Texas
Chuong 39. Thong tin cung cap trong ban tédm tat nay cé thé thay déi trong qua trinh duyét xét chuyén
mén d6i vai don dang ky va khdng phai 1a théng tin dai dién cé hiéu luc thi hanh cda lién bang d6i vai
don xin gidy phép.

Thanh phd Austin (CN600135198) s& hitu va van hanh nha may x& ly nwdc thai Dessau thudc Thly Cuc
Austin clia Thanh Phé Austin (RN102077328), m6t nha mdy x{ ly nwdc thai bang bun hoat tinh thong
thudng. Co s& xir ly duoc dat tai 1601 Fish Lane trong Thanh phd Austin, Quan Travis, Texas 78753. Co
s& xa thai ra mét nhanh sdng khéng tén, sau d6 dén nhanh Harris, réi dén séng Gilleland Creek, cudi
cung dé vao séng Colorado & ha lwu hé Lady Bird/Town Lake, thudc phan doan s 1428 cla lwu vuc sdng
Colorado.

Don xin nay nham muc dich gia han hoat dong xa nwdc thai sinh hoat da qua x& Iy véi lwu lwong trung
binh hang ndm khéng qua 990,000 gallon mdi ngay théng qua Ctra xa 001.

Chat thai tir co s& nay du kién s& bao gdm nhu cau oxy sinh hda cacbon (CBOD5) trong 5 ngay, tong chat
ran lo Irng (TSS), nito amoniac (NH3-N), va Escherichia coli. Nwdc thai sinh hoat dwoc x ly bang quy
trinh bun hoat tinh truyén théng véi cac cong doan x( ly sau: song chan rac co hoc, bé suc khi, bé ldng
cudi, bé& chira bun va bé tiép xuc clo.



(LR RS
Dessau/E/KAbFR]
1601 Fish Lane, Austin, Texas 78753

CN600135198 RN102077328 TX0097870 WQ0012971001

R4 (Texas MATHGER) 55 30 M2 39 ZMME, Texas ML EZ & IEEH A /KVE
AHIEFTE, IR AR O FE G DA L. AR RS BT e SR iZ s IR A
FEF R AR, X EE B IR T IO VF vk H 18 i 5 PR R AR

Austin ™ (CN600135198) #5325 % Austin T Austin Water Dessau JE/KAGHE]
(RN102077328) , iXje—FEAL GG PTG Je KAL)~ 2Bl 2 1601 Fish Lane, City
of Austin, Travis County, Texas 78753. 1Zjiti AR HEN—F T4 I, FEJEmA
Harris Branch, Ff#EA Gilleland Creek, HZ&JL A Lower Colorado River JiiHZf 1428 FE
f] Colorado River, 1%y Ex{ T Lady Bird Lake/Town Lake [N

ZHE B LA O], PASRHEIE L0015 He B & A BRI AL TG IR K, AR B AN 99
Jilne .
LB K & T H B AE AL A B (CBODS)  BUETZREfA (TSS) « &% (NH3-N)

MRIGAE . AT RAKCK SRS Je T EHAT AR, ACBR B C 0 Am IR . IR, &
RN EREL e S1LR ke 1



Tém Tat Bang Ngdn Ngit Pon Gian
Nha May Xt Ly Nwédce Thai Dessau
1601 Fish Lane, Austin, Texas 78753

CN600135198 RN102077328 TX0097870 WQ0012971001

Ban tém tat sau day duwoc cung cap cho don xin gidy phép chat luong nwdc dang cho xtr ly nay dang
duwoc ny ban Chat lugng M6i tredng Texas xem xét theo yéu cau cla 30 Bd luat Hanh chanh Texas
Chuong 39. Thong tin cung cap trong ban tédm tat nay cé thé thay déi trong qua trinh duyét xét chuyén
mén d6i vai don dang ky va khdng phai 1a théng tin dai dién cé hiéu luc thi hanh cda lién bang d6i vai
don xin gidy phép.

Thanh phd Austin (CN600135198) s& hitu va van hanh nha may x& ly nwdc thai Dessau thudc Thly Cuc
Austin clia Thanh Phé Austin (RN102077328), m6t nha mdy x{ ly nwdc thai bang bun hoat tinh thong
thudng. Co s& xir ly duoc dat tai 1601 Fish Lane trong Thanh phd Austin, Quan Travis, Texas 78753. Co
s& xa thai ra mét nhanh sdng khéng tén, sau d6 dén nhanh Harris, réi dén séng Gilleland Creek, cudi
cung dé vao séng Colorado & ha lwu hé Lady Bird/Town Lake, thudc phan doan s 1428 cla lwu vuc sdng
Colorado.

Don xin nay nham muc dich gia han hoat dong xa nwdc thai sinh hoat da qua x& Iy véi lwu lwong trung
binh hang ndm khéng qua 990,000 gallon mdi ngay théng qua Ctra xa 001.

Chat thai tir co s& nay du kién s& bao gdm nhu cau oxy sinh hda cacbon (CBOD5) trong 5 ngay, tong chat
ran lo Irng (TSS), nito amoniac (NH3-N), va Escherichia coli. Nwdc thai sinh hoat dwoc x ly bang quy
trinh bun hoat tinh truyén théng véi cac cong doan x( ly sau: song chan rac co hoc, bé suc khi, bé ldng
cudi, bé& chira bun va bé tiép xuc clo.



TEXAS COMMISSION ON ENVIRONMENTAL QUALITY

SUPPLEMENTAL PERMIT INFORMATION FORM (SPIF)

FOR AGENCIES REVIEWING DOMESTIC OR INDUSTRIAL
TPDES WASTEWATER PERMIT APPLICATIONS

TCEQ USE ONLY:
Application type: Renewal Major Amendment Minor Amendment New
County: Segment Number:

Admin Complete Date:

Agency Receiving SPIF:
Texas Historical Commission U.S. Fish and Wildlife

Texas Parks and Wildlife Department U.S. Army Corps of Engineers

This form applies to TPDES permit applications only. (Instructions, Page 53)

Complete this form as a separate document. TCEQ will mail a copy to each agency as required by
our agreement with EPA. If any of the items are not completely addressed or further information
is needed, we will contact you to provide the information before issuing the permit. Address
each item completely.

Do not refer to your response to any item in the permit application form. Provide each
attachment for this form separately from the Administrative Report of the application. The
application will not be declared administratively complete without this SPIF form being
completed in its entirety including all attachments. Questions or comments concerning this form
may be directed to the Water Quality Division’s Application Review and Processing Team by
email at WOQ-ARPTeam@tceq.texas.gov or by phone at (512) 239-4671.

The following applies to all applications:

1. Permittee: Dessau Wastewater Treatment Plant

Permit No. WQO00 12971001 EPA ID No. TX 0097870

Address of the project (or a location description that includes street/highway, city/vicinity,
and county):
1601 Fish Lane, Austin, Texas 78753

TCEQ-20971 (08/31/2023) Page1of3
Wastewater Individual Permit Application, Supplemental Permit Information Form (SPIF)




Provide the name, address, phone and fax number of an individual that can be contacted to
answer specific questions about the property.

Prefix (Mr., Ms., Miss): Ms.

First and Last Name: Tammy Y West

Credential (P.E, P.G., Ph.D., etc.):

Title: Wastewater Regulatory Manager

Mailing Address: 625 East 10th Street, Ste 315

City, State, Zip Code: Austin, TX 78701

Phone No.: 512-636-1670 Ext.: Fax No.:

E-mail Address: tammy.yates.west@austintexas.gov

2. List the county in which the facility is located: Travis

3. If the property is publicly owned and the owner is different than the permittee/applicant,
lease list the owner of the property.

n/a

4. Provide a description of the effluent discharge route. The discharge route must follow the flow
of effluent from the point of discharge to the nearest major watercourse (from the point of
discharge to a classified segment as defined in 30 TAC Chapter 307). If known, please identify
the classified segment number.

The facility discharges to an unnamed tributary, thence to Harris Branch, thence to Gilleland Creek, thence to
Colorado River below Lady Bird Lake/Town Lake in segment No. 1428 of the Colorado River Basin.

5. Please provide a separate 7.5-minute USGS quadrangle map with the project boundaries
plotted and a general location map showing the project area. Please highlight the discharge
route from the point of discharge for a distance of one mile downstream. (This map is
required in addition to the map in the administrative report).

Provide original photographs of any structures 50 years or older on the property.
Does your project involve any of the following? Check all that apply.
O Proposed access roads, utility lines, construction easements
O Visual effects that could damage or detract from a historic property’s integrity
O Vibration effects during construction or as a result of project design

O Additional phases of development that are planned for the future

O Sealing caves, fractures, sinkholes, other karst features

TCEQ-20971 (08/31/2023) Page20of 3
Wastewater Individual Permit Application, Supplemental Permit Information Form (SPIF)



O Disturbance of vegetation or wetlands

1. List proposed construction impact (surface acres to be impacted, depth of excavation, sealing
of caves, or other karst features):

n/a

2. Describe existing disturbances, vegetation, and land use:

n/a

THE FOLLOWING ITEMS APPLY ONLY TO APPLICATIONS FOR NEW TPDES PERMITS AND MAJOR
AMENDMENTS TO TPDES PERMITS

3. List construction dates of all buildings and structures on the property:

n/a

4. Provide a brief history of the property, and name of the architect/builder, if known.

n/a

TCEQ-20971 (08/31/2023) Page 3 of 3
Wastewater Individual Permit Application, Supplemental Permit Information Form (SPIF)



DESSAL WWTP
ATTACHMENT 4
ADMIN REPORT 1.0, SECTION 13

B FAAK
[ NEW AND FUTURE MOUSIAG DEVLES

T WEW AND FLITURME GOl B, DEVE




. D#® L “Ap >
.\\‘\0 g S 0[44'4/
N *fg;,»)~
& w o)
A - 25
9Q " Rep 1)
WS <
af gl g Cp %
32 = = CANYON DR
2 a = N N
p OC_JA g
K S
& <
A‘Q S s
# § /s s 3
4/&;04‘ ‘g“ & DE ’\l‘l\‘ o \ l::i
Gl & ENE A w
& w0V
&/%4 5 t
%0, DR
y A " .;;\\\‘\_ o
3 =
/:F/Y e r_‘\
: 1TP) .
sl DESSAUwwTP (B
@ G
| 53 Dessau “Bhp | SN
V?; \ Q( ﬁé‘ﬂ S
Sy e
(4] ﬁ %
A =~
S ™
) &
?OF‘“ERH&OG & l
o > 5
e @o’%ﬁ, 4 7/
3 %
& AR AN
N
} \ Oﬁ’f/_fq/y
: \
3 <
z
= FUN :
=z N ; \%ﬁ 4 é}'
S Fg J
f'v:.: 44 \’d\e}',. y
S ® - *\‘”"iﬁ
S e N
g > "
A \
/57°% )
S §
ey
5 ~ e
¢
! X
S Gg, ¥ == — D
Q (:9743 }P(A/ ) oy
A I
47%(,. W A __l. -
2 ; \p‘
TEXAS /
¢
Q“SJ .\OU\‘ iz ‘ /
£/ USGS The National Map: Natiorfal Boundaries Dataset, 3DEP Elevation Program, 4
<:>%\ Geographic Names Information System, National Hydrography Dataset, National &
o L}S* Land Cover Database, National StructuressDataset, and National Transportation
‘;:“\ Dataset; USGS Global Ecosystems; U.S. Ccae’hsgs Bureau TIGER/Lln%gata USFS
Road data; Natural Earth Data; U.S. Departmerﬂl@;f State HIU; NOAA Nitiohal
Centers for Environmental Information
City of Austin
N X Austin
Wastewater Treatment Plant A Austin Water  £AZATeR
=1 Treatment Plant Boundary October 2024
0 0.2 0.4
([ ] i i T E—
Discharge Point —- Dessau WWTP

-
' . ) ,
.., 3 Miles Downstream From Discharge Point oo o oo s oo gy Produced by GIS Services [8099]

location of property boundaries. This product has been produced by Austin Water for the sole purpose of
‘geographic reference. No warranty is made by the City of Austin regarding specific accuracy or completeness.

’




CITY OF AUSTIN | AUSTIN WATER
DESSAU WASTEWATER TREATMENT PLANT
TPDES Permit No. WQ0012971001

RENEWAL PERMIT APPLICATION

Buffer Zone Map

{ Treatment
Unit 1



WestT
Text Box

WestT
Text Box

WestT
Text Box
        RENEWAL PERMIT APPLICATION


TO WALNUT CREEK WWTP

COLLECTION SYSTEM A

MAGNESIUM
HYDROXIDE

INFLUENT <—a

—>

DIVERSION
LIFT STATION

_BLOWERS

CITY OF AUSTIN | AUSTIN WATER
DESSAU WASTEWATER TREATMENT PLANT

TPDES Permit No. WQ00129710001

1

|||<

|
]
|
|
|
|
|
|
|
|
|
|
| A
|
|
|
|
|
|
|
|
|
|
|
|

|
WASTE SLUDGE & SCUM |
(To Off-site Treatment) e y.o

o

AVAVA

DIGESTER/
SLUDGE
HOLDING TANK
Coarse Bubble
Diffusers, Typ.

FINAL CLARIFIER

; V-Notch Weir

PERMIT RENEWAL APPLICATION INFLUENT
Process Flow Diagram
Existing Phase
FT. DESSAU
MAGNESIUM MECHANICAL LIFT STATION
HYDROXIDE BARSCREEN
[M[wm] i
-« =
SCREENINGS
(To Landfill)
A
N . SODIUM  [—=————+
° HYPOCHLORITE @@ |
|
Y | vV
I_I_ ) |2
[Q1 Vv \V4 —
Eva
00y o =
AERATION CHLORINE CONTACT BASIN
BASIN

Fine Bubble Tube Type

Diffusers, Typ.

TO PLANT NPW
DISTRIBUTION

EFFLUENT
(To a Tributary
of Harris Branch)



TO WALNUT CREEK WWTP

CITY OF AUSTIN | AUSTIN WATER
COLLECTION SYSTEM ¥ A

DESSAU WASTEWATER TREATMENT PLANT
TPDES Permit No. WQ00129710001
PERMIT RENEWAL APPLICATION INFLUENT
T Process Flow Diagram
Improvements Phase
MAGNESIUM ODOR
HYDROXIDE »  CONTROL |« A FT. DESSAU
SYSTEM LIFT STATION
MAGNESIUM MECHANICAL
| — HYDROXIDE BARSCREEN
Fy o
[M[m]
Y p—
INFLUENT — =
WASHER/
COMPACTOR
i SCREENINGS
: XY (7o Landfill)
DIVERSION : R e R
LIFTSTATION « SODIUM '
: HYPOCHLORITE @@ |
_ BLOWERS ¢ |
RAS ~ _ ~
A
11T RS ALVARTER A 4 :
_'J; -1, CLOTH DISK V-Notch Weir
T|( » FILTER \ V4 —~
Z =
WASTE SLUDGE & SCUM ol { m @ .Y ¥.0
(To Off-site Treatment) —<L L N YL N °
DIGESTER/ FINAL CLARIFIER AERATION
SLUDGE BASIN
HOLDING TANK Fine Bubble Tube Type
Coarse Bubble
Diffusers, Typ.

Diffusers, Typ.

CHLORINE CONTACT BASIN

EFFLUENT
TO PLANT NPW (To a Tributary
DISTRIBUTION of Harris Branch)



et M LRI
. I‘\

— 7

Wastewater Treatment Plant

D Treatment Plant Boundary

0 500 1,000 2,000
I:I WWTP Area Served S S—

This product is for informational purposes and may not have been prepared for or be suitable for legal, engineering,
or surveying purposes. It does not represent an on-the-ground survey and represents only the approximate relative
location of property boundaries. This product has been produced by Austin Water for the sole purpose of
geographic reference. No warranty is made by the City of Austin regarding specific accuracy or completeness.

City of Austin  Austin
Austin Water w

October 2024

Dessau WWTP
Produced by GIS Services [8099]




CITY OF AUSTIN-AUSTIN WATER
DESSAU WASTEWATER TREATMENT PLANT
PERMIT RENEWAL APPLICATION
TECHNICAL REPORT
CN600135198 RN 102077328 TX0097870 WQ0012971001

SOLIDS MANAGEMENT PLAN

Sludge produced at the Dessau WWTP, an Austin Water Facility, is piped and or transported to Walnut
Creek WWTP, WQ0010543011. The sludge is then transferred via pipeline to Austin Water’s permitted
sludge processing facility, Hornsby Bend Biosolids Management Plant, WQ0003823000.



CITY OF AUSTIN-AUSTIN WATER
DESSAU WASTEWATER TREATMENT PLANT
PERMIT RENEWAL APPLICATION
TECHNICAL REPORT
CN600135198 RN 102077328 TX0097870 WQ0012971001

THIS ATTACHMENT IS NOT REQUIRED



CITY OF AUSTIN-AUSTIN WATER
DESSAU WASTEWATER TREATMENT PLANT
PERMIT RENEWAL APPLICATION
TECHNICAL REPORT
CN600135198 RN 102077328 TX0097870 WQ0012971001

THIS ATTACHMENT IS NOT REQUIRED



Brandon Maldonado

From: West, Tammy <Tammy.Yates.West@austintexas.gov>

Sent: Tuesday, January 14, 2025 8:21 AM

To: Brandon Maldonado

Cc: Weber, Agmed; Klein, Misty

Subject: RE: Application to Renew Permit No. WQ0012971001 - Notice of Deficiency Letter

Attachments: Dessau Plain Language Summary_Spanish.pdf; RE: Dessau Permit Renewal Application,
WQ0012971001

Importance: High

Brandon,

See the items below in response to the NOD letter dated January 13, 2025:
1. The Spanish Plain Language Summary was submitted in the STEERS permit application and uploaded into the FTP
site, see attached email and image below from the printed STEERS report. However, | have attached the Plain
Language Spanish translation for your convenience.

[File Properties]

File Name LANG_Dessau Plain Language
Summary_Spanish.pdf

Hash 85BEESGEOFSD4E49FDIBOASBSEE34D98493078A9410CD6522B5BA9107FATDAST

MIME-Type application/pdf

2. Areview of the NORI language in the letter needs updating to change the location of the WWTP city from “city
of Pflugerville” to “city of Austin”. As the core data form and the permit application stated, the Dessau WWTP
resides inside the City of Austin full purpose limits.

The zip code needs to be corrected from 78660 to 78753 as also indicated on the core data form.

3. Please provide an updated full length English Version of the NORI so that Austin Water may obtain translation

services for Spanish, Simplified Chinese, and Vietnamese.

Tammy Y West

Wastewater Regulatory Manager
Wastewater Regulatory Team

“We may be a small team, but we
are GREAT team!”

Austin Water

Office: 512-972-0143

Cell: 512-636-1670
Tammy.yates.west@austintexas.gov

OVE@0O

From: Brandon Maldonado <Brandon.Maldonado@tceq.texas.gov>
Sent: Monday, January 13, 2025 3:05 PM
To: West, Tammy <Tammy.Yates.West@austintexas.gov>



Cc: Weber, Agmed <Agmed.Weber@austintexas.gov>
Subject: Application to Renew Permit No. WQ0012971001 - Notice of Deficiency Letter

Some people who received this message don't often get email from brandon.maldonado@tceg.texas.gov. Learn why this is
important

External Email - Exercise Caution

Dear Ms. West

The attached Notice of Deficiency (NOD) letter sent on January 13, 2025, requests additional
information needed to declare the application administratively complete. Please send complete
response to my attention by January 27, 2025.

Please let me know if you have any questions.

Regards,

Brandon Maldonado
°°'"" Texas Commission on Environmental
?‘ .

Quality
Water Quality Division
512-239-4331
Brandon.Maldonado@tceq.texas.gov

How is our customer service? Fill out our online customer satisfaction survey at
www.tceq.texas.gov/customersurvey

CAUTION: This is an EXTERNAL email. Please use caution when clicking links or opening attachments. If you
believe this to be a malicious or phishing email, please report it using the "Report Message" button in Outlook.
For any additional questions or concerns, contact CSIRT at "cybersecurity@austintexas.gov".




Texas MAFHEZ RS

e F 7 R IR AR K R T B A A 1) S R

YFE[YES: WQ0012971001

BiE, Austin T (625 East 10th Street, Suite 800, Austin, Texas 78701) .[n] Texas JH¥IFIEJFH
EZR N4 (Texas Commission on Environmental Quality, fa&iFR TCEQ) HHIHEZLIE Texas My5AHEN
HIR 224t (Texas Pollutant Discharge Elimination System, f&j#% TPDES) %5 WQ0012971001 S¥w]
CEE EZ B LR YR IDS: TX0097870) , LARMHIRAAF LK, HERE AR 990,000 i
. IKAEFR T Highway 35 5 West Howard Lane RV ACPLARFIZ) 2.5 PEH, East Howard Lane
PLIEZ) 350 #R, Dessau Road VAPHZ) 50095 AL, wepedhhtZ: City of Austin, Travis County,
Texas 78753, HEMEGLMN) XA 2 — AR A IS B M A Harris Branch; #AJ5Efif % Lady
Bird Lake/Town Lake TF¥fff] Colorado River. TCEQ J 2024 4 10 H 20 HU®| T HHiE. fEAE
FNANTE AR Z BT, MR RIUE G ] BiAENL T Texas M Travis EfJ Waller Creek Center (Hidik:
625 East 10th Street, Suite 315, Austin) BHME M. 1ZHIE CEIHEFEHD LU KN H
TR ABL R M TT3RE: https://www. tceq. texas. gov/permitting/wastewater/pending—
permits/tpdes—applications. s 1) BRISEHE AL B ) H -1 B8R RoON T [ A deft, FFAEd
15 BB FN G 5 o BARAL BV S A 1 .
https://gisweb. tceq. texas. gov/LocationMapper/?marker=-97. 639444, 30. 405277&level=18

ZIRESHRAKER . Aviso en idioma alternativo espanol disponible en

https://www. tceq. texas. gov/permitting/wastewater/pending-permits/tpdes—applications.
Thong béo bang tiéng Viét co tai:

https://www. tceq. texas. gov/permitting/wastewater/pending—permits/tpdes—applications.
WAVEIRAE P SCRRA @ R0, AR DL N EEE R v A

https://www. tceq. texas. gov/permitting/wastewater/pending—permits/tpdes—applications.

BiAni@&n. £ TCEQ HUTHEHBHIN, HIECRBITEHZ, H T ARREATHAR S AERH R
Ja, PATEHEFRERIUE — MV S AR I A e . RIEE R RIS R AR SRl a4
BpFL R EMARURARITRERTS R ERAR. 28N PER AR AR LB H .

ARBIR/ AT B UBMMHERZ AR RBFERBEITATFEW. BT ATFWHH KRR T ik
FHRN SUA B2t R A8 R Bt s 5 AT FE NI s R BRI A Al 2, B0 43
A PTESR, W TCEQ KT AW AITFRUVOFFF RN 2.


http://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-applications
http://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-applications
http://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-applications
http://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-applications
http://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-applications

BANSATTFUARATHE . RS AR MEE AW )G, PATHEFRE BT KR A AR E
o I AR SC H B R A BN % . BRIER IR EEB T EFURATHS, BN
o DL R [ S A B AT ZE X B 775 1T LR S8 TR IR 748 S 1R XS A AR TS L I BA R A B T ) R 7 42 B B B BT
AN NTWEIERMEARERL, BREFRRPERGREMEER, WHMAMRHITESERRER DRI
FE DA R IR R AT IR AT oo R 8 2 R R AT M X ik B RS o il A R
o

ARERAFFURMETHES, BUFTRZEUTRER: BRKE. ik, B81E5E; BEARES RN
HIVFAES; EHWL/FES SIS RZ B KA AL B S EER ;B B 12 B 2 T AT R AR BT AN
H LB ARG BB A B ARVFBOH BRI IA FLFUER, URHHRERE “ [3/RA1]
BRAFFURMTES” HFEH. ERAEN AR SERGTFURANES, WERSZHRN 2
FHRIRABR AT ER S BRIER A A RAE AL E A B ERE 3 0 52 214 R &2 i A K
YA AL ERhE; AMATE R R B —F, ROAEZR R SIS HETE ) Z B KX AL BB R BB i
R 2 R 2R LER e DA R N T > 2 BIX S ;DA R AR B ARG A 28 S AR TT R B Z A A=
BXo

s PP ST RIS L AR, AT EF R HiE LI EORE W E T = 2
TORAMR A TCEQ b3, U I H T IR e Kay Bt AT 4l

TR ARG LUT RS RUE T HOT G R a2 AR ARVFBUIH A S SRS 5% 17 i HL )i ¢
BARMHENL. ATHFPHITNE S, HEBEURT AR AR RS BB KKK A
AR S BB L HER S .

FEW R RFEPMERITROL T, TCEQ AU SEE BOKHRBUAF AT B SR BUT S, AR R AT H R4
HaHIMLE.

BREF AL B AR T AR I TSRA TR 8 S B0 AT I e T LR R
ININENX —H5E G R IR A 4 5, 8o s il B /A= (0ffice of the Chief Clerk) HEwFKH)
Ne BEAh, BEEFTIERIA: (1) BARIEAHE N LVFATIE S KR AR S 4 5 F1/80 (2) BARHE
AEL R ET 44 H

ARG AEINATEAS/ B K A M a7 44 AN/ BB 40 5, 35 DTS 2RI SR A& &= DU R ik f) TCEQ
FiLEHL =,

TAES BRI R WA T RSO, WV R A A KRR (Comissioners’
Integrated Database): www. tceq. texas. gov/goto/cide AMBEIIFLIMRMA 1 HIEHIVFATIES, &
T DA P e R A R H 0

PR RARIRRE R . AR ANE RS A0EE DL E—J7 84 — &l

https://wwwl4. tceq. texas. gov/epic/eComment/ 28 3235, —RUEZF(EHRZE Texas MAHHERRS
FILEIIIAE (Hillk: Texas Commission on Environmental Quality, Office of the Chief Clerk,
MC-105,P.0. Box 13087, Austin, Texas 78711-3087) . ¥, EIRAHALMIEREE, WAL
Y IS, BB A S bR, ERRE OIS A AL B —ER . WAR TR SRV RTIE
RSV RIRAE I BE 25 8, T EH TCEQ A3L#F 1tk (Public Education Program) ¥4 %% il 1-
800-687-4040; BY & Al DAV M/ AT THI M %S . www. teeq. texas. gov/goto/pep. Si desea informacioén
en Espanol, puede llamar al 1-800-687-4040.



http://www.tceq.texas.gov/goto/cid
http://www.tceq.texas.gov/goto/pep

WAERECE 245 5, OB UARTAE Austin MR BiRHidE, B 4RITHIE 512-972-0143, BXREKIEE
2P Tammy West &+,

KATHEL: [Month Day, Year]



COMISION DE CALIDAD AMBIENTAL DE TEXAS

AVISO DE RECIBO DE LA SOLICITUD Y DE LA
INTENCION DE OBTENER LA RENOVACION DEL
PERMISO DE CALIDAD DE AGUA

PERMISO NRO. WQ0012971001

SOLICITUD. La Ciudad de Austin, 625 East 10th Street, Suite 800, Austin, Texas 78701, ha
solicitado a la Comisién de Calidad Ambiental de Texas (TCEQ) la renovacién del Permiso No.
WQ0012971001 (EPA 1I.D. No. TX0097870) del Sistema de Eliminacion de Descargas de
Contaminantes de Texas (TPDES), para autorizar la descarga de aguas residuales tratadas a
un flujo diario promedio que no exceda de 990,000 de galones por dia. La planta de
tratamiento de agua esta ubicada a aproximadamente 2.5 millas al sureste de la interseccion
de Highway 35 y West Howard Lane, 350 pies al norte de East Howard Lane y 500 pies al
oeste de Dessau Road en el Condado de Travis, en la Ciudad de Austin, en el Condado de
Travis, Texas 78753. La ruta de descarga es del sitio de la planta a un afluente sin nombre; de
ahi a Harris Branch; de ahi a Gilleland Creek; de ahi al rio Colorado aguas abajo del lago Lady
Bird/lago Town. La TCEQ recibio esta solicitud el 20 de diciembre de 2024. La solicitud del
permiso estara disponible para ser leida y copiada en Waller Creek Center, 625 East 10th
Street, Suite 315, Austin, en el Condado de Travis, Texas, antes de la fecha de publicacion de
este aviso en el periodico. La solicitud, incluida toda actualizacion, y los avisos asociados
estan disponibles electronicamente en la siguiente pagina web:
https://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-applications. Este
enlace a un mapa electronico de la ubicacion general del sitio o de la planta es proporcionado
como una cortesia y no es parte de la solicitud ni del aviso. Para la ubicacion exacta, consulte
la solicitud.
https://gisweb.tceq.texas.gov/LocationMapper/?marker=-97.639444,30.405277&level=18

AVISO DE IDIOMA ALTERNATIVO. Aviso en idioma alternativo espanol disponible en
https://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-applications.
Thong bao bang tiéng Viét co tai:
https://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-applications.
PAVBEFRAE R ST A @ %N, AAE DL N FEEE R n] A
https://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-applications.

AVISO ADICIONAL. El Director Ejecutivo de la TCEQ ha decidido que la solicitud esta
administrativamente completa y procedera con el examen técnico de ella. Después de
completar la revision técnica de la solicitud, el Director Ejecutivo puede preparar un
borrador del permiso y emitira una decision preliminar sobre la solicitud. El aviso de la
solicitud y la decision preliminar seran publicados y enviados a quienes estan en la lista
de correo de todo el condado que desean y a quienes estan en la lista de correo de esta
solicitud. El aviso dara la fecha limite para someter comentarios publicos.


http://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-applications
https://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-applications
https://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-applications
https://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-applications

COMENTARIO PUBLICO / REUNION PUBLICA. Usted puede presentar comentarios
publicos o pedir una reunion publica sobre esta solicitud. El proposito de una reunion
publica es dar la oportunidad de presentar comentarios o hacer preguntas acerca de la
solicitud. La TCEQ realiza una reunion publica si el Director Ejecutivo determina que hay un
grado de interés publico suficiente en la solicitud o si un legislador local lo pide. Una reuniéon
publica no es una audiencia administrativa de lo contencioso.

OPORTUNIDAD DE UNA AUDIENCIA ADMINISTRATIVA DE LO CONTENCIOSO. Después
del plazo para presentar comentarios publicos, el Director Ejecutivo considerara todos los
comentarios apropiados y preparara una respuesta a todos los comentarios publicos
esenciales, pertinentes, o significativos. A menos que la solicitud sea referida directamente
a una audiencia administrativa de lo contencioso, las respuestas a los comentarios y la
decision del Director Ejecutivo sobre la solicitud seran enviadas por correo a todos los
que presentaron un comentario publico y a las personas que estan en la lista de correo de
esta solicitud. Si se reciben comentarios, la correspondencia también proveera
instrucciones para pedir para pedir una reconsideracion de la decision del Director
Ejecutivo y para pedir una audiencia administrativa de lo contencioso. Una audiencia
administrativa de lo contencioso es un procedimiento legal similar a un procedimiento
judicial civil en un tribunal de distrito del estado.

PARA SOLICITAR UNA AUDIENCIA ADMINISTRATIVA DE LO CONTENCIOSO, USTED DEBE
INCLUIR EN SU SOLICITUD LOS SIGUIENTES DATOS: su nombre, direccion, teléfono;
nombre del solicitante y nimero de permiso propuesto; la ubicacion y la distancia de su
propiedad/actividad en relacion con la planta propuesta; una descripcion especifica de la
forma en que usted seria afectado adversamente por la planta, de una manera no comun al
publico en general; una lista de todos los asuntos de hechos en disputa que usted presenta
durante el periodo de comentarios y la declaracion “[Yo/nosotros] solicito/solicitamos una
audiencia administrativa de lo contencioso”. Si presenta el pedido de una audiencia
administrativa de lo contencioso por parte de un grupo o asociacion, debe identificar el
nombre y la direccion de una persona que representa al grupo para recibir
correspondencia en el futuro; debe identificar con nombre y direccion fisica a un miembro
del grupo que seria afectado adversamente por la planta o la actividad propuesta; debe
proveer la informacion indicada anteriormente con respecto a la ubicacion del miembro
afectado y la distancia de la planta o actividad propuesta; debe explicar como y por qué el
miembro seria afectado y como los intereses que el grupo desea proteger son pertinentes
al proposito del grupo.

Despueées del cierre del plazo para los pedidos y comentarios, el Director Ejecutivo enviara la
solicitud y los pedidos de reconsideracion o de audiencia administrativa de lo contencioso a
los Comisionados de la TCEQ para su consideracion en una reunion programada de la
Comision.

La Comision solo puede otorgar un pedido de audiencia de 1o contencioso para las cuestiones
que el solicitante haya presentado en sus comentarios oportunos que no hayan sido retirados
posteriormente. En caso de otorgarse una audiencia, el tema de la audiencia se limitara a
las cuestiones de hechos en disputa o preguntas mixtas de hechos y asuntos legales
referentes a las preocupaciones esenciales y pertinentes sobre calidad del agua
presentadas durante el periodo para entregar comentarios.

Si se cumplen ciertos criterios, la TCEQ puede actuar sobre una solicitud para renovar un
permiso de descarga de aguas residuales sin otorgar la oportunidad de una audiencia
administrativa de lo contencioso.



LISTA DE CORREQO. Si usted presenta comentarios publicos, o un pedido de audiencia
administrativa de lo contencioso o de reconsideracion de la decision del Director Ejecutivo,
su nombre sera agregado a la lista de correo de esta solicitud especifica para que reciba los
avisos publicos futuros que la Oficina del Secretario Principal enviara por correo. Ademas,
usted puede pedir ser agregado en: (1) la lista de correo permanente para un nombre de
solicitante y numero de permiso especificos y/o (2) la lista de correo de un condado
especifico.

Si desea ser agregado a la lista de correo permanente y/o a la del condado, especifique
claramente cual(es) lista(s) y envie por correo su pedido a la Oficina del Secretario Principal
de la TCEQ a la direccion que aparece abajo.

INFORMACION DISPONIBLE EN INTERNET. Para detalles sobre el estatus de la solicitud,
visite la base de Datos Integrada de los Comisionados en www.tceq.texas.gov/goto/cid.
Busque en la base de datos usando el niimero del permiso para esta solicitud que aparece en
la parte superior de este aviso.

CONTACTOS E INFORMACION DE LA AGENCIA. Todos los comentarios publicos y las
peticiones deben ser dirigidos por internet a través de
https://www14.tceq.texas.gov/epic/eComment/ o por correspondencia a Texas
Commission on Environmental Quality, Office of the Chief Clerk, MC-105, P.O. Box 13087,
Austin, Texas 78711-3087. Tenga en cuenta que cualquier informacion de contacto que
provea, incluso su nombre, nimero de teléfono, direccion de correo electronico y direccion
postal fisica, pasara a integrar el registro publico de la agencia. Si necesita mas informacion
sobre esta solicitud de permiso o sobre el proceso de obtencion de permisos, sirvase llamar a
la linea gratuita 1-800-687-4040 del Programa de Educacion Publica de la TCEQ o visite su
sitio web en www.tceq.texas.gov/goto/pep. Si desea informacion en espafiol, puede llamar al
1-800-687-4040.

También se puede obtener informacion adicional de la Ciudad de Austin en la direccion
indicada arriba o llamando a la Sra. Tammy West, Responsable de Reglamentacion de Aguas
Residuales, al 512-972-0143.

Fecha de emision: [Month Day, Year]


http://www.tceq.texas.gov/goto/cid
http://www.tceq.texas.gov/goto/pep

UY BAN CHAT LUONG MOI TRUONG TEXAS

THONG BAO VE VIEC TIEP NHAN PON XIN VA Y
DINH XIN GIA HAN GIAY PHEP CHAT LUQNG NUGC

SO GIAY PHEP: WQ0012971001

PON XIN. Thanh phé Austin, 625 East 10th Street, Suite 800, Austin, Texas 78701, da nop don 1én Uy ban
Chéat lwong Moi truong Texas (TCEQ) dé xin gia han Hé Thong Loai Bé Chat O Nhidm Texas (TPDES) Gidy
Phép S6 WQ0012971001 (S6 EPA 1.D. TX0097870) dé cho phép xa nudc thai dd qua xi 1y voi khéi lugng khong
vuot qua luu lugng trung binh hang ngay la 990,000 gallon moi ngay. Co s¢ xur Iy nude nam 6 vi tri Khoang 2.5
dam v€ phia Dong Nam tir giao 16 duong cao téc Highway 35 va West Howard Lane, cach 350 feet vé phia bic
ctia East Howard Lane va 500 feet vé phia tay ciia Dessau Road & Quén Travis, trong thanh phd Austin, thudc
Quén Travis, Texas 78753. Tuyén x4 thai 14 tir dia diém nha may dén mot nhanh song khong tén; sau d6 dén
Harris Branch; sau d6 dén Gilleland Creek; sau d6 dén Song Colorado bén dudi HO Lady Bird/ Town Lake.
TCEQ di nhan dugc don ndy vao ngay 20 thang Muoi Hai, nam 2024. Pon xin phép s& c6 sin dé xem va sao
chep tai Trung tam Waller Creek, 625 East 10th Street, Suite 315, Austin, Quén Travis, Texas trudc ngay thong
béao nay dugc cong b trén bao. Pon xin, bao gdm bat ky cap nhat nao, va cac thong bio lién quan c6 sin tryc
tuyén tai trang web sau: https://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-applications.
Lién két nay dén ban do dién tir v& vi tri chung cua dia diém hoic co s& duge cung cﬁp nhu mot sy uu ai cong
khai va khong phai 1a mot phan ciia don xin hodc thong bao. Dé biét vi tri chinh xac, hay tham khao don xin.
https://gisweb.tceq.texas.gov/LocationMapper/?marker=-97.639444,30.405277 &level=18

THONG BAO VE NGON NGU KHAC. Aviso en idioma alternativo espafiol disponible en
https://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-applications.
Thong bao bang tiéng Viét co tai:
https://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-applications.
BAVESEPE R SCRRA BB S, AL MR T & A

https://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-applications.

THONG BAO BO SUNG. Giam dbc Diéu hanh cia TCEQ d3 x4c dinh ring don xin d hoan thanh vé& mat
hanh chinh va s& tién hanh xem xét k¥ thuat don xin. Sau khi hoan thanh viéc xem xét k¥ thuét don xin, Giam
dbc Didu hanh c6 thé chudn bi du thao gidy phép va s& dua ra quyét dinh so bd vé don xin. Théng bao vé Pon
xin va Quyét dinh So bd sé dwoc cong bd va giri thu cho nhirng nguoi ¢é trong danh sach giri thu toan
quén va cho nhitng ngudi c6 trong danh sach giri thr cho don xin nay. Théong bio d6 sé chira thoi han dé
giri y kién dong gop ciia cong chiing.

Y KIEN PONG GOP CUA CONG CHUNG / CUQC HQP CONG KHALI Quy vi ¢é thé giri y kién dong
g6p ciia cdng ching hoic yéu cAu mdt cudc hop cong khai vé don xin nay. Muyc dich cua cudc hop cong khai
1a dé cung cap co hoi giri ¥ kién hodc dit cau hoi vé don xin. TCEQ s& t6 chirc mot cudc hop cong khai néu Giam
d6c Piéu hanh xac dinh rang c6 mot mirc do quan tim déng ké cta cong ching dbi véi don xin hodc néu dugce
yéu cau boi mot nha 1ap phap dia phuong. Cudc hop cong khai khong phai 1a phién diéu trin vu tranh chap.


http://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-applications
http://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-applications
http://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-applications

CO HOQI PE CO PHIEN PIEU TRAN VU TRANH CHAP. Sau thoi han ndp ¥ kién dong gop cua cong
chung, Giam déc Diéu hanh s& xem xét tat ca cac y kién kip thoi va chuén bi phan hdi cho tit ca cacy kién déng
gop hen quan va quan trong hodc dang ké cua cong chung. Tru’ khi don xin dwge chuyen truc tlep cho phién
diéu trin vy tranh chap, phan hdi cho cac y klen va quyét dinh ciia Giam ddc Pidu hanh vé don xin sé
dwgce giri thu cho tit ca nhirng ngwoi da gii y kién dong gop ciia cong chung va cho nhirng ngu’o'l co trong
danh sach gii thu cho don xin nay Néu nhan dwocy klen, thu g cing sé cung cap hu’o’ng dan yeu cau
xem xét lai quyét dinh ciia Giam déc Didu hanh va yéu ciu phién diéu trin vu tranh chip. Phién diéu trin
vu tranh chap 1a mét thu tuc phap 1y twong ty nhu mot phién toa dan sy tai toa an quén tiéu bang.

DE YEU CAU PHIEN PIEU TRAN VU TRANH CHAP, QUY VI PHAI BAO GOM CAC MUC SAU
TRONG YEU CAU CUA QUY VI: tén, dia chi, sé dién thoai ciia quy vi; tén ngudi np don va s0 glay phép
duoc dé xuit; vi tri va kKhoang cach cia tai san/hoat dong ciia quy vi so voi co' sé dwoc dé xuét; mé ta cu thé
vé cach quy vi sé bi anh hudng bat 1i béi co s¢ theo cach khong pho bién doi voi cong chung noi chung;
danh sach tit ca cac Van dé tranh chap vé su kién ma quy vi giri trong thoi gian gop y va, tuyén b6

" [T01/chung téi] yéu cau phién diéu tran vu tranh chip." Néu yéu cau phién diéu trin vutranh chip duoc
nop thay mat cho mot nhém hoic hi€p hoi, yéu ciu phai chi dinh dai dién ctia nhom aé nhan thw tir trong
twong lai; xac dinh bing tén va dia chi thuc té mot thanh vién c4 nhén ciia nhém sé bi anh hwong bat loi béi
co' s¢ hoic hoat dong dwge dé xuit; cung cip thong tin dwge thao luin & trén lién quan dén vi tri va khoang
cach ciia thanh vién bi anh hwéng tir co sé hodc hoat ddng; gidi thich nhw thé nao va tai sao thanh vién sé bi
anh hwéng; va giai thich nhw thé nao lgi ich ma nhém tim cach bao vé ¢6 lién quan dén muc dich ciia nhém.

Sau khi két thiic tat ca cac thoi gian gbp y va yéu ciu ap dung, Gidm dbe Dleu hanh s¢& chuyen don xin va bat ky
yéu cdu xem x¢ét lai hodc yéu cau phién diéu trin vy tranh chip nao cho cac Uy vién TCEQ dé ho xem xét tai mot
cudc hop Uy ban theo lich trinh.

Uy ban chi c6 thé cip yéu cau phién diéu tran vu tranh chip vé cic vin dé ma ngudi yéu cau da guri trong cac y
kién kip thoi ctia ho ma sau d6 khong bi rit lai. Néu phién diéu tran dwge phé chuin, chi dé cia phién diéu
tran sé dwge giéi han & cac van dé tranh chip vé sy kién hoic cic ciu héi hdn hop vé s ki¢n va luit lién
quan dén cic moi quan tim vé chét lwong nuéc lién quan va quan trong dwoc giri trong thoi gian gop .

TCEQ ¢6 thé hanh dong d,6i v6i don xin gia han giz‘iy’ phép x4 nuée thai ma khong cin tao co hdi cho phién
di€u tran vu tranh chap néu dap wng cac tiéu chi nhat dinh.

DANH SACH GUI THU Néu quy vi gui v kién dong gop cua cong ching, yéu cdu phién diéu trin vy tranh
chap hodc xem xét lai quyét dinh ciia Giam d6c Piéu hanh, quy vi s& dugc thém vao danh sach gui thu cho don
xin cu thé nay de nhén cac thong bao cong khai trong twong lai do Van phong Thu ky Chinh gu'l Ngoai ra, quy
vi ¢6 thé yéu cau duoc dua vao: (1) danh sach gui thu vinh vién cho tén ngudi ndp don va sb gidy phép cu thé;
va/hodc (2) danh sach guri thu cho mot quén cu thé.

Néu quy vi mudn dugc dua vao danh sach gui thu vinh vién va/hodc danh sach giri thu ctia quan, hiy néu rd danh
sdch nao va gui yéu cau cta quy vi dén Van phong Thu ky Chinh ctia TCEQ theo dia chi bén dudi.

THONG TIN CO SAN TRU'C TUYEN. D¢ biét chi tiét vé trang thai ctia don xin, hdy truy cip Co s¢ dit liéu
Tich hop cua cac Uy vién tai www.tceq.texas.gov/goto/cid. Tim kiém co s¢ dit liéu bang s6 gidy phép cho don
xin nay, duoc cung cap ¢ dau thong bao nay.



http://www.tceq.texas.gov/goto/cid

LIEN HE VA THONG TIN CUA CO QUAN. Tét ca cac ¥ kién dong gop va yéu ciu ciia cong chung phai
duogc gui bang dién tir tai https://www14.tceq.texas.gov/epic/eComment/, hoic bang vin ban dén Uy ban Chét
luong Moi truong Texas, Van phong Thu ky Chinh, MC-105, P.O. Box 13087, Austin, Texas 78711-3087. Vui
long luu y rang bat ky thong tin lién hé nao quy vi cung cap, bao gom tén, s6 dién thoai, dia chi email va dia chi
thuc té ctia quy vi sé tré thanh mot phin cua ho so cong khai ctia co quan. Dé biét thém thong tin vé don xin
phép nay hodc quy trinh cip phép, vui 10ng goi Chuong trinh Gido duc Cong chiing cia TCEQ, mién phi, theo s
1-800-687-4040 hodc truy cép trang web cia ho tai www.tceq.texas.gov/goto/pep. Si desea informacion en
Espaiiol, puede llamar al 1-800-687-4040.

Thong tin bd sung cling co thé duoc Iy tir Thanh phd Austin theo dia chi néu trén hodc bang cach goi cho Ba
Tammy West, Giam Doc Quan Ly Quy Dinh Nudc Thai, theo s6 512-972-0143.

Ngay ban hanh: [Month Day, Year]


http://www.tceq.texas.gov/goto/pep

Resumen en lenguaje sencillo
Planta de Tratamiento de Aguas Residuales de Dessau
1601 Fish Lane, Austin, Texas 78753

CN600135198 RN102077328 TX0097870 WQ0012971001

Se provee el siguiente resumen de esta solicitud pendiente de permiso de calidad de agua que la
Comisién de Calidad Ambiental de Texas esta revisando segun lo requerido por el Capitulo 39 del Cédigo
Administrativo de Texas 30. La informacién proporcionada en este resumen puede cambiar durante la
revision técnica de la solicitud y no son declaraciones federales ejecutables de la solicitud de permiso.

La Ciudad de Austin (CN600135198) es propietaria y opera la Planta de Tratamiento de Aguas Residuales
de Dessau Austin de la Ciudad de Austin (RN102077328), una planta de tratamiento de aguas residuales
convencional con lodos activados. La planta esta ubicada en 1601 Fish Lane, en la Ciudad de Austin,
Condado de Travis, Texas 78753. La planta se descarga en un afluente sin nombre, desde ahi va a Harris
Branch, desde ahi va al arroyo Gilleland, desde alli va al Rio Colorado por debajo del Lago Lady Bird/Lago
Town en el segmento numero 1428 de la cuenca del Rio Colorado.

Esta solicitud es para una renovacion para descargar a un caudal promedio anual que no exceda de
990,000 galones por dia de agua residual doméstica tratada a través del Desaglie 001.

Se espera que las descargas de la planta tengan demanda bioquimica de oxigeno carbonoso a cinco dias
(CBOD 5), sdlidos suspendidos totales (TSS), nitrdgeno amoniacal (NH3-N) y Escherichia coli. El agua
residual doméstica se trata mediante un proceso convencional de lodo activado con las siguientes
unidades de tratamiento: unas cribas de barras mecanicas, una cuenca de aireacion, un aclarador final,
un tanque contenedor de lodo y una cuenca de contacto con cloro.



	cover page
	WQ0012971001-pls-chi
	WQ0012971001-pls-eng
	WQ0012971001-pls-esp
	WQ0012971001-pls-vie
	WQ0012971001-nori-eng
	WQ0012971001-nori-esp
	WQ0012971001-nori-chi
	WQ0012971001-nori-vie
	wq0012971001-application-original
	epr_wqip_686009_604060_letter
	WQ0012971001_COR
	TECH_10054_Technical_Report_updated
	LANG_Dessau_Plain_Language_Summary
	LANG_Dessau_Plain_Language_Summary_Vietnamese (1)
	LANG_227224_Dessau_Plain_Language_Summary_Simplified_Chinese
	LANG_Dessau_Plain_Language_Summary_Vietnamese
	SPIF_Dessau_SPIF
	MAP_Dessau_WWTP_Permit_Renewal_Topo
	BUFF_ZM_DES_Buffer_Zone_Map
	FLDIA_DES_2024_TCEQ_PFDs
	SITEDR_Dessau_WWTP_Site_Diagram
	SMP_Dessau_SOLIDS_MANAGEMENT_PLAN
	DES_CAL_Dessau_Attachment_Not_Required
	WB_Dessau_Attachment_Not_Required

	WQ0012971001-application-updates
	116225_WQ0012971001-nori-eng draft_Simplified Chinese
	WQ0012971001-application-updates-incomplete
	116225_WQ0012971001-nori-eng draft_Spanish
	116225_WQ0012971001-nori-eng draft_Vietnamese
	Dessau Plain Language Summary_Spanish
	WQ0012971001-nod1-response-email



